
0C8959 PIPE; RIGHT                             

0C8960 VENTURI SUPPORT                         

0C8961 VENTURI PIPE                            

0C8962 VENTURI GASKET                          

0C8963 BURNER HEAD; 5,5KW                      

0C8964 FLAME SPREADER; 5,5KW                   

0C8965 AIR ADJUSTING BUSH                      

0C8966 VENTURI SUPPORT; 3KW                    

0C8967 VENTURI PIPE                            

0C8968 VENTURI GASKET                          

0C8969 BURNER HEAD; 3KW                        

0C8970 FLAME SPREADER; 3KW                     

0C8971 AIR ADJUSTING BUSH                      

0C8972 SPARK PLUG                              

0C8973 THERMOCOUPLE; L=600MM                   

0C8974 SPARK PLUG SUPPORT; 5KW                 

0C8975 SPARK PLUG SUPPORT; 3KW                 

0C8976 THERMOCOUPLE SUPPORT; 5KW               

0C8977 THERMOCOUPLE SUPPORT                    

0C8978 SPARK PLUG PLAQUE                       

0C8980 GRILL; LEFT                             

0C8981 GRILL; CENTRAL                          

0C8982 GRILL; RIGHT                            

0C8983 KNOB                                    

0C8984 COVERING PLATE                          

0C8985 SUCTION  WALL                           

0C8987 EXTENSION SHAFT                         

0C8988 SENSOR                                  

0C8989 WIRING HARNESS                          

0C8990 WASHER; 13X40 SP.2,5MM                  

0C8991 KNOB EXTENSION                          

0C8992 PRESSURE REDUCER; KIT                   

0C8993 LOCK NUT; 3/8; SP.6MM                  

0C8994 WIRING HARNESS                          

0C8995 OVERTEMPERATURE LIMITER; 360° C         

0C8996 PIPE; DIAM.6 L.1300MM                   

0C8997 PIPE; DIA.10 L.1300                     

0C8998 OVEN GASKET                             

0C8999 BOILER                                  

0C9001 PLUG                                    

0C9002 HEATING ELEMENT; 230V 800W; HSPP        

0C9003 WASHER; 38X28X4MM                       

0C9004 FLAT MICROWAVE GASKET; HSSP             

0C9006 FOOT; 2; SET 4PCS                      

0C9007 RIGHT SIDE                              

0C9008 LEFT SIDE                               

0C9009 DOOR ASSEMBLY                           



0C9010 COVERING PLATE                          

0C9011 BOTTOM                                  

0C9012 GAS FEED PIPE                           

0C9013 CLAMP; FOR KNOB                         

0C9014 EXTENSION TUBE                          

0C9015 WIRING HARNESS                          

0C9016 WIRING HARNESS                          

0C9017 CURVED GLASS; KIT                       

0C9018 FRONT PANEL                             

0C9019 DRAWER GUIDE PROTECTION                 

0C9020 REWORK KIT PANERA WITH SHIELD AND SPACER

0C9021 GLASS; 490X401,50MM                     

0C9022 RING NUT; FOR ADJUSTABLE THERMOSTAT     

0C9042 VALVE-BURNER PIPE                       

0C9043 VALVE-BURNER PIPE                       

0C9044 COMMUTATOR                              

0C9045 OVEN DOOR; COMPLETE                     

0C9046 DOOR HANDLE                             

0C9047 GAS VALVE                               

0C9048 LEFT HINGE                              

0C9049 RIGHT HINGE                             

0C9050 SPRING; LEFT                            

0C9051 SPRING; RIGHT                           

0C9052 TERMINAL BOARD; KIT                     

0C9053 PUMP SUCTION FILTER                     

0C9054 WIRING HARNESS; KIT                     

0C9055 6-WAYS IGNITER UNIT                     

0C9056 SHIELDED CABLE PROBE                    

0C9057 HEATING ELEMENT; 230V 6000W             

0C9058 BURNER-GRILL SUPPORT                    

0C9059 GRID-IRON; KIT                          

0C9060 DOOR GASKET                             

0C9061 WIRING HARNESS                          

0C9062 GRILL                                   

0C9063 BACK SIDE SHIELD                        

0C9064 CENTRAL SHIELD                          

0C9068 PLAQUE DOOR CATCH                       

0C9069 OIL FILTER                              

0C9070 STEAM DRAIN HOSE                        

0C9071 WIRING HARNESS                          

0C9073 O-RING; SET 10PCZ; DIA.9,25X1,78MM      

0C9074 WIRING HARNESS                          

0C9075 RADIANT ELEMENT SUPPORT; FRONT          

0C9076 RADIANT ELEMENT SUPPORT; UPPER          

0C9077 GAS INLET PIPE                          

0C9078 GAS VALVE-BURNER PIPE                   

0C9079 GAS VALVE-BURNER PIPE                   



0C9080 COMMUTATOR; 5 POS.                      

0C9081 HEATING ELEMENT; 230V 1400W; UPPER      

0C9082 HEATING ELEMENT; 230V 1000W; LOWER      

0C9083 AIR-BREAK                               

0C9084 PILOT BURNER NOZZLE; DIA.0,40           

0C9085 ENERGY REGULATOR KNOB                   

0C9086 GAS INLET PIPE                          

0C9087 SCREW; M5X14                            

0C9089 TRANSFORMER; 220V 60HZ                  

0C9090 NIPPLE; GAS 3/4; AISI 316              

0C9091 INVERTER ASSEMBLY; 400V 5000W           

0C9092 CHIMNEY END PIECE                       

0C9094 BLACK PLUG; SET 10PCS                   

0C9095 SUCTION  WALL; MINICOMBI                

0C9096 CHIMNEY ADAPTER                         

0C9097 FOOT THICKNESS LEFT                     

0C9098 BOILER END PIECE                        

0C9099 INNER LINER END PIECE                   

0C9100 CLAMP; DIA.68-73                        

0C9101 INSULATING PANEL; FRONT/REAR            

0C9102 STRUCTURE; FRONT                        

0C9103 GLASS SUPPORT; LOWER LEFT               

0C9104 GLASS SUPPORT; LOWER RIGHT              

0C9105 AERATOR                                 

0C9106 DOOR ASSEMBLY                           

0C9107 COMBUSTION CHAMBER PROTECTION           

0C9108 WATER COLUMN                            

0C9109 PLAQUE; UPPER; N900                     

0C9110 PLAQUE; UPPER; N700                     

0C9111 PLAQUE; LOWER                           

0C9112 WIRING HARNESS                          

0C9115 HEATING ELEMENT; 230V 2000W             

0C9116 FLANGED TUBE                            

0C9117 CHROME SCREW; M6X16                     

0C9118 STAINLESS STEEL BARBEQUE BOX            

0C9119 OIL FILTER                              

0C9123 HEAT RADIATOR                           

0C9124 RIF FILTER; 440V 20A                    

0C9125 FRAME SECTOR ASSEMBLY                   

0C9126 DOUBLE CONE RING                        

0C9127 NUT; M20X1,5                            

0C9134 KIT MOLTENI; CP 40LT GAS (391201)       

0C9135 KIT MOLTENI; USA CP 40LT EL.(391203)    

0C9136 CONTROL PANEL                           

0C9137 SHELF; WOK                              

0C9138 GRILL; KIT; OVEN & BLAST CHILLER        

0C9139 SPATULA; KIT                            



0C9140 PASTA KIT-LASAGNE,TAGLIAT.TAGLIOL.SPAGH.

0C9141 TROLLEY GUIDE                           

0C9142 TROLLEY GUIDE                           

0C9143 TROLLEY MOUNTING PLATE                  

0C9144 MOUNTING PLATE                          

0C9145 DRAWER FRONT PANEL                      

0C9146 PILOT BURNER; ASSY                      

0C9147 PROTECTION SHEET                        

0C9148 PIPE                                    

0C9149 DOOR HANDLE; KIT                        

0C9150 SCRAPER; FOR GRILL HP                   

0C9151 SCRAPER; FOR GRILL COMPACT              

0C9152 SCRAPER BLADE                           

0C9153 SCRAPER BLADE GRIP                      

0C9154 SCRAPER BLADE; 4MM                      

0C9155 SCRAPER BLADE; 6MM                      

0C9157 COMBUSTION CHAMBER                      

0C9158 LOCKWASHER; M6/6,4                      

0C9159 LOCKWASHER; SET 30PCS; M6/6,4           

0C9161 DOOR; TH 630L-930                       

0C9162 GLASS; 926X93                           

0C9163 RING NUT; CELSIUS DEGREE                

0C9164 PUSH BUTTON                             

0C9165 THERMOCOUPLE; L=650MM; M8X1             

0C9166 FRONT PANEL                             

0C9167 CLOSURE PANEL                           

0C9168 DOOR                                    

0C9169 INNER DOOR                              

0C9170 HINGE                                   

0C9171 SPRING                                  

0C9172 HANDLE                                  

0C9173 DRAIN VALVE GRIP                        

0C9174 LEVER DRAIN EXTENSION                   

0C9175 BALL GRIP                               

0C9176 RING NUT; 1                            

0C9177 BUSHING                                 

0C9178 HEATING ELEMENT GASKET                  

0C9179 HEATING ELEMENT; 240V 7400W             

0C9180 COMMUTATOR; 4 POS. 6POLE                

0C9181 OVERTEMPERATURE LIMITER; 259°C          

0C9182 FRYER BASKET                            

0C9183 ADJUSTABLE FOOT; 1 3/4                 

0C9184 TIMER                                   

0C9185 OIL FILTER                              

0C9186 PIPE FITTING; DIA.12                    

0C9187 KIT MOLTENI; G 1/2M GAS (372044)        

0C9188 KIT MOLTENI; G 1 M GAS (372045)         



0C9189 KIT MOLTENI; FR 15LT 1V GAS (392077)    

0C9190 KIT MOLTENI; FR 15LT 2V GAS (392078)    

0C9191 KIT MOLTENI; FR 15LT 1V EL (392087)     

0C9192 KIT MOLTENI; FR 15LT 2V EL (392088)     

0C9193 KIT MOLTENI; CONV. OVEN 800 (9F391008)  

0C9194 BOX                                     

0C9195 PILOT BURNER SUPPORT; KIT               

0C9196 COVER PILOT                             

0C9198 IGNITION CABLE; L=700MM                 

0C9199 DRAIN HOSE; L=160MM; DIA.38MM           

0C9201 CLAMP; 37-40MM                          

0C9204 NIPPLE; 1 GAS                          

0C9205 SLEEVE; 1 GAS                          

0C9206 LID                                     

0C9207 HEATING ELEMENT; 208V 800W; HSPP        

0C9208 LEFT SUPPORT FOR DRAWER                 

0C9209 PIPE                                    

0C9210 BEARING; FOR UPPER PLATE                

0C9211 HOOK                                    

0C9212 FIXING STIRRUP                          

0C9213 HEATING ELEMENT BOX; L=200MM            

0C9214 HEATING ELEMENT PROTECTION              

0C9216 SPRING                                  

0C9217 CONTROL PANEL                           

0C9218 DOOR ASSEMBLY                           

0C9219 FRYER TANK                              

0C9220 FRYER TANK                              

0C9221 SPECIAL SCREW FOR MAGNETIC WASHER       

0C9223 UNION ELBOW; DIA.73X90MM                

0C9224 HANDLE                                  

0C9225 PASTA COOKER BASKET; SET 4PCS; LEFT/RIGH

0C9226 PASTA COOKER BASKET; SET 2PCS; RIGHT    

0C9227 PASTA COOKER BASKET; SET 2PCS; LEFT     

0C9228 UNION TEE                               

0C9229 CHIMNEY COVERING                        

0C9230 OIL FILLING PIPE                        

0C9231 OIL SUCTION PIPE                        

0C9232 PIPE                                    

0C9233 OIL SUCTION FILTER                      

0C9234 FRONT SUPPORT GRID RADIATOR             

0C9235 BACK PANEL                              

0C9236 GAS CONVEYOR                            

0C9237 IFERIOR WALL                            

0C9238 VALVE PROTECTION                        

0C9239 PILOT BURNER SUPPORT                    

0C9240 PIEZOELECTRIC IGNITER                   

0C9241 PROBE SUPPORT                           



0C9242 CENTRAL SUPPORT FOR 800MM/1200MM CUPB   

0C9243 OVEN GASKET                             

0C9246 TANK; 23LT.; GAS                        

0C9247 TANK; 23LT.; ELT.                       

0C9248 KIT MOLTENI CP 24LT EL (372098)         

0C9249 KIT MOLTENI CP 24LT GAS (372090)        

0C9250 KIT MOLTENI CP 40LT EL (391126)         

0C9251 KIT MOLTENI CP 40LT GAS (9F392111)      

0C9252 KIT MOLTENI CP 40LT 2V EL (9F392127)    

0C9253 KIT MOLTENI CP 40LT 2V GAS (392112)     

0C9254 HEATING ELEMENT; 230V 1650W             

0C9255 CROSS FLOW FAN; 230V                    

0C9256 LAMP HOLDER; E14 230V 25W               

0C9257 LAMP HOLDER; COMPLETE WITH LAMP         

0C9258 DOOR HINGE; KIT                         

0C9259 OVEN DOOR; ASSY                         

0C9260 CONTROL PANEL                           

0C9261 SUPPORT; LEFT; FOR CONTROL PANEL        

0C9262 SUPPORT; RIGHT; FOR CONTROL PANEL       

0C9263 ORANGE LAMP CAP                         

0C9264 RED LAMP CAP                            

0C9265 PROBE PIPE FITTING                      

0C9266 LAMP HOLDER GASKET                      

0C9267 LAMP GLASS                              

0C9268 PLUG                                    

0C9269 INSULATOR                               

0C9270 ADJUSTING SCREW; DIA. 0,75              

0C9271 SEALING RING; 28.17X3.53                

0C9272 SEALING RING; 31.34X3.53                

0C9273 NOZZLE; DIA.0,80                        

0C9274 NOZZLE; DIA.1,05MM                      

0C9275 ADJUSTING SCREW; DIA.0,55               

0C9276 SILICONE SEALANT; 310ML                 

0C9277 STUFFING GASKET; DIA.22; BLACK          

0C9278 ADHESIVE SILICON; 100GR.                

0C9279 FAN                                     

0C9280 CONTACTOR; 220-240V 50HZ/240-264V 60HZ  

0C9281 LAMBDA PROBE                            

0C9282 LEVEL PROBE                             

0C9283 POWER SUPPLY                            

0C9284 LAMP HOLDER                             

0C9285 CONTACTOR; 220-240V 50HZ/240-264 60HZ   

0C9286 JALOUSIE                                

0C9287 LOCK NUT                                

0C9288 NUT; M8X6,5                             

0C9289 SNAP RING                               

0C9290 RIF FILTER                              



0C9291 NUT; M20X1,5                            

0C9292 OGIVE; DIA.12                           

0C9293 WIRING HARNESS                          

0C9294 SPACER; L=9MM                           

0C9295 WASHER SPRING; DIA 12,5/6,2X0,7MM       

0C9296 RELAY                                   

0C9297 FUSE; 6,3A 5X20                         

0C9298 TERMINAL BOARD                          

0C9299 GASKET; DIA 3/4                        

0C9300 PROTECTION SCREEN FOR FAN               

0C9301 PRIMER; 1015 PACTAN; 500ML              

0C9302 DETERGENTE FD-CLEANER; 1LT.             

0C9303 CONTACTOR; 220-230V 50HZ/240V 60HZ      

0C9304 SCREW; AF TTL 4,2X9,5                   

0C9305 SCREW; M3X8                             

0C9306 GAS NOZZLE; DIA.1,10                    

0C9307 GAS NOZZLE; DIA. 1,20                   

0C9308 INDICATION PLATE                        

0C9309 POWER BOARD                             

0C9310 FIXING CABLE                            

0C9311 FILTER                                  

0C9312 NOZZLE; DIA 1,95                        

0C9313 NOZZLE; DIA. 1,25                       

0C9314 INSERT; M5                              

0C9315 SHEATH; BY METER                        

0C9316 FUSE; 800MA                             

0C9317 HOSE; BY METER                          

0C9318 NONRETURN VALVE                         

0C9319 FIXING CABLE                            

0C9320 PLUG                                    

0C9321 GASKET; L= 4METER                       

0C9322 FUSE; T 2,5A 250V                       

0C9323 MOTOR-OPERATED VALVE                    

0C9324 CLAMP; 2,6X92 NYLON; WHITE              

0C9325 FIXING CABLE                            

0C9326 LABEL; CE                             

0C9327 LABEL                                   

0C9328 SCREW; M5X12                            

0C9329 RIVET; 4X8                              

0C9330 STUFFING GASKET; DIA.35                 

0C9331 SPACER; SET 5PCS                        

0C9332 RIVET; DIA. 3,2X6                       

0C9333 GASKET                                  

0C9334 GASKET                                  

0C9335 NOZZLE; 1/4FD3.5-3/8M                 

0C9336 FLANGE                                  

0C9337 FLANGE; FOR LAMBDA SONDE                



0C9338 HALOGEN LAMP; 12V-10W 300GR C.          

0C9339 SHEATH; BY METER; DIA.12                

0C9340 CUVETTE; FOR WOK 1X3.5KW 230V           

0C9341 NUT; M5X4                               

0C9342 SCREW; M4X10                            

0C9343 SCREW; M5X14                            

0C9344 WASHER; 5,5X15                          

0C9345 SCREW; M4X6                             

0C9346 NUT; M5X4                               

0C9347 WASHER; DIA.6,4                         

0C9348 SCREW; M4X12                            

0C9349 SPACER; SET 10 PCS                      

0C9350 LAMP HOLDER GASKET                      

0C9351 GEARMOTOR; 230V 50HZ                    

0C9352 HEATING ELEMENT GASKET                  

0C9353 SUPPLY CABLE                            

0C9355 NUT; M3X2,4                             

0C9356 SHIELDED CABLE                          

0C9357 EXTENSION; USB-A                        

0C9358 FERRITE AGAINST NOISE; KITAGAWA SFC-6 

0C9359 GASKET; DIA.INT.14,00X SP.1,78          

0C9360 FERRITE AGAINST NOISE; TRNC-28-16-13    

0C9361 INSERT; M5                              

0C9362 SCREW; M5X14                            

0C9363 WOK SUPPORT                             

0C9364 GROOVED PIN; SET 2PCS                   

0C9365 THERMOCOUPLE; DIA.3,17; L=1500MM        

0C9366 THREADED INSERT; M6                     

0C9367 WASHER; SET 10 PCS; M5                  

0C9368 SCREW; SET 10PCS; M4X16                 

0C9369 NUT; SET 10 PCS; M5                     

0C9370 NUT; SET 10 PCS; M4                     

0C9371 SCREW; M4X14                            

0C9372 STEATITE TUBE                           

0C9373 WASHER; SET 2PCS; 5,3X10                

0C9374 WASHER; 6,4X12,5                        

0C9375 NUT; SET 12PCS; M5                      

0C9376 FUSE CARRIER                            

0C9377 NUT; SET 10PCS; M4                      

0C9378 STRAIGHT CORE PROBE; L=1500MM           

0C9379 GASKET; 1PZ=1100MM                      

0C9380 RIVET; SET 30PCS; DIA. 4X15             

0C9381 CAP NUT; SET 2PCS; M4                   

0C9382 TRANSP.POLYESTER PROT; MM 28X63         

0C9383 TRANSP.POLYESTER PROT.; 127X63          

0C9384 PROBE PROTECTION                        

0C9385 WASHER; SET 5PCS; TOOTHED EST 4,3       



0C9386 WASHER; SET 5PCS; TOOTHED EST 5,3       

0C9387 PIPE FITTING                            

0C9388 SCREW; SET 10PCS; M4X10                 

0C9389 SCREW; SET 10PCS; M5X14                 

0C9390 SCREW; SET 10PCS; M5X60                 

0C9391 NUT; SET 10PCS; M6X3; BRASS             

0C9392 NUT; SET 10PCS; M5X4                    

0C9393 NUT; SET 10PCS; M6X5                    

0C9394 NUT; SET 10PCS; M6                      

0C9395 THREADED STUD BOLT; SET 10PCS; M4X20    

0C9396 INSERT; SET 5PCS                        

0C9397 WASHER; SET 5PCS; 10,5X21X2             

0C9398 LOCTITE 577; 250ML                      

0C9399 SCREW; SET 10PCS; M5X14                 

0C9400 SEALER; SILICONE; NOVASIL S76-SP6455    

0C9401 INSULATING PANEL; REAR LEFT             

0C9402 INSULATING PANEL; RIGHT                 

0C9403 INSULATING PANEL; LEFT                  

0C9404 INSULATING PANEL; 720X800X20MM          

0C9405 INSULATING PANEL; 735X190X20MM          

0C9406 REAR SECTORY ASSEMBLY                   

0C9409 PUSH BUTTON COVER; KIT                  

0C9410 DRAIN VALVE HANDLE                      

0C9411 PILOT BURNER NOZZLE; DIA.0,96MM         

0C9412 NOZZLE; DIA.6,5MM                       

0C9413 SUPPORT REAR GUIDE RADIATOR             

0C9414 BACK PANEL                              

0C9415 AIR DUCT                                

0C9416 BASKET; GN1/1                           

0C9417 BAKING STRAINER; KIT;INOX GN 1/1 H=65MM 

0C9418 BOX; 310X210X70MM; BIG                  

0C9419 BOX; 31X2X21; SMALL                     

0C9420 WASHING POWDER BAGS; SET 30PCS          

0C9421 WASHING POWDER BAGS; SET 60PCS          

0C9422 TRANSFORMER; 230V/50-60HZ;STR50/12.301F 

0C9423 AIR-BREAK                               

0C9424 SPATULA; L=147,50                       

0C9425 PIVOT; M5                               

0C9426 HEATING ELEMENT; 240V 2400W             

0C9427 HEATING ELEMENT; 240V 2700W             

0C9428 OVEN LAMP; CPL.230V 40W                 

0C9429 BULB OVEN LAMP; G9 230V 40W             

0C9430 LAMP COVER; G9                          

0C9431 MOTOR; 230V                             

0C9432 CROSS FLOW FAN                          

0C9433 FAN BLADE                               

0C9435 CLAMP; DIA 22MM                         



0C9436 TERMINAL BOARD                          

0C9437 SPRING; FOR HEATING ELEMENT             

0C9438 SCREW                                   

0C9439 SPRING                                  

0C9440 THERMOSTAT SUPPORT                      

0C9441 COVER PLATE; GREY                       

0C9442 STORING SHELF; REAR                     

0C9443 SHELF RUNNER F. OVEN; LEFT              

0C9444 SHELF RUNNER F. OVEN; RIGHT             

0C9445 CLIP; FOR FIXING GRILL                  

0C9446 AIR CHANNEL; UPPER                      

0C9447 OUTLET VENTILATION                      

0C9448 FRAME                                   

0C9449 FRONT OVEN GASKET                       

0C9450 GRILL; 466X385MM                        

0C9451 DRIP PAN; 466X385X22MM                  

0C9453 GLASS SUPPORT; RIGHT                    

0C9454 GLASS SUPPORT; LEFT                     

0C9455 INTERNAL GLASS; 479X378MM               

0C9456 INTERNAL GLASS; 522X393MM; SERIGRAPHY   

0C9457 DOOR HANDLE                             

0C9459 OVEN DOOR HINGE                         

0C9460 LEFT SUPPORT FOR DOOR                   

0C9461 RIGHT SUPPORT FOR DOOR                  

0C9462 KNOB; STAINLESS STEEL                   

0C9463 CONTROL PANEL                           

0C9464 MOUNTING PLATE; LEFT                    

0C9465 MOUNTING PLATE; RIGHT                   

0C9466 TIMER                                   

0C9467 COMMUTATOR                              

0C9468 PUSH BUTTON                             

0C9469 PIVOT; FOR PUSH BUTTON                  

0C9470 THERMOSTAT                              

0C9471 LAMP CAP; GREY                          

0C9472 PILOT LAMP; BLU; L=400MM                

0C9473 WHITE PILOT LAMP; L1=720MM L2=400MM     

0C9474 MICROSWITCH                             

0C9475 RIF FILTER; 440V 10A 3N 50/60HZ         

0C9476 DISC                                    

0C9477 SCREW FOR HANDLE                        

0C9478 WIRING HARNESS                          

0C9479 COVERING                                

0C9480 VACUUM BAG; SET 100PCS; 200X300         

0C9481 SHOWER PROTECTION                       

0C9482 WIRING HARNESS                          

0C9483 SPACER                                  

0C9484 CLAMP; 60/80                            



0C9485 REDUCING SLEEVE; 1 1/4 GAS FEMALE      

0C9486 NOZZLE; DIA.285                         

0C9487 GAS NOZZLE; DIA.3,45MM                  

0C9488 DRAIN EXHAUST SYPHON; 1 1/2X50         

0C9489 OWERFLOW PIPE                           

0C9492 WIRING HARNESS                          

0C9493 SCREW; M8X30                            

0C9494 SCREW; M6X30                            

0C9496 ROTATION AXIX FOR COVER; KIT; HSPP      

0C9497 MEAT PROBE PLUG; KIT                    

0C9498 SPEED REDUCER; 1:90                     

0C9499 OVEN DRAIN HOSE; KIT                    

0C9500 PLATE TEFLON WAVE                       

0C9501 HINGE WITH SPRING; ASSEMBLY             

0C9502 PLATE TEFLON WAVE; KIT                  

0C9503 STIRRUP UPPER COVER                     

0C9504 RIBBED PLATE; 230V 800W; W/TEFLON WAVE  

0C9505 RIBBED PLATE; 208V 800W; W/TEFLON WAVE  

0C9506 LUBRICATING GREASE; 500GR.              

0C9507 NOZZLE; DIA.7,25                        

0C9508 TERMINAL BOARD                          

0C9509 INSTRUCTION TO INSTALL FOR TEFLON WAVE  

0C9510 INSTRUCTION TO INSTALL FOR TEFLON WAVE  

0C9511 SCATOLA IMBALLO;340X280X160H; AMERICANA*

0C9512 SCATOLA IMBALLO; 280X35X340; AMERICANA *

0C9513 SCATOLA IMBALLO; 280X80X340; AMERICANA *

0C9514 SCATOLA FUSTELLATA EGC DETERGENTE       

0C9515 DOOR GLASS; ASSY                        

0C9517 CAP NUT; M8                             

0C9518 RIGHT SIDE                              

0C9519 RIGHT SIDE                              

0C9520 COVER PLATE                             

0C9521 BACK PANEL                              

0C9522 CONTROL PANEL; COMPLETE                 

0C9523 FUSE; 250MA; 5X20                       

0C9524 MOTHERBOARD; COP20-G SW2.00             

0C9525 FERRITE AGAINST NOISE; GRFC-6           

0C9526 CATCH                                   

0C9527 DOOR CATCHER SUPPORT                    

0C9528 WATER DISTRIBUTOR                       

0C9529 SENSOR                                  

0C9530 NUT                                     

0C9531 NUT                                     

0C9532 WASHER                                  

0C9533 WASHER; SET 2PCS                        

0C9534 HANDLE; GAS ZN                          

0C9535 BALL VALVE                              



0C9536 THREADED ROD                            

0C9537 CONTROL PANEL                           

0C9539 PASTA COOKER BASKET;SET 2PCS;115X320X123

0C9540 HINGE PIN                               

0C9541 WIRING HARNESS; ONE 101 ELT; JAPAN      

0C9542 FILTER GASKET                           

0C9543 FRONT PANEL                             

0C9544 FAT COLLECTING BASIN                    

0C9545 FAT COLLECTING BASIN                    

0C9546 RETRACTOR                               

0C9547 ADHESIVE MEMBRANE                       

0C9548 ADHESIVE MEMBRANE                       

0C9549 DOOR HANDLE; ASSY                       

0C9550 DOOR ASSEMBLY                           

0C9551 NOZZLE; DIA.355                         

0C9552 PIPE; REAR                              

0C9553 PIPE; FRONT                             

0C9554 RED KNOB                                

0C9555 ADHESIVE MEMBRANE                       

0C9556 ADHESIVE MEMBRANE                       

0C9558 RIGHT SIDE                              

0C9559 LEFT SIDE                               

0C9560 CONVEYOR                                

0C9561 CONNECTION TO OUTLET PIPE               

0C9562 WIRING HARNESS                          

0C9563 INDUCT WIRING HARNESS INVERTER          

0C9565 FOOT; SET 2PCZ; H140MM DIA.50MM         

0C9566 PROBE SUPPORT                           

0C9567 ADHESIVE GASKET; 1PCS=2METER; 3X20MM    

0C9568 DOOR SHIELD 20 1/1-PRE-HEAT W/O TROLLEY 

0C9569 DOOR SHIELD 20 2/1-PRE-HEAT W/O TROLLEY 

0C9570 DRAIN HOSE; DIA.60X21                   

0C9571 GLASS FOR INFRA-RED SALAMANDER+HEATER   

0C9572 COMMUTATOR                              

0C9573 DIGITAL TIMER                           

0C9574 LOWER HINGE                             

0C9575 HEATING ELEMENT; 230V 700W              

0C9576 ADHESIVE MEMBRANE                       

0C9577 NUT; M20X1                              

0C9578 GAS FEED PIPE                           

0C9579 TAPE; H=50 1PCS=132METER                

0C9580 COMBUSTION CHAMBER                      

0C9581 REAR PANEL                              

0C9582 CONVEYOR; LEFT                          

0C9583 FRONT PANEL                             

0C9584 REAR PANEL                              

0C9585 SMOOTH PLATE; FRY TOP EL.24            



0C9586 SMOOTH PLATE; FRY TOP EL.36            

0C9587 RIBBED PLATE; 1/2 RIBBED; FRY TOP EL.24

0C9588 RIBBED PLATE; 1/2 RIBBED; FRY TOP EL.36

0C9589 NOZZLE; DIA.2,5                         

0C9590 INDUCTION GENERATOR; CPL.; 250V 3500W   

0C9591 CLIP; DIA.38X2,8                        

0C9592 ADHESIVE MEMBRANE                       

0C9593 ADHESIVE MEMBRANE                       

0C9594 ADHESIVE MEMBRANE                       

0C9595 ADHESIVE MEMBRANE                       

0C9596 DOOR ASSEMBLY                           

0C9597 CONTROL PANEL                           

0C9598 DOOR LOCKING MECHANISM                  

0C9599 DOOR ASSEMBLY                           

0C9600 DOOR HANDLE; FCF 20                     

0C9601 PIVOT                                   

0C9602 FLANGE                                  

0C9603 CABLE; USB-A M-F LUNGH. 600MM           

0C9604 FUSE CARRIER; 690V 32A                  

0C9605 FUSE; 16A 500V                          

0C9606 WIRING HARNESS                          

0C9607 AIR GUIDE; UPPER                        

0C9608 AIR GUIDE; LOWER                        

0C9609 AIR FILTER                              

0C9610 AIR GUIDE PIPE FITTING                  

0C9611 BOILER INSULATION; ELT.                 

0C9612 BOILER INSULATION; ELT.                 

0C9613 BOILER INSULATION; ELT.                 

0C9614 BOILER INSULATION; ELT.                 

0C9615 BOILER INSULATION; GAS                  

0C9616 BOILER INSULATION; GAS                  

0C9617 BOILER INSULATION; GAS                  

0C9618 KIT ELECTRIC IGNITION                   

0C9619 BOTTOM; FRY TOP EL 24                  

0C9620 BOTTOM; FRY TOP EL. 36                 

0C9621 DRAWER RUNNER CARRIAGE                  

0C9622 CONTROL PANEL; FRY TOP EL 24           

0C9623 CONTROL PANEL; FRY TOP EL 36           

0C9624 HEATING ELEMENT SUPPORT                 

0C9625 COVERING PLATE                          

0C9626 RADIANT PLATE; 3500W                    

0C9627 THERMOCOUPLE SUPPORT                    

0C9628 BRACKET                                 

0C9629 BRACKET FOR HEATING ELEMENT             

0C9630 SHELF WITH FRAME; COMPLETE              

0C9631 SCREW; 4,2X13MM                         

0C9632 VENT                                    



0C9633 WATER PIPE; CP 1/2M                     

0C9634 WATER PIPE; CP 1M                       

0C9635 BALL VALVE; 3/8                        

0C9636 COVERING PLATE WITH TANK                

0C9637 WATER PIPE; COMPLETE; 1/2M              

0C9638 WATER PIPE; COMPLETE; 1M                

0C9639 REAR PANEL                              

0C9640 STEAM PIPE GASKET                       

0C9641 CLAMP; 32-50MM H=9MM                    

0C9642 GAS VALVE COIL; 230V 50HZ               

0C9643 CONTROL PANEL                           

0C9645 DRIP PLATE                              

0C9646 HANDLE                                  

0C9647 LID HINGE                               

0C9648 LID SPRING                              

0C9649 WATER SPOUT                             

0C9650 INFRA-RED HEATING ELEMENT; 415V 10KW    

0C9651 TIMER PROGRAMMER; XB580L                

0C9652 ADHESIVE MEMBRANE                       

0C9653 SOLENOID VALVE; 220/240V                

0C9654 DRAIN HANDLE                            

0C9655 CONNECTION REAR PLATE; KIT              

0C9658 VALVE EXTENSION; KIT                    

0C9659 KNOB; GREY                              

0C9660 WATER DRAIN FITTING                     

0C9661 INSULATOR                               

0C9662 BOILER; KIT; ELT 6-101                  

0C9663 BOILER; KIT; ELT 062                    

0C9664 BOILER; KIT; ELT 102-201                

0C9665 BOILER; KIT; ELT 202                    

0C9667 BOILER; KIT; GAS 062                    

0C9668 BOILER; KIT; GAS 101-102-201            

0C9669 BOILER; KIT; GAS 202                    

0C9670 CENTRAL SUPPORT FOR SHIELDS             

0C9671 CENTRAL TILE                            

0C9673 UNION ELBOW; FF 3/8                    

0C9674 FILTER                                  

0C9675 RIBBED PLATE;230V 800W;W/OUT TEFLON WAVE

0C9676 HEATING ELEMENT SUPPORT                 

0C9677 LID                                     

0C9678 WIRING HARNESS                          

0C9679 SUPPORT CHIMNEY BRACKET                 

0C9680 SPRING RING; SET 4PCS                   

0C9681 SPRING; SET 4PCS                        

0C9682 BUSHING                                 

0C9683 DRAWER FRONT PANEL                      

0C9684 TRANSFORMER; 230V 12V 50VA              



0C9685 WIRING HARNESS                          

0C9686 WIRING HARNESS                          

0C9688 SUCTION FLANGE WIT SUPPORT              

0C9689 FLANGE                                  

0C9690 PROTECTION                              

0C9691 ADHESIVE GASKET; L=32CM                 

0C9692 AIR GUIDE PIPE FITTING                  

0C9693 HOSE; DIA.100; ALLUMINIUM               

0C9694 AERATION; KIT                           

0C9695 COMMUTATOR; 10 POS.                     

0C9696 EL. CABLE FOR INDUCTION COMMUTATOR      

0C9697 GREEN PILOT LAMP; 12V                   

0C9698 RED PILOT LAMP; 12V                     

0C9699 PANEL                                   

0C9700 COMMUTATOR; KIT; WITH CABLE AND LAMP    

0C9701 FRYER TANK; 14LT; GAS                   

0C9702 FRYER TANK; 14LT; EL.                   

0C9703 TRANSFORMER; 100/235/240V 50/60HZ 300VA 

0C9704 TERMINAL BOARD; TXM 100 04 130A 600V    

0C9705 TILE                                    

0C9706 COMBUSTION CHAMBER                      

0C9707 FOOT; Ш56,6X0,7 H=139                   

0C9708 FOOT; WITH BLACK PLUG; H=124            

0C9709 BOTTOM PLATE                            

0C9710 COVERING PLATE                          

0C9711 PIPE                                    

0C9712 DOUBLE CONE                             

0C9713 NUT                                     

0C9714 CENTRAL SHIELD                          

0C9715 CENTRAL TILE                            

0C9716 RIGHT SIDE                              

0C9717 WIRING HARNESS                          

0C9718 GAS FEED PIPE                           

0C9721 SCREW; M4X8                             

0C9722 VALVE                                   

0C9723 GRID GN1/2 FOR 4 CHICKENS(1.2KG); KIT   

0C9724 COIL                                    

0C9725 COMMUTATOR; 11 POLE 4POS.               

0C9726 WIRING HARNESS; FOR INFRARED            

0C9727 WIRING HARNESS; COOKER ON OVEN          

0C9728 WIRING HARNESS                          

0C9729 GRILL SEPARATOR PANEL                   

0C9730 GAS NOZZLE; DIA.1.00; GLP; M6X0,75      

0C9731 GAS NOZZLE; DIA.1.25; GLP; M6X0,75      

0C9732 PIPE FITTING; M16 - D10 - F             

0C9733 PIPE                                    

0C9734 PCB;FOR VEGETABLES WASHER;LV301R LV501R 



0C9735 FRYER BASKET; 345X160X150H              

0C9736 GAS NOZZLE; DIA.1,05; GLP; MULT.600     

0C9738 FASTON CUP; SET 20PCS                   

0C9739 NUT; M14X1                              

0C9740 WATER PIPE; KIT FOR 1/2M                

0C9741 WATER PIPE; KIT FOR 1M                  

0C9742 PUMP; 230V 50HZ; COMPLETE               

0C9743 DRILLING JIG                            

0C9744 PILOT BURNER NOZZLE; DIA. 0,7MM         

0C9746 OPERATION THERMOSTAT                    

0C9747 NOZZLE; DIA.0,81                        

0C9748 MINIMUM SCREW; DIA.0,35                 

0C9749 DOOR LOCKING MECHANISM                  

0C9750 PERFORATED GN CONTAINER;KIT; GN 1/2 H=60

0C9751 BASIN GUIDE; AUSTRALIAN VERSION         

0C9752 PIPE                                    

0C9754 SUPPORT; ASSY                           

0C9755 PROBE SUPPORT                           

0C9756 PROBE; PT1000/INDUC-COIL                

0C9757 AIR-BREAK                               

0C9758 USER INTERFACE BOARD                    

0C9760 OVEN LIFT; GC                           

0C9761 BRAT PAN SCRAPER; ASSY                  

0C9762 INSTRUCTION FOIL CONTACTOR              

0C9763 CONTACTOR;KIT;220-240V 50HZ/240-264V60HZ

0C9764 OVEN CAVITY INSULATOR                   

0C9765 BOILER; KIT                             

0C9766 FIXING ANGLE                            

0C9767 MOTOR-OPERATED VALVE                    

0C9768 INSULATOR; 1800X700X30MM                

0C9769 INSULATOR; 625X610X30MM                 

0C9770 NTC PROBE                               

0C9771 LID PIVOT                               

0C9772 PCB; COP20CAN REV3; SW VER.08           

0C9773 CABLE                                   

0C9774 AIR BREATHER                            

0C9775 WIRING HARNESS                          

0C9778 GAS FEED PIPE                           

0C9779 BRATT PAN; GAS; 60LT.                   

0C9780 DRAIN HOSE; BLACK                       

0C9781 FIBERGLASS PROTECTION DIA.4             

0C9782 NOZZLE; DIA.1,70                        

0C9783 NOZZLE; DIA. 1,85                       

0C9784 NOZZLE; DIA. 1,75                       

0C9785 NOZZLE; DIA. 1,35                       

0C9786 NOZZLE; DIA. 1,30                       

0C9787 GAS NOZZLE; DIA.1,00                    



0C9788 GAS NOZZLE; DIA.1,55                    

0C9789 GAS NOZZLE; DIA.3,25                    

0C9790 GAS NOZZLE; DIA.3                       

0C9791 GAS NOZZLE; DIA.1,15                    

0C9792 GAS NOZZLE; DIA.2,3                     

0C9793 GAS NOZZLE; DIA.2,10                    

0C9794 DRAIN HOSE                              

0C9795 WATER SPOUT; 3/8; CHROME PLATED        

0C9796 WIRING HARNESS                          

0C9797 HOSE; BY METER;4X6 RED                  

0C9798 HOSE; BY METER; 4X6; LIGHTBLUE          

0C9799 HOSE; BY METER; 6X8 RED                 

0C9800 HOSE; BY METER; 6X8; LIGHTBLU           

0C9801 DOOR GLASS; KIT                         

0C9802 KEY ADJUSTMENT THERMOSTAT               

0C9803 GASKET; GS433-GS633                     

0C9804 WIRING HARNESS                          

0C9809 MANOMETER;RAD.1/4G BSP CL 1,6 0-250BAR 

0C9810 WIRING HARNESS                          

0C9811 DIN BAR; L=90MM                         

0C9812 DIN BAR; L=180MM                        

0C9813 HINGE SUPPORT                           

0C9814 CONDENSING DRAIN HOSE                   

0C9815 CONDENSER BASIN                         

0C9816 PUSH BUTTON; SWITCH                     

0C9817 IMPULSE GENERATOR                       

0C9818 SPARK PLUG;IGNITION;TRIPLE CROWN;L=200  

0C9819 SPARK PLUG; IGNITION;L=400              

0C9820 CROWN; SMALL BURNER                     

0C9821 CROWN; MEDIUM BURNER                    

0C9822 CROWN; LARGE BURNER                     

0C9823 CROWN; TRIPLE CROWN BURNER              

0C9824 GAS TAP; RAPID; BURNER;D=0.42 G20-20MBAR

0C9825 GAS TAP;SEMI-RAPID BURNER;D=0.32 G20-20M

0C9826 GAS TAP;AUXILIARY BURNER;D=0.28 G20-20MB

0C9827 GAS TAP;TRIPLE CROWN BURNER;D=0.56 G20-2

0C9828 THERMOCOUPLE; L=275MM                   

0C9829 THERMOCOUPLE; L=500MM                   

0C9830 THERMOCOUPLE;TRIPLE CROWN BURNER;L=500MM

0C9831 GAS KNOB                                

0C9832 NOZZLE; DIA.0,27                        

0C9833 CONTROL PANEL WITH MEMBRAME             

0C9834 HANDLE ADAPTER PIVOT                    

0C9835 WASHING POWDER BAGS; SET 30PCS          

0C9836 INSULATING PANEL; 1000X900X30MM         

0C9837 COVERING                                

0C9838 LID; 7-14 LT FR/E1ELH                   



0C9839 AIR-BREAK                               

0C9840 DOOR CONDENSER BASIN; ASSY FOR FCF10 GN 

0C9841 DRAWER; ASSY                            

0C9842 DRAWER FRONT PANEL                      

0C9843 PROTECTION BOX                          

0C9844 FEMALE SPACER; L=30MM; M4               

0C9845 EXTENSION TUBE                          

0C9846 WATER FILTER; 1/2                      

0C9847 FLOW METER                              

0C9848 ADHESIVE MEMBRANE                       

0C9849 CONTROL PANEL; FOR FLOW COUNTER         

0C9850 PCB; FOR FLOW COUNTER                   

0C9851 WATER PIPE; N700                        

0C9852 HOSE; L=400MM                           

0C9853 OUTER COVER                             

0C9854 SHELF; ASSY                             

0C9855 NOZZLE; DIA.1,15                        

0C9856 NOZZLE; DIA.0,45                        

0C9858 HEATING ELEMENT; 200V 8000W             

0C9859 FUSE CARRIER; 50A                       

0C9860 FUSE; 500V 40A                          

0C9861 NOZZLE; KIT GPL                         

0C9862 NOZZLE; KIT XP LPG 50; GASSTOVE 2-FLAME 

0C9863 TRAY RACK+WHEELS                        

0C9864 AIR-BREAK                               

0C9865 TRANSFORMER; KIT                        

0C9866 LID HEATING ELEMENT BOX                 

0C9867 HEATING ELEMENT BOX                     

0C9868 BOX SUPPORT                             

0C9869 SHAFT GEAR SHAFT MOUNTING PLATE         

0C9870 ADHESIVE MEMBRANE; LIV.B                

0C9871 ADHESIVE MEMBRANE; LIV.C                

0C9872 ADHESIVE MEMBRANE; LIV.A                

0C9873 CASTOR; W/PLATE; FSC7 MGP 125/30 P1     

0C9874 KIT OVEN 101 ELT FOR JAPAN              

0C9875 FRONT PANEL                             

0C9876 HEATING ELEMENT SUPPORT                 

0C9877 HALOGEN LAMP; 12V 10W G4                

0C9878 STIRRUP                                 

0C9879 STIRRUP                                 

0C9880 BOILER; KIT                             

0C9881 FAN BLADE SUPPORT                       

0C9882 PLAQUE; FOR FAN BLADE SUPPORT           

0C9883 FAN BLADE SPACER; 80X80                 

0C9884 SCREW; M4X50                            

0C9885 WIRING HARNESS                          

0C9886 WIRING HARNESS                          



0C9887 COMBUSTION CHAMBER                      

0C9888 INSULATOR; 1350X345MM                   

0C9889 STOPPING BAKING TRAYS REAR              

0C9890 WIRING HARNESS                          

0C9891 PILOT BURNER NOZZLE; DIA.0,29; TWO HOLE 

0C9892 PIPE; FRY TOP                           

0C9893 PIPE; FRY TOP 1/2M                      

0C9894 DRAWER; ASSY; FRYTOP USA 1/2M           

0C9895 CLOSURE PANEL FOR BURNER                

0C9896 SEPARATOR CHAMBER                       

0C9897 FAT COLLECTING DRAWER; FT S65           

0C9898 FIXING CLIP                             

0C9899 TRAY                                    

0C9900 GAS VALVE; GV30T-C6AZA0K0-001           

0C9901 CONTROL PANEL                           

0C9902 BURNER PIPE                             

0C9903 HEATING ELEMENT; 230/240V 8000W         

0C9904 LEFT/RIGHT SIDE                         

0C9905 COMMUTATOR; 10 POS.                     

0C9906 COVERING PLATE WITH TANK                

0C9907 PIPE                                    

0C9908 RING NUT                                

0C9909 DOOR ASSEMBLY                           

0C9910 PIPE                                    

0C9911 FRONT MIRROR SUPPORT                    

0C9912 LEFT SIDE                               

0C9913 INSULATOR; 800X720X30SP                 

0C9914 WIRING HARNESS                          

0C9915 ADHESIVE MEMBRANE; FCF 6                

0C9916 ADHESIVE MEMBRANE; FCF 10               

0C9917 VALVE-BURNER PIPE                       

0C9918 INSULATOR; REAR                         

0C9919 DRIP TRAY; 2/1 REVERSE                  

0C9920 SHELF; ASSY; CP35G6                     

0C9921 FRONT PANEL; LP3                        

0C9922 FRONT PANEL; LP2                        

0C9923 HANDLE; FOR FAT COLLECTING BASIN        

0C9924 CASTOR WITHOUT BRAKE; DIA.125           

0C9925 CASTOR WITH BRAKE; DIA.125              

0C9926 SIDE COLUMN                             

0C9927 RECEPTACLE FOR SCREW; 1/4 TURN          

0C9928 SPACER; FOR SCREW                       

0C9929 SCREW; 1/4 TURN; LENGTH=16MM            

0C9930 SCREW; 1/4 TURN; LENGTH 26MM            

0C9931 GLASS-STOP                              

0C9932 WASHER; NYLON; DIA.18X5MM               

0C9933 ADHESIVE MEMBRANE; LIBERO LINE          



0C9934 FAN; D2E146-KA45-01                     

0C9936 SCREW; SET 10PCS; M5X55                 

0C9937 COVERING PLATE                          

0C9938 PASTA COOKER BASKET; 140X140X215H       

0C9939 COMMUTATOR WITH POTENTIOMETER           

0C9948 THERMOCOUPLE PCB; 1M                    

0C9949 THERMOCOUPLE PCB; 1/2M                  

0C9950 CONTROLS PCB; KIT; AUTOGRILL            

0C9951 CONTROLS PCB; KIT; STANDARD E.U.        

0C9952 CONTROLS PCB; KIT; STANDARD U.S.A.      

0C9953 CONTROLS PCB; KIT; PANERA U.S.A.        

0C9954 CONTROLS PCB; KIT; PRET A MANGER U.S.A. 

0C9955 CONTROLS PCB; KIT; PRET A MANGER U.K.   

0C9956 CONTROLS PCB; KIT; EAT U.K.             

0C9957 CONTROLS PCB; KIT; MELT U.S.A.          

0C9958 THERMOCOUPLE PCB; KIT; 1M               

0C9959 THERMOCOUPLE PCB; KIT; 1/2M             

0C9960 POWER BOARD; LIBERO POINT               

0C9961 USER INTERFACE BOARD; LIBERO POINT      

0C9962 SHOULDER; FT350                         

0C9963 POWER BOARD; LIBERO POINT               

0C9964 USER INTERFACE BOARD; LIBERO POINT      

0C9965 BOX FOR INVERTER                        

0C9966 DRAIN HOSE; L=152,5MM DIA.34MM          

0C9967 DRAIN HOSE; L=235MM DIA. 34MM           

0C9968 HEATING ELEMENT GASKET                  

0C9969 RING NUT                                

0C9970 RING NUT                                

0C9971 HEATING ELEMENT; 230V 2000W             

0C9972 THERMOCOUPLE PCB; FOR GRILL             

0C9973 DRAWER; ASSY                            

0C9974 SCRAPER                                 

0C9975 CONTROL PANEL; ELT. GRILL TOP 800 MM    

0C9976 CONTROL PANEL; ELT.GRILL TOP 400 MM     

0C9977 CONTROL PANEL; ELT.GRILL TOP 400 MM     

0C9978 CONTROL PANEL; ELT. GRILL TOP 800 MM    

0C9979 CONTROL PANEL; ELT.GRILL TOP 400 MM     

0C9980 CONTROL PANEL; GRILL TOP 800 MM         

0C9981 SHELF; GRILL TOP 800 MM                 

0C9982 SHELF; GRILL TOP 400                    

0C9983 SPLASH GUARD; GRILL TOP 1/2M 400MM      

0C9984 SPLASH GUARD; GRILL TOP 1M 800MM        

0C9985 MECHANICAL BLOCK                        

0C9986 WASHER END OF STROKE                    

0C9987 REINFORCEMENT; FCF/6                    

0C9988 DOOR HANDLE; KIT; FCF6; GAS/ELT.        

0C9989 CONDUCTIVE SILICONE PASTE; HTX/EE;3,5GR.



0C9990 PCB; WITH PUSH BUTTON SQUARE            

0C9991 CONTROL PANEL FILTER; L=315MM           

0C9992 CONTROL PANEL FILTER; L=417MM           

0C9993 WATER SPOUT                             

0C9994 STEATITE TUBE; L=32MM DIA.11,5          

0C9995 PCB                                     

0C9996 THERMOCOUPLE PROTECTION                 

0C9997 THERMOCOUPLE; KIT                       

0C9998 NOZZLE; DIA.0,50                        

0C9999 THERMOCOUPLE PCB; KIT                   

0DE033 FRONT PANEL                             

0DF000 GASKET; THERMOSTAT                      

0DF001 GASKET                                  

0DF003 GASKET; HEATING ELEMENT                 

0DF004 GASKET                                  

0DF005 GASKET                                  

0D0001 BOTTOM                                  

0D0002 NUT                                     

0D0003 PULLEY                                  

0D0004 BEARING; 6008 2RS                       

0D0005 BODY                                    

0D0006 BEARING                                 

0D0007 NUT                                     

0D0008 ROD                                     

0D0010 HANDLE                                  

0D0011 FOOT                                    

0D0013 RELAY; 240/250 V.                       

0D0014 CONNECTOR; 6WAY                         

0D0015 CONNECTOR; 6 WAY                        

0D0016 TH. RELAY; 3 PHASE                      

0D0017 CONTACTOR; 1 PHASE 230V                 

0D0018 TERMINAL BOARD                          

0D0019 MOTOR; MONOPHASE -230V                  

0D0020 WASHER                                  

0D0022 SPINDLE                                 

0D0023 OUTLINE                                 

0D0024 PUSHER DEVICE                           

0D0025 SPACER                                  

0D0026 RUNNER                                  

0D0027 CAP COVER                               

0D0028 LEVER                                   

0D0029 PIN                                     

0D0030 SPACER                                  

0D0031 BUSH                                    

0D0032 DEFLECTOR                               

0D0033 MECHANISM COMPLETE                      

0D0035 BEARING                                 



0D0036 SHAFT BEARING ASSEMBLY                  

0D0037 DOOR                                    

0D0038 BLADE FOR KNIVES                        

0D0039 RELAY                                   

0D0050 THREE PHASE ELECTRICAL EQUIPMENT        

0D0051 PULLEY                                  

0D0052 SPEED SELECTION BUTTON                  

0D0053 SHAFT                                   

0D0054 SHAFT; EQUIPPED DRIVE SHAFT             

0D0055 RING                                    

0D0056 T10/T15 RECEIVER ONLY                   

0D0060 TR21/CX21 M10 DICING GRID               

0D0062 BOUCHON GPN 300 F15                     

0D0063 JOUE DROITE CPS                         

0D0064 JOUE GAUCHE CPS                         

0D0065 BMX60 SHAFT+VARIABLE PULLEYS            

0D0066 PSR50 SPRING                            

0D0067 LOCKING LEVER LF; PSR50                 

0D0068 PSR50 STOP SUPPORT                      

0D0069 PSR50 PLASTIC STOP                      

0D0070 CONTACTOR 400V 50/60                    

0D0071 T5 EXTENSION ASSY. FOR FILTER           

0D0072 TR250 BRACKET SPINDLE                   

0D0078 BM40 CAP                                

0D0080 MOTOR                                   

0D0082 TANK FOR S4/S8                          

0D0083 BE5 STOP ROAD                           

0D0085 T5 RECEIVER ONLY                        

0D0086 FOND T5S                                

0D0087 BE5 MOTOR MOUNTING BRACKET              

0D0089 CRADLE POST BE5                         

0D0090 SAMIX R LINK ROD                        

0D0091 BE5 SPEED PLATE                         

0D0092 BE5 HANDLE                              

0D0094 T5/TR21 BOTTOM GRID                     

0D0097 BOWL 20L BM30S                          

0D0098 BM20 PLATE, MOTOR                       

0D0099 S4/S8 DRIVE PULLEY -NEW MODEL-          

0D0101 S4/S8 3/440V 60HZ MOTOR (N.M.)          

0D0105 K175 FASCIA PLATE                       

0D0106 TR21/TRS MOTOR 1 220 60                 

0D0107 THERMAL RELAY T25 3,5-5A                

0D0110 TR250 EQUIPPED BRACKET                  

0D0111 MC40 ACCESSORY HUB ASSY                 

0D0112 K35 STIRRUP                             

0D0113 LEVIER M/B EQUIPE BMX40                 

0D0115 KIT SECU FOULOIR TRS MONO               



0D0117 TRS SHAFT + PIN                         

0D0118 MOTEUR 3 380/415 50/60 PSR50            

0D0119 K175 MOTOR 3/208-240 60                 

0D0120 EQUIP. FRONT PANEL BMX60                

0D0121 BMX60/80 SPEEDOMETER CABLE              

0D0122 EQUIPPED DISC HOLDER MECHANISM          

0D0125 TBS140 PLUNGER TUBE ASSEMBLY            

0D0126 TBS140 OUTPUT SHAFT ASSEMBLY; L=525MM   

0D0127 BM30 EQUIP. TOOL HOLDER SHAFT           

0D0128 ROTOR EQUIPE; TBS140                    

0D0129 TBS120/140 ECCANTRIC PIN ASSY.          

0D0130 TBS120/140 ROD ASSEMBLY                 

0D0132 KLIXON 250 2CR3                         

0D0134 PSR50 MOTOR 3 208/240 60                

0D0136 BP25/45 DRIVE SHAFT ASSY.               

0D0138 T10/T15 ANGLE LOCATOR                   

0D0140 BELT POLY V 2489 J12                    

0D0142 AXE PORTE T10 T15                       

0D0143 RONDELLE INOX APPUI TBM140              

0D0144 BEARING 3206 2RS                        

0D0145 MBE40 DRIVEN PULLEY                     

0D0149 BOUTON C817873D                         

0D0150 BMX40 LOWER FLANGE MOTOR                

0D0151 TBS120/140 SWIVELLING CASTOR            

0D0152 TBS120-140 CASTOR ASSEMBLY              

0D0153 TBS BODY SAFETY ASSY.                   

0D0154 REDUCTEUR TR300                         

0D0155 K35 CONTACTOR 9A 115V                   

0D0158 PATIN T10                               

0D0163 PILOT LAMP                              

0D0164 T10/15/ST25 FILTER                      

0D0168 MOTEUR 63 220 380 TREMIE TR300          

0D0169 TBS140SAFETY SWITCH 1N69312 2V          

0D0171 MOTEUR EQUIPE K35 T230/400 5            

0D0172 BERCEAU EQUIPE MB/MC40                  

0D0173 HOUSING LOWER ASSY; BM20/30             

0D0175 BM20 COLUMN RAISING DEVICE              

0D0176 BM20/BM30 ARM ASSEMBLY                  

0D0177 BM40/BMX40 MOTOR 3 220/380 60           

0D0179 TENDEUR EQUIPE T10/T15S                 

0D0180 T10S/T15S MOTOR 1 230 50                

0D0181 ECCENTRIC TBS120/140                    

0D0182 BM60 VARIABLE PULLEY SHAFT              

0D0183 BM60 INTERMED. FLANGE-KIT X2            

0D0184 T10S/T15S MOTOR 3/230-400V 50           

0D0185 TBS120 BLENDER ARM                      

0D0186 BM60 EQUIPPED CARDAN                    



0D0187 POULIE RECEPT TBS120                    

0D0188 TBS140 DRIVEN PULLEY 2 SPEEDS           

0D0189 COURROIE POLY V 1910 J8                 

0D0190 TBS140 BELT POLY V 2337 J12             

0D0191 TBS120 PLUG                             

0D0192 TBS140 MICROSWITCH BRACKET              

0D0193 HINGE                                   

0D0195 BMX60/S WIRE SAFETY GUARD PC60          

0D0196 FEED INGREDIENTS SHUTE                  

0D0197 TIGE DE COMMANDE CPS                    

0D0198 BM60 EQUIP. CABLE STOP                  

0D0199 POST EM/ES40                            

0D0200 EL20 FRONT PLATE                        

0D0201 MINIRUPTEUR EQ NM CPS                   

0D0203 1/PHASE SUPPLY CABLE S4/S8              

0D0204 EM20 DUST GUARD                         

0D0205 S4/S4A DOOR + LEVER + SEAL              

0D0206 S4CASE+MECHANISM NO MOTOR+BELT          

0D0207 TR21 1/100V 50/60HZ MOTOR               

0D0208 S4/S8 DRIVEN PULLEY                     

0D0210 S4/S4M HOPPER WITH COVER                

0D0212 3/PHASE SUPPLY CABLE S4/S8              

0D0214 S4/S8/S3 WATER INLET                    

0D0216 S4M DISC WITH SHAFT PIN                 

0D0217 TF27 FOAM INHIBITOR                     

0D0225 S8/S8A/S8M DRAINAGE HOSE                

0D0227 S8M DISC WITH SHAFT PIN                 

0D0230 S4A/8A HOPPER COVER ASSEMBLY            

0D0231 MV50 WORM WHEEL                         

0D0232 S4A HORIZONTAL SHAFT                    

0D0233 S4 HORIZONTAL RING                      

0D0235 TR300 5X50 HINGE SHAFT                  

0D0236 TR300 7X50 HINGE SHAFT                  

0D0237 ERGOT DE PA S4A/S8A B20 MV50            

0D0238 S8A VERTICAL SHAFT + SCREWS             

0D0240 S8A DISC WITH SHAFT PIN                 

0D0241 S8A HORIZONTAL RING                     

0D0242 S8A HORIZONTAL SHAFT                    

0D0246 BELT POLY V 2489 J16                    

0D0248 TR300 CENTRAL SUB ASSEMBLY              

0D0249 S/E CORDON 230V STD B53                 

0D0250 BLACK THREADED NECK BERMIXER          

0D0251 HANDLE FOR BERMIXER                     

0D0253 LOW.MOTOR SPACER BXER/SAMIX 33          

0D0254 WALL RACK FOR BERMIXER                  

0D0255 UPPER HOUSING+HANDLE BERMIXER           

0D0257 UPP.MOTOR SPACER+BRUSHES BXER.          



0D0260 BXER POWER SUPPLY CABLE ASSY.           

0D0262 TUBE REPAIR KIT 30 CM BERMIXER          

0D0263 RELIEF CLAMP BERMIXER S               

0D0264 BERMIXER MOTOR FAN                      

0D0266 POWER SUPPLY CABLE 115V BXER.           

0D0267 PLATINE NOIRE LMA                       

0D0268 PIGNON FOU LMA                          

0D0269 RESSORT RACLEUR LMA                     

0D0270 BM60 REAR COVER                         

0D0271 MICRO-RUPT. LEVIER INVERS. C/J          

0D0272 TOP SCRAPER ASSY. CADET/JUNIOR          

0D0273 INNER SCRAPER ASS.CADET/JUN             

0D0274 COURROIE CRANTEE CADET/JUNIOR           

0D0275 AGRAFE BALANCELLE CADET/JUNIOR          

0D0276 RIGHT UPPER SPRING FOR SCRAPER          

0D0277 LEFT UPPER SPRING FOR SCRAPER           

0D0278 ENS. TABLE G LAMINOIR CADET             

0D0279 SHAFT ITEM 129 JUNIOR                   

0D0280 COURROIE PLATE JUNIOR                   

0D0285 BXER SPINDLE 40CM NM                    

0D0291 COURROIE PSR100 1280 J25                

0D0295 B20 LOCK WASHER MB6                     

0D0298 12L. PASTRY KNIFE                       

0D0311 B20/MV50 CAP                            

0D0315 EL25 HINGE                              

0D0320 B20 PLANETARY CROWN GEAR                

0D0322 UNIVERSAL JOINT BMX80                   

0D0324 PIN G06 8X75 PL/CD; 5 PCS               

0D0325 VIROLE BILLEE T5S                       

0D0333 PL15/CD13 OUTLET PIPE                   

0D0336 BE5 SAMIX COLUMN                        

0D0339 TRS FEED ARM SAFETY DEVICE KTT          

0D0340 BE5 SAMIX MOTOR 1 115/230               

0D0341 BE5 TOOL HOLDER SHAFT ASSY.             

0D0342 BE5 PLANETARY ASSY.                     

0D0343 SHAFT; WITH TOOLS; B7                   

0D0344 MV50 IF 722642 SEAL (C20X40X7)          

0D0345 RING C14X18X14                          

0D0346 B10 RING BF15 C18X22X22                 

0D0347 FIL RECHANGE PFT LONG100 JEUX5          

0D0348 S4/S8 DOOR BOLT + SCREWS                

0D0349 VIS MOLETEE S4/S8/S3 JEU X5             

0D0350 S4 HOSE CLIP                            

0D0351 S4/S8 SEALING CAP                       

0D0352 SPRING; 5 PCS                           

0D0353 T10/T15 PLUG                            

0D0354 VENTOUSE PIED EL40 JEU X5               



0D0355 SPRING; 5 PCS                           

0D0356 10 RUBBER PLUGS BERMIXER                

0D0357 10 BLACK PROTECTORS BERMIXER            

0D0358 TR21/TRS 2SMOOTH CURVED KNIVES          

0D0359 SET OF 3 CRINKLE KNIVES                 

0D0360 TR300 SET OF 3 CRINKLE KNIVES           

0D0362 K25 ON PUSH BUTTON                      

0D0364 K25 OFF PUSH BUTTON                     

0D0369 BM60 RIGHT HORIZ.CASING+GRID            

0D0370 BM60 LEFT HORIZONTAL CASING+GR          

0D0371 UPPER PLASTIC24C ASSY.BXER NSF          

0D0372 SHAFT(THREADED)24C BERMIXR NSF          

0D0375 BXER VARIATOR 115V                      

0D0376 BERMIXER HANDLE -3685-                  

0D0379 REPAIR KIT FOR 30 SHAFT BXER            

0D0380 BXER 53 KIT REPAIR TUBE O.M.            

0D0383 CLAMP; SET 5PCS                         

0D0384 TAPIS PZ1200                            

0D0385 BAC GASTRONORME ACIER INOX              

0D0386 CPS SLICE EJECTION GRID                 

0D0387 REPLACEMT.KIT INNER SHAFT T.50          

0D0388 TUBE 40 REPAIR KIT (NEW MODEL)          

0D0389 SCREW;10 PCS                            

0D0390 CLIP; 10 PCS                            

0D0391 BERMIXER RUBBER PLUG/STRAIGHT           

0D0392 WASHER; 10 PCS                          

0D0393 SCREW; 10 PCS                           

0D0394 JOINT 12X24X7 BXR (JEU X5)              

0D0395 5PCS BEARING 6001 2RS SAMIX 33          

0D0396 PIN; 10 PCS                             

0D0397 ROUE TANGENTE PZ1200                    

0D0398 CIRCLIP 5E TR21                         

0D0399 B40 PIN G05 12X65                       

0D0400 PIN; 10 PCS                             

0D0401 B20 RUBBER WASHER 44X24X4               

0D0402 WASHER; 10 PCS                          

0D0403 WASHERS; 10 PCS                         

0D0404 FLAT HEADLESS SCREW 4X12 TR21           

0D0405 TR21 TC 5X80 AC.CD SCREW X10            

0D0417 RESSORT RAPPEL PICK UP PL80             

0D0419 POULIE RECEPTRICE; 2V                   

0D0421 TBM150 2 SP. DRIVE PULLEY               

0D0422 SEAL 25X35X7                            

0D0431 B40 EQUIPPED PLANETARY -BEIGE-          

0D0440 B40 PLANETARY CROWN GEAR                

0D0449 B40 20 L. BEATER                        

0D0450 K115/K175 FASCIA                        



0D0459 PL80 CUTTER HOLDER HANDLE ASSY          

0D0461 BOWL; 40 LTR.; BE60S/BM60S/BM80S        

0D0462 BM60 40 LITRE BEATER                    

0D0463 BM60 40 LITRE DOUGH HOOK                

0D0465 H70 BUSH                                

0D0467 FUSE 5X20 0.8 A. 400V TI 25             

0D0469 SHAFT SEALING KIT; FOR TBS              

0D0470 BE5 STAND (SILVER GREY)                 

0D0471 BP25/45 RECEIVING PULLEY                

0D0472 BPX25/45 BELT 406J7(1ST SPEED)          

0D0473 EM20/ME30 MOTOR 1 115 60                

0D0474 EL25 MOTOR 1 115 60                     

0D0475 RC12 KNIFE BLOCK CARRYING HDLE          

0D0476 BE5 VARIATOR 115 V                      

0D0477 CX21D CAM                               

0D0478 COVER SEAL + GLUE  TI25                 

0D0479 COUSSINET C22X29X36 BP25/CX21D          

0D0482 TR250 LEVER ASSY. W/RAMMER              

0D0489 SPOUT                                   

0D0490 BRAKE FOR BPX45                         

0D0491 LOCKING HANDLE ASSY BPX45               

0D0493 BMX40 SUN GEAR 16 TEETH                 

0D0494 CPS CHUTE                               

0D0495 CPS EQUIPPED MOTOR 1/115-230V           

0D0496 CLIP; 10 PCS                            

0D0497 SCREW; 10 PCS                           

0D0498 SCREW; 10 PCS                           

0D0499 SCREW; SET 10PCS; M6X16 INOX            

0D0500 M5 NUT                                  

0D0501 WASHER; 10 PCS                          

0D0502 BM10/B21/BM40 SCREW CHC 5X20            

0D0503 NUT; 10 PCS                             

0D0504 K55 SCREW 6X30                          

0D0505 CF3/BM10 CIRCLIP 8E                     

0D0506 SCREW; 10 PCS                           

0D0507 SCREW; 10 PCS                           

0D0508 COTTER-PIN; 10 PCS                      

0D0509 PIN; 10 PCS                             

0D0510 WASHER; 10 PCS                          

0D0511 SCREW; 10 PCS                           

0D0512 SCREW; 10 PCS                           

0D0513 WASHER; 10 PCS                          

0D0514 JOINT LEVRE MSA 19X36X81 J X3           

0D0515 JOINT; DIA 51X3; SET 3PCS               

0D0517 VIS RL M8X16 INOX; 10 PCS               

0D0518 SCREW; 10 PCS                           

0D0519 B20 X10 PIN GO1 5X22                    



0D0520 PIN; 10 PCS                             

0D0521 SCREW; 10 PCS                           

0D0522 SCREW; 10 PCS                           

0D0523 SCREW; 10 PCS                           

0D0524 RACLEUR INF MOBILE PZ1200               

0D0525 BXER LOWER SPACER ASSY.OLD MOD          

0D0526 SCREW; 10 PCS                           

0D0527 SPRING FOR MULTI PREP                   

0D0528 CORD 3 4X2.5 H07RNF K175                

0D0529 PROTECTIVE COVER; 10 PCS                

0D0530 WASHER; 10 PCS                          

0D0531 SCREW; 10 PCS                           

0D0532 SCREW; 10 PCS                           

0D0533 WASHER; 10 PCS                          

0D0535 WASHER; 10 PCS                          

0D0537 SCREW; 10 PCS                           

0D0538 PL80 3 PRONGED EXTENSION                

0D0540 RING SEAL; 5 PCS                        

0D0541 NUT; 10 PCS                             

0D0542 B20 KEY REP 71                          

0D0543 WASHER; 5 PCS                           

0D0545 SCREW; 10 PCS                           

0D0546 WASHER; 10 PCS                          

0D0548 PIN; 5 PCS                              

0D0549 SCREW; 10 PCS                           

0D0550 SCREW; 5 PCS                            

0D0551 SCREW; 10 PCS                           

0D0552 SPANNER; 4X4X16; SET 5PCS               

0D0554 SCREW; SET 10PCS; M4X20                 

0D0555 SCREW; 10 PS                            

0D0557 BRACKET; 2 PCS                          

0D0558 SCREW H M6X20 PSR50                     

0D0559 SCREW SHC M8X10 (SET OF 10 PCS          

0D0560 SCREW                                   

0D0561 SEAL; 34X62X7; 5 PCS                    

0D0562 SCREW; 10 PCS                           

0D0563 TAPIS SENIOR 600                        

0D0564 PIN; 10 PCS                             

0D0565 PIN 8X32; 5 PCS                         

0D0567 LEVER PIN; 5 PCS                        

0D0568 PIN; 5 PCS                              

0D0569 B20/40 X10MECANINDUS 3X25 PINS          

0D0570 B40/MV/BE10 MECAN.4X25 PIN X10          

0D0571 PIN; 10 PCS                             

0D0572 BM40 MECANINDUS 6X40 PINS(X10)          

0D0574 PIN ; 10 PCS                            

0D0575 PIN; 2 PCS                              



0D0576 PIN; 5 PCS                              

0D0577 B20/B40 CIRCLIP 551                     

0D0578 CLIP; 10 PCS                            

0D0579 NUT; 10 PCS                             

0D0580 NUT; 10 PCS                             

0D0581 NUT; 10 PCS                             

0D0582 BLIND NUTS; 5 PCS                       

0D0583 SET OF 10 PCS BLIND NUTS M6             

0D0584 NUT; 5 PCS                              

0D0585 NUT; 5 PCS                              

0D0586 NUT; 5 PCS                              

0D0587 SET OF 10 PCS NUTS NYLOC M12            

0D0588 NUT; 10 PCS                             

0D0589 NUT; 10 PCS                             

0D0590 NUT; 10 PCS                             

0D0591 SCREW; 10 PCS                           

0D0592 SCREW; 10 PCS                           

0D0593 SCREW; 10 PCS                           

0D0594 SCREW; 10 PCS                           

0D0595 SCREW; 10 PCS                           

0D0596 SCREW H10X35                            

0D0597 SCREW; SET 10PCS; M5X45                 

0D0598 SCREW; 10 PCS                           

0D0599 SCREW; 10 PCS                           

0D0600 SCREW H 12X20; 5 PCS                    

0D0601 SCREW; 10 PCS                           

0D0602 B20/B40 POINTED SCREW 8X15 MM           

0D0604 SCREW; 10 PCS                           

0D0605 SCREW; 10 PCS                           

0D0606 SCREW; 10 PCS                           

0D0607 SCREW; 10 PCS                           

0D0608 SCREW; 10 PCS                           

0D0609 SCREW; 10 PCS                           

0D0610 K35 SCREW TC 4X8                        

0D0611 K55 SCREW TC 4X12                       

0D0612 SCREW; 10 PCS                           

0D0613 SCREW TC 5X10                           

0D0614 SCREW TC 5X12                           

0D0615 VIS C M6X16 INOX JEU X10                

0D0617 SCREW CHC 6X15                          

0D0618 WASHER; 2 PCS                           

0D0619 WASHER; 10 PCS                          

0D0620 BM10 WASHER 24X6.2X2; 10 PCS            

0D0621 WASHER; 10 PCS                          

0D0622 WASHER; 10 PCS                          

0D0623 WASHER; 10 PCS                          

0D0624 WASHER; SET 10PCS                       



0D0625 WASHER; 10 PCS                          

0D0626 WASHER; 10 PCS                          

0D0627 WASHER; 10 PCS                          

0D0628 WASHER; 10 PCS                          

0D0629 WASHER; 10 PCS                          

0D0630 WASHER; 10 PCS                          

0D0631 WASHER; SET 10PCS                       

0D0632 WASHER CS M8 (SET OF 10 PCS)            

0D0633 B20 KEY REP 70                          

0D0634 B20 KEY 8X7X18,5 REP 969                

0D0635 WASHER 5X5X14                           

0D0636 KEY; 10 PCS                             

0D0637 KEY; 5 PCS                              

0D0638 B20 KEY 15X9X30 BNA + NUT               

0D0639 CLIP, 10 PCS                            

0D0640 NUT; 10 PCS                             

0D0641 LOCKNUT OF 8                            

0D0642 NUT; 10 PCS                             

0D0643 SCREW; 10 PCS                           

0D0644 SCREW; 10 PCS                           

0D0645 B20/B21S KEY 5X5X16 REP67 67            

0D0646 B20 KEY REP 66B                         

0D0647 B20 KEY REP 64B                         

0D0648 10 PCS CIRCLIPS 14E                     

0D0649 B20 CIRCLIP 12E                         

0D0650 B40/BM40/BM10 CIRCLIP 20E               

0D0651 ST25 CIRCLIP 24E                        

0D0652 MV50 CIRCLIP 23E REP 136                

0D0653 B40 CIRCLIP 28E                         

0D0654 B40/BM40/BM60/BE21 CIRCLIP 30E          

0D0655 B20/B40/BM60 CIRCLIP 45E                

0D0656 CLIP; 10 PCS                            

0D0657 SCREW; 10 PCS                           

0D0658 SCREW SS; M6X50, 10 PCS                 

0D0659 PIN; 5 PCS                              

0D0660 PIN; 5 PCS                              

0D0663 T5/TR21 SCREW TF 3X10                   

0D0664 SCREW; 10 PCS                           

0D0665 K35 SCREW 6X40                          

0D0666 PIN G05 12X40 EM60; 5 PCS               

0D0667 BP25 PIN G01 3X26 CAN                   

0D0668 B20 PIN G01 5X24                        

0D0669 PIN; 10 PCS                             

0D0670 SCREW SS; M6X35, 5 PCS                  

0D0671 PIN; 10 PCS                             

0D0672 PIN; 10 PCS                             

0D0673 PIN; 10 PCS                             



0D0674 PIN; 5 PCS                              

0D0675 PIN G01 8X45 INOX; 2 PCS                

0D0676 B40 X10 LEVER PINS G06 4X16             

0D0677 CLIP; 5 PCS                             

0D0678 ADHESIVE LABEL; SET 10PCS               

0D0679 SCREW; 10 PCS                           

0D0680 LEVER SPRING POS 88 CADET/JUN           

0D0683 K55E DRIVE PULLEY 50HZ                  

0D0686 SPACER; 4 PCS                           

0D0687 BXER. GEAR BOX COVER ASSY.              

0D0688 KITCHENAID ADAPTOR FOR BE5              

0D0690 TR250 TIGHTENING CORNER PLATE           

0D0693 BXER FAN                                

0D0694 ENTRAINEUR EQUIPE EL25                  

0D0695 SHREDDER FOR AS2                        

0D0696 DRIVEN PULLEY CPS                       

0D0697 MVS BUSH                                

0D0698 MVS DRIVING PULLEY                      

0D0700 AXE LEVIER EQ BM10                      

0D0703 K55 FASCIA 2 SPEEDS                     

0D0704 DRIVE PULLEY CPS                        

0D0705 COUVERCLE MONOBLOC EL25                 

0D0707 BE10AS HUB                              

0D0708 ZANUSSI BADGES 60X22                    

0D0709 K175 ELECTRIC CONTROL ASSY.             

0D0710 BM60 DRIVE SHAFT                        

0D0711 EL25 MOTOR 1 230 50 (N.M.)              

0D0712 BOUCHON P.A. BE5                        

0D0713 BM20/30 SAFETY GUARD GUIDE ASS          

0D0714 BADGE ELECTROLUX 60X22                  

0D0715 BLADE RC14                              

0D0716 JOINT PLANETAIRE XBE10                  

0D0717 S4A/8A/MV/B20/TR21ROCKER LEVER          

0D0718 VARIATOR KNOB ASSEMBLY B2000            

0D0724 B2M GEAR HOUSING COVER ASSY.            

0D0725 SUPPLY CABLE; B2M/B3M                   

0D0726 PLUG; 10 PCS                            

0D0727 BOUCHON; 10 PCS                         

0D0728 B20000 VARIATOR KONB ASSY.              

0D0729 B2000 EARING BUSH SEAL (1=10)           

0D0730 DRIVE SHAFT ASSEMBLY B2000              

0D0731 B2000 LOWER COVER SET OF 10PCS          

0D0732 B2000 GEAR HOUSING ONLY                 

0D0733 B2000 ALUMINIUM HOUSING ASSY.           

0D0734 B2000 POWER CORD US                     

0D0736 XB10 FRONT PLATE                        

0D0737 GEARED REDUCER CPX                      



0D0738 TRANSMISSION HUB; QUICK CONNECTION      

0D0740 TR250 COVER LID (BARE)                  

0D0743 LOWER SEAL FOR K120/180 ROTOR           

0D0744 K120/180 DEFLECTOR ASSY.                

0D0745 K120/180 SEAL COVER ASSEMBLY            

0D0746 K120 SHAFT ASSEMBLY                     

0D0747 K180 SHAFT ASSEMBLY                     

0D0748 K120/180 BOWL CLAMPS (X4)               

0D0749 ROD ASSEMBLY K180                       

0D0751 K120/180 HINGE BRAKET ASSY(X2)          

0D0752 K120/180 COVER ARM ASSEMBLY             

0D0753 VARIATEUR 1 230 50 K120 VV              

0D0754 SHAFT BEARING SEALS ASSY K120           

0D0755 BLADE REMOVAL TOOL B2000                

0D0756 K55 MOTOR BRACKET (NEW MODEL)           

0D0757 MULTI200 MOTOR SUPPORT PLATE            

0D0758 LOCKING HANDLE MULTI 200                

0D0759 MOTEUR EQ 1 230 50 K120 VV              

0D0760 MOTOR HOUSING K180                      

0D0761 PORTE COUTEAUX EQ K175/K180             

0D0762 SET OF SPACERS K12/180                  

0D0763 K120/180 HINGE PIN ASSY.; 2 PCS         

0D0764 MULTI200 MOTOR ROOL                     

0D0765 EMX60/80 COVER PLATE                    

0D0766 XBE10A ATTACHMENT DRIVE                 

0D0767 XBE10 SUN SHAFT ASSEMBLY                

0D0768 COVER SPACER WITH SCREWS XBE10          

0D0769 XBE10 RIGHT S/S LEG ASSY.               

0D0770 XBE10 LEFT S/S LEG ASSY.                

0D0771 CT SLIDE RAIL KIT                       

0D0772 SUCTION CUP CT/DTA (X4)                 

0D0773 CT CONTROL ARM SEEMBLY (NM)             

0D0774 TR21 CUPEL FOR GRATER K                 

0D0775 P200 DRIVE SHAFT AM                     

0D0778 CORPS EQUIPE H70                        

0D0779 RELAY FINDER 6062 110V. 50/60           

0D0780 KLIXON 2CR3 140                         

0D0781 PSR50 DRIVE PULLEY (60 CYCLES)          

0D0782 MOTEUR 80 0.75KW B14 4P T23/40 5/6      

0D0783 CUPEL FOR J302 GRATER                   

0D0784 MOTEUR TBS140                           

0D0786 BP25 1/220/50MOTOR(HIGH SPEED)          

0D0787 BP25/45 1/220 MOTOR(LOW SPEED)          

0D0788 MULTI GREEN DRIVE SHAFT                 

0D0789 CONTACTOR 115 60 LC1 MINI/MULT          

0D0790 CONTACTOR; BMX60                        

0D0791 BM20 CROWN                              



0D0792 K35 NAME PLATE TWO SPEED                

0D0794 TERMINAL CONNECTION (3-PHASE)           

0D0795 POULIE RECEPTRICE TBS140 STD 1V         

0D0796 TBS140 DRIVE PULLEY                     

0D0799 BASKET BOTTOM EL65                      

0D0800 TR250 SEAL                              

0D0802 CHUTE MICROSWITCH CPX                   

0D0803 ASSEMBLED SHIELD  CPX                   

0D0804 PLATE WITH COMPONENTS CPX               

0D0805 MOTOR 1 230/400 50 EQ CPX               

0D0806 CPX EJECTOR DRIVE                       

0D0807 FITTED DETECTOR (SHIELD) CPX            

0D0808 BEARING 6305H 2RS S/S                   

0D0809 HOUSING BOWL LIFT                       

0D0810 TRS CAPACITOR BRACKET                   

0D0811 COURROIE POLY V 660 J14                 

0D0812 POULIE MOTRICE TRI 60HZ TI25            

0D0813 REAR SQUARE                             

0D0814 SUPPORT CUPEL TR21/TRS/CX21/S           

0D0816 CUPEL FOR GRATER TR21 J3                

0D0817 XBE10 VOLTAGE CONVECTOR                 

0D0818 XBE10 UL COVER ASSEMBLY                 

0D0819 SHAFT ASSY. FOR B2000 60                

0D0821 BEARING 6203 H 2RS S/S                  

0D0822 TR21 CUPEL FOR GRATER J7                

0D0823 MBE40 VARIATOR                          

0D0824 CHANDELLE EQUIPEE BM20                  

0D0825 TR21 CUPEL FOR GRATER P                 

0D0826 MOTOR; 115V-350W                        

0D0827 TBM150 TROLLEY HANDLE                   

0D0828 MB40 MOTOR 3 230/400 50                 

0D0829 PIGNON MOTEUR EQUIPE EL25               

0D0830 TRS MOTOR 1 220 60                      

0D0831 TWIN CONICAL GEAR; BM20/30              

0D0832 TR21 EQUIPPED SUPPLY CABLE              

0D0833 P200 EQUIPPED BOWL                      

0D0834 SET CASTORS FOR MVS TABLE               

0D0835 CX21D CLUTCH ASSY                       

0D0836 ECRAN SECURITE B10D                     

0D0837 PSF50 TOOL                              

0D0838 PSF50 BOWL                              

0D0839 CAP; 4 PCS                              

0D0840 CX21D SHAFT + BARREL                    

0D0841 TRS RUBBER BUSH S/S CASING X10          

0D0842 AUTO HOPPER TR200                       

0D0844 P200 DEFLECTOR + SCREWS                 

0D0845 TRS CONTROL BOARD ASSY                  



0D0846 MOTOR 230 50 1PH PSX12                  

0D0847 CAPOT PLASTIQUE SECU PSX25 SE           

0D0848 PSF50 BUSH                              

0D0849 MULTI/TR200 SHAFT ASSEMBLY              

0D0850 MULTI 200 CASING                        

0D0851 FEED PIN ASSEMBLY MULTI 200             

0D0852 MULTI/TR200 BODY ASSEMBLY               

0D0853 TR300 RELAY ASSEMBLY                    

0D0854 MC40 LOWER HOUSING                      

0D0856 FOUET 100L RN100                        

0D0857 VARIATEUR 230V SAV EQ BE10              

0D0860 TR300 WEIR ASSEMBLY                     

0D0861 VIROLE EQUIPE PL15                      

0D0862 SAMIX R DRIVE PULLEY ASSY.              

0D0863 SAMIX R MOTOR ASSEMBLY                  

0D0864 BLACK REAR COVER ASSY SAMIX R           

0D0865 SAMIX R ELECTRONIC                      

0D0866 ELECTRONIC PLATE ASSY. SAMIX            

0D0867 BE5 CRADLE                              

0D0868 SAFETY SWITCH + CAM                     

0D0869 SAMIX R CROWN ASSY                      

0D0870 BE5 SUN SHAFT                           

0D0871 PLANETARY PINION; KIT; SAMIX R          

0D0872 PLANETARY BEARING KIT SAMIX R           

0D0874 SAMIX R SWITCH KIT                      

0D0875 COALS SET (X2)                          

0D0876 B10 HORIZONTAL SHAFT + SCREWS           

0D0877 CT SCREW W/SPACER (NM)                  

0D0878 CLIP-TYPE BEARING; B2000                

0D0879 K55 BODY                                

0D0880 SET PLANETARY GEAR BM40 V2/BMX          

0D0881 BM/BMX40 CROWN ASSY. V2                 

0D0882 MOTOR EQUIPPED PSF50                    

0D0883 MIXER TUBE STRIPPED 40                  

0D0884 MINI GREEN MOTOR 1 230/240 50           

0D0886 AIR DEFLECTOR ASSEMBLY                  

0D0887 TRS MOTOR ASSY 3 230/400 50; 3 PHASE    

0D0888 PSF50 SHAFT BOWL + PULLEY               

0D0890 T25E/ELX65 FOOT ASSY                    

0D0891 T25E 3 PHASE MOTOR EQT                  

0D0892 PLUG; 4 PCS                             

0D0893 T25E REMOVABLE SPOUT                    

0D0894 T25E HANDLE  ASSY                       

0D0895 T25E DOOR LOOKING PIN (JEU X2)          

0D0896 T25E DOOR ASSY                          

0D0898 T25E HOPPER ASSY                        

0D0899 TR21 SUPPORTING WASHER                  



0D0900 POIGNEE M 243/140 EQ TBS                

0D0901 CONTROL SPIGOT ASSY TBS120/140          

0D0902 TR21 SPACER                             

0D0903 COMMANDE MINIRUPTEUR EQ TBS             

0D0905 MVS FLANGE ASSY.                        

0D0906 COUVERCLE EQUIPE EL40                   

0D0907 ACTIVATOR BLOCK ASSY. BPX25/45          

0D0910 TR21 1/240V MOTOR                       

0D0911 TR260 NUT PAD ASSEMBLY                  

0D0912 SPRING; 2 PCS                           

0D0913 TR260 COMPLETE DRIVE MECHANISM          

0D0914 TR260 DRIVEN PULLEY ASSY                

0D0915 TR260 DRIVE PULLEY ASSY                 

0D0916 PIN; 2 PCS                              

0D0917 TR21 SPRING                             

0D0919 CPLTE DRIVING DISC EL65                 

0D0920 MOTOR D25 MVS 230V                      

0D0921 MOTOR 3 230 50 BP45                     

0D0922 SPEED VARIATOR                          

0D0923 MOTOR RC14 1 110 60HZ                   

0D0924 TR21 US CASING                          

0D0925 K35 MOTOR 3 220 60                      

0D0927 TR21 DRIVE PULLEY + SCREWS              

0D0928 MOTEUR 1 220 60 EQ MC40                 

0D0929 TR21 SPECIAL NUT REP.114                

0D0930 MULTI200 TIMER CONTACT                  

0D0931 MULTI200 CONTACT ASSY                   

0D0933 CX21D COVER ASSY                        

0D0936 SCREW; 10 PCS                           

0D0937 SCREW; 10 PCS                           

0D0938 SCREW; 10 PCS                           

0D0942 TBS MOTOR 3 230/400 50/60               

0D0943 SUPPORT SUPERIEUR PSX25                 

0D0944 MOTEUR 1 220 60 EQUIPE PL15             

0D0946 GROMMET; 10 PCS                         

0D0947 BM10 TOP COVER ASSY. N.M.               

0D0948 H70H WORM                               

0D0949 O RING SEALS 18.4X2.7; 10 PCS           

0D0950 XBE10 ELECT.VARIATION KIT 115V          

0D0951 MULTI ELECT.VARIATION KIT 115V          

0D0954 PROTECTION; 2 PCS                       

0D0955 COTER PIN; 5 PCS                        

0D0956 MV50 VERTICAL SHAFT + SCREWS            

0D0957 CABLE+PLUG ASSY BE5                     

0D0958 BMX60/80 ATTACHMENT HUB ASSY            

0D0959 PIN; 10 PCS                             

0D0963 MV50 WHEEL SPACER                       



0D0964 MV50 OUTERSPACER                        

0D0966 K55 CPLTE 3/380V 50HZ MOTOR             

0D0968 MV50 COVER HANDLE                       

0D0970 MPV50 HINGE WASHER                      

0D0971 BROWN WIRE ASSY W/2 ENDS(LONG)          

0D0972 MV50 SAFETY CATCH                       

0D0973 MV50 SUPPORT WASHER P/N 38              

0D0974 MV50 CPLTE SPEED CONTROL LEVER          

0D0975 BM60 EQUIPPED RESISTOR                  

0D0976 BERMIXER BUSH (US MODEL)                

0D0977 MV50 LOCKING ROD                        

0D0978 BXER TURBO SPINDLE 50CM NM              

0D0980 MV50 VAR.SPEED TRANSMIS.SHAFT           

0D0982 BERMIXER SPACER                         

0D0983 K18 BOWL WITH RINGS                     

0D0984 BXER MOTOR SPACER                       

0D0985 MV50 3/PHASE SUPPLY CABLE               

0D0986 MV50 1/220V 50HZ MOTOR                  

0D0987 1/PHASE SUPPLY CABLE MV50/T10           

0D0988 MV50 MOTOR SUPPORT SHAFT                

0D0989 MV50 EQUIPPED MOTOR SUPPORT             

0D0992 MV50 PULLEY SHAFT                       

0D0993 MV50 SPRING REP 105                     

0D0994 MV50 SPRING WASHER REP 106              

0D0995 MV50 CPLTE ATTACHMENT HUB               

0D0996 MV50 SEALING TRIP                       

0D0997 MOTOR 3/220-380 60 MV50                 

0D0998 K18 LOWER RING                          

0D0999 K18 UPPER RING                          

0D1000 K18 COMPLETE ROTOR                      

0D1001 K18 COVER                               

0D1002 WASHER; 10 PCS                          

0D1003 PIN; 5 PCS                              

0D1004 SCREW; 10 PCS                           

0D1005 WASHER; 10 PCS                          

0D1006 JOINT LEVRE 25X33X6 TR300 X5            

0D1007 5 PCS SLEEVE 14X16X10                   

0D1008 COLLAR; 6 PCS                           

0D1009 SCREW; 10 PCS                           

0D1010 SCREW POS 87 JUNIOR                     

0D1011 SPACER; 5 PCS                           

0D1013 GROMMET; 10 PCS                         

0D1014 10 PCS GROMMET                          

0D1017 SCREW; 10 PCS                           

0D1018 SCREW; 10 PCS                           

0D1019 GASKET; 10 PCS                          

0D1020 PLUG GPN 300 F233 (X10)                 



0D1021 NUT; 10 PCS                             

0D1022 SLEEVE; 16X22X16     5 PCS              

0D1023 SCREW; 10 PCS                           

0D1024 SCREW C5X20 STAINLES STEEL X10          

0D1025 FINGER; 2 PCS                           

0D1026 SCREW; 10 PCS                           

0D1027 MVS SPEED VARIATOR                      

0D1028 RING; 10 PCS                            

0D1029 PIN; 2 PCS                              

0D1030 LOCATING PIN; 2 PCS                     

0D1031 SCREW; 10 PCS                           

0D1032 STOPPER; 10 PCS                         

0D1033 PLASTIC NUT FOR LEVER ASSY.(4)          

0D1034 AR5 SPEC. VARIATOR KNOB (X5)            

0D1035 BUSH;2 PCS                              

0D1036 SCREW; 10 PCS                           

0D1039 PSX12 TEETH GEAR REP.3                  

0D1041 LMA COLUMN                              

0D1042 LMA RING                                

0D1043 ENGAGING DOUGH SHEETER SENIOR           

0D1045 BELT SPZ 670 DOUGH SHEETER SEN          

0D1046 JUNIOR 500 RECEIVING FELT               

0D1047 RECEIVING PLATE JUNIOR DOUGH S          

0D1048 FOOT; 2 PCS                             

0D1049 PUSHER GUIDE TR250                      

0D1050 LOWER SPACER; BERMIXER                  

0D1051 MOTOR BE5 1 230 50                      

0D1052 COVER DH XBE10                          

0D1053 PSX DRIVEN PULLEY                       

0D1054 PLUG; 4 PCS                             

0D1056 B10 CPLTE PLANETARY GEARING             

0D1058 B10 PLANET.GEAR 16 TEETH                

0D1059 B10 COMPLETE CRADLE                     

0D1060 SHAFT + BARREL; P200                    

0D1061 P200 EQUIPPED BEARING                   

0D1062 UNEQUIPPED MACHINED CASE; P200          

0D1063 BM60 MOTOR 1 220/240 50                 

0D1067 H70 2 MM PLATE                          

0D1068 H70 6 MM PLATE                          

0D1069 H70 10 MM PLATE                         

0D1070 H70 14 MM PLATE                         

0D1072 CX21 LEVER WITH RAMMER                  

0D1079 S4A/S8A 16 TEETH GEAR                   

0D1080 CX21 DISC STOP                          

0D1081 S4A/S8A 24 TEETH GEAR                   

0D1084 STOPEPR; 2 PCS                          

0D1086 CX21/CL21 SHAFT + BARREL                



0D1087 B10 CROWN GEAR 58 TEETH                 

0D1088 JOINT TORIQUE 35,6X3,6 (J X10)          

0D1089 MOTEUR EQ 350W 230V BXR NM              

0D1090 B10 VERTICAL SHAFT + SCREWS             

0D1091 SHAFT ASSSEMBLY N.M. BERMIXER           

0D1092 GEAR HOUSING ASSY.BERMIXER NM           

0D1093 B10 TOOL HOLDER SHAFT + SCREWS          

0D1094 KNOB; FOR POTENTIOMETER; BE5            

0D1095 MULTI200 POTENTIOMET.CARD 115V          

0D1097 WEDGE BMX40 (SET OF 4)                  

0D1098 REPLACEMENT WHISK (REINFORCED)          

0D1099 B10 SYSTEM FOR TIGHTENING BOWL          

0D1100 AF16 FIXED FLANGE                       

0D1103 ARBRE PORTE MEULE EQUIPE AF16           

0D1104 AF16 BRONZE RING                        

0D1107 AF16 EQUIPPED COVER                     

0D1108 AF16 GRINDING DISC                      

0D1110 P200 COMPLETE HEAD                      

0D1112 CF3 ROD SHAFT                           

0D1113 CF3 SPRING PIVOT ROD                    

0D1114 CF3 ROD                                 

0D1115 CF3 GRID SCREW                          

0D1116 CF3 PRESS SCREW                         

0D1118 BM60 60 LITRE FLAT HOOK                 

0D1120 B20/B40 1302 BEARING                    

0D1121 B20/B40 6004 BEARING                    

0D1122 B20/B40 6006 BEARING                    

0D1124 BM60 BEARING 6207 2RS                   

0D1125 B20/B40 6302 BEARING                    

0D1126 B20 6303ZZ BEARING                      

0D1127 B20/B40 6304 BEARING                    

0D1128 B40/A 6304ZZ BEARING                    

0D1129 BM60 6308EE BEARING                     

0D1130 BEARING; 6309 2RS                       

0D1131 BM60 30 X 45 X 5 SEAL                   

0D1132 S4A/8A HORIZONTAL SEAL 18X28X6          

0D1133 BM60 C 55 X 70 X 8 SEAL                 

0D1134 V-RING 30X4X7,5                         

0D1136 MV50 BEARING PAPER SEAL                 

0D1139 MV50 ORING REP 82                      

0D1140 B20 ORING                              

0D1141 AF16 ORING REP 28                      

0D1142 MV50 RUBBER JOINT                       

0D1145 RING BP25 C10X14X16                     

0D1146 S4A/S8A RING BP25 C16X22X20             

0D1148 B10 RING 18X22X18                       

0D1149 S4A/S8A RING BP25 C16X22X16             



0D1150 B10 RING C18X22X18 RECT.                

0D1151 RING FP15 C18X24X22                     

0D1152 B40 RING BP25 C20X26X20                 

0D1154 B40 RUBBER WASHER 50X30X6               

0D1156 S4/S8/MV50 RUBBER FOOT                  

0D1158 S4/S8 TAKE UP UNIT BUTTON               

0D1159 TR21 HANDLE ONLY                        

0D1160 CPS PLATE LOCKING BUTTON                

0D1162 B40 GAS TAP OPERATING LEVER             

0D1163 MV50 WORM                               

0D1164 BOUCHON PLASTIQUE 93206 032             

0D1165 TR21 SEALING PLUG                       

0D1167 3/PH.SUP.CABLE T10/K55/35/BM10          

0D1168 3/PHASE SUPPLY CABLE BM60               

0D1170 CAPACITOR; 25MF 240V                    

0D1171 CONDENSATEUR DEMARRAGE 120MF            

0D1173 CAPACITOR; 230MF - TRS                  

0D1174 TR22 2CR3 270 KLIXON                    

0D1177 TR300 CABLE GRIP                        

0D1178 TRS REDUCER + SLIDER                    

0D1181 PRO15 ONDUFLEX WASHER DIAM. 6           

0D1182 FELT WASHER 40X16X6                     

0D1183 B40A FELT WASHER 50X30X6                

0D1185 TR21 LOCKING PIN                        

0D1187 TR21 3/PHASE SUPPLY CABLE               

0D1189 TR22 EQUIPPED LID                       

0D1191 K55 BASE                                

0D1193 K35/K55 RELAY BRACKET                   

0D1194 BM60A EQUIPPED TOP CASING               

0D1198 TRS BUSH -212-                          

0D1201 BM10 DRIVEN PULLEY FLANGE               

0D1202 BE20 GLYCODUR RING 16X18X15             

0D1203 BM40S/BE40S 20 LITRE BOWL               

0D1204 BM40/BMX40/BMB40/BE40 40L.BOWL          

0D1206 BM40 HOUSING LOWER ASSY.                

0D1207 BM40 18 TEETH INTERM.GEAR O.M.          

0D1208 BM40 SEAL C30X62X10 (1. MODEL)          

0D1210 TR21 DEAN FEED HOPPER LID               

0D1211 BM10 GROMMET 140X200X30                 

0D1212 BM10 FLEXIBLE COUPLING                  

0D1214 KLIXON 2CR3 200                         

0D1215 TR22 MOTOR 1 115 60                     

0D1216 PLANETARY HOUSING BMX60                 

0D1217 BM40 LOCKING RING                       

0D1218 BM40 PIN                                

0D1219 WASHER 10X20X1                          

0D1220 BRACKET                                 



0D1221 BM60 WINDOW                             

0D1225 K55/TRS CONTACTOR115/120 60B12          

0D1226 BM60 ATTACHMENT HUB WHEEL               

0D1228 BM60 SWITCH BRAKET                      

0D1229 ROD BM10                                

0D1230 MANETON BM10                            

0D1232 SUPPLY CABLE 3 X 0,82                   

0D1233 T10/T15 EQUIP. DRIVE PULLEY 60          

0D1238 BE10/A BOWL LIFT LEVER                  

0D1239 BE21S FUSE (16 A.)                      

0D1243 K35 1/220 50HZ EQUIP. MOTOR             

0D1244 S4A VERTICAL SHAFT + SCREWS             

0D1246 S4/S8 DISC SHAFT ASSEMBLY               

0D1248 K35 VENTILATING PLATE                   

0D1250 TRANSP. SILICONE ADHESIV; 82,8ML        

0D1251 KLIXON; 4CR2 777                        

0D1253 BM40 NATUREL GAS INJECTOR               

0D1260 BM10 EQUIPPED CRADLE                    

0D1261 BM10 COLUMN + SCREWS                    

0D1263 CPS PROTECTIVE CURTAIN                  

0D1265 K35 EQUIPPED BASE                       

0D1266 ST25 3/220/380V 50HZ MOTOR              

0D1267 P200 1,5 MM GRID                        

0D1268 GRILL; P200 3 MM                        

0D1269 P200 6 MM GRID                          

0D1270 CPS MOTOR 1/115-230V 60HZ               

0D1272 ST25 EQUIPPED LID                       

0D1274 ST25 EQUIPPED DOOR                      

0D1275 ST25 SET OF HANDLES                     

0D1276 ST25 ABRASIVE DISC                      

0D1277 ST25 DISC HOLDER MECHANISM              

0D1278 ST25/BE20/TR300 TAKE UP ROLLER          

0D1280 ST25 FOAM INHIBITOR                     

0D1281 ST25 BASSE COVER                        

0D1283 P200H SHAFT+BARREL (ASSEMBLY)           

0D1284 AF16H SHAFT+BARREL (ASSEMBLY)           

0D1285 MV50UPPER PLATE;W/O ELECTR.EQT          

0D1286 PADDLE; P200                            

0D1288 BM10 DRIVE SYSTEM                       

0D1289 B40 40L.WHISK-REINFORCED WIRES          

0D1290 B40S 20L.COMPENS.RAISING ASSY.          

0D1291 B40 4 DIAM. COIL                        

0D1292 B40 UPPER FLANGE DRIVE PULLEY           

0D1299 B20/BM10 2,5 DIAM. COIL                 

0D1300 B20/B40 3 DIAM. COIL                    

0D1301 B20 SCREWS FOR COVER                    

0D1304 TR21 MICRO SWITCH                       



0D1306 T10/T15 COVER HINGE                     

0D1307 S4 MECHANISM FOR A HOPPER               

0D1308 S8A MECHANISM FOR HOPPER                

0D1310 BM60 FIXED UPPER FLANGE                 

0D1311 BM60 FIXED LOWER FLANGE                 

0D1312 BM60 DRIVE PULLEY                       

0D1315 BM60 40 L. MEAT HOOK                    

0D1316 BM60 40 L. MEAT BEATER                  

0D1317 T10/T15 CPLTE CABLE GLAND               

0D1320 TRS 1/PHASE CABLE + GROMMET             

0D1322 TR21 MICRO-SWITCH PUSH ROD              

0D1326 ST25 ELECTRICAL BOX                     

0D1327 ST25 MOUNTING PLATE III                 

0D1330 BE20 DRIVEN PULLEY                      

0D1331 BE20 19TEETH PLANET. GEAR OM            

0D1332 BE20 GLYCODUR RING 20X23X25             

0D1333 BE20 WHEEL FOR ATTACHMENT HUB           

0D1334 BE20 LEVER FOR RAISING BOWL             

0D1335 BE20 GEAR SHAFT                         

0D1337 CX21S LID                               

0D1338 LOCKING HINGE CX21S                     

0D1340 CX21S EQUIPPED COVER                    

0D1341 CX21S LOCKING DEVICE                    

0D1342 CATCH PLATE                             

0D1343 CX21S EQUIPPED BODY                     

0D1344 SHAFT CX21SH                            

0D1347 TRS INSOLATING PLATE                    

0D1350 P200 1MM GRID                           

0D1355 S4/S8 3/PHASE EQUIP.COVER N.M.          

0D1357 ST25 FOOT RAISING DEVICE 90MM           

0D1362 BM60 5 DIAM. COIL                       

0D1365 VARIATEUR COURANT CONTINU BE10 M115 6   

0D1366 BAGUE SUPPORT BM10                      

0D1368 HV82HC UNGER 4,5 MM PLATE               

0D1369 BM40 PINION SHAFT                       

0D1371 WASHER 33.7X25.7X26                     

0D1372 BERCEAU EQUIPE BE20                     

0D1373 TR22 SUPPORT BLOCK + FEET +CAP          

0D1374 K115/K175 BASE                          

0D1375 K115/K175 RUBBER STOP                   

0D1376 K115/K175 BOWL LOCKING EYE              

0D1377 K115/K175 BOWL LOCKING PIN              

0D1383 K115 EQUIPPED MECHANISM                 

0D1384 K115/K175 EQUIPPED CAP                  

0D1385 BP25/45 HANDLE ECCENTRIC                

0D1386 OIL SEAL BP25                           

0D1387 BPX25/45 PLUG                           



0D1388 K175 EQUIPPED MECHANISM                 

0D1391 K175 MOTOR 3/380V                       

0D1392 ROULETTE BLOCAGE DOUBLE 14532           

0D1393 PASTRY KNIFE FOR 40L.                   

0D1394 TR300 SEAL CP 35X47X7                   

0D1395 ARBRE ACCOUPLEMENT TR300                

0D1396 ROUE 18D TR300                          

0D1397 VIS 19 FILETS TR300 253A                

0D1398 BELT; TR300                             

0D1399 TR300 LID ASSEMBLY.                     

0D1400 TR300 LOCKDOWN KNOB                     

0D1401 COUSSINET COL 28X33X22 BP25             

0D1402 FLASQUE DISQUE TR300                    

0D1403 DISQUE TR300                            

0D1404 ECROU MOLETE TR300                      

0D1407 BE40/BM40 ATTACHMENT HUB                

0D1408 BM40 ATTACHMENT HUB SHAFT ASSY          

0D1409 BM60 SUN SHAFT ASSEMBLY                 

0D1410 ARBRE INTERM EQ BM40 AM                 

0D1411 STOP                                    

0D1413 SCREW; 4 PCS                            

0D1414 TRS MOTOR 1/240/50 D29K -N.M.-          

0D1416 K35 DRIVEN PULLEY - 60HZ -              

0D1417 K55 MOTOR 1 115 60                      

0D1418 K35 MOTOR 1/115V 60HZ                   

0D1420 ST25 CYLINDER SEAL                      

0D1425 TR250/TR300 6MM STUD                    

0D1426 CORPS NU B10                            

0D1428 BM60 40L.WHISK-REINFORCED WIRE          

0D1431 BM40 SOLAR SHAFT ASSEMBLY.(NM)          

0D1434 BMX60/80 LOCATING PIN                   

0D1437 AIR SPRING                              

0D1438 COURROIE POLY V 1168 J18                

0D1439 CONTACTOR 3 220/240 50/60 B16           

0D1440 ARBRE DE PLATEAU EQ TR300               

0D1441 TR300 AUTOMATIC HOPPER MOTOR            

0D1443 BLACK HANDLE M443140                    

0D1444 PEIGNE 10 EQ F310 TR300                 

0D1445 PEIGNE 8 EQ F308 TR300                  

0D1446 TR300 EQUIPPED MAGNET                   

0D1455 RC11 KNIFE BLOCK8MM FOR SLICES          

0D1456 OFF PUSH BUTTON EL65                    

0D1457 EL65 EQUIPPED TIMER                     

0D1460 COUTEAU POUR BLOC CTX RC11              

0D1461 COUVERCLE PLASTIQUE S4A                 

0D1462 DTA WING NUT                            

0D1464 EL65 BELT                               



0D1465 CAPACITOR; 30MF 450V                    

0D1467 PSR50 INTERMEDIATE SHAFT                

0D1471 COMMUTATOR BG 10 PSR50                  

0D1472 SUPPORT COMPOSANTS PEINT PSR50          

0D1473 PSR50 ROLL PIN                          

0D1474 PSR50 EXCENTRIC SCREW                   

0D1475 PSR50 WHEEL 57TEETH                     

0D1477 PSR50 GEAR 10 TEETH                     

0D1478 PSR50 RIGHT PIVOT                       

0D1479 PSR50 PIN                               

0D1480 PSR50 O RING 60X5X9                   

0D1481 PSR50 DOUBLE CHAIN -71 LINKS-           

0D1482 PSR50 SIMPLE CHAIN -87 LINKS-           

0D1483 PSR50 SIMPLE CHAIN -71 LINKS-           

0D1484 PSR50 SPRING GAS                        

0D1486 PSR50 WASHER 32X12,1X3,5                

0D1488 K115/PSR50 (NM)3/380V 50 MOTOR          

0D1489 CT6 SUPPORT FRAME                       

0D1490 CT6 CRANK PIN P/N 9                     

0D1492 CT6 SCREW FOR CARRIER                   

0D1493 CT6 SPINDLE PIN FOR FRAME               

0D1494 CT6 RUBBER STOP                         

0D1495 KNEADING ARM PRO25/PX25                 

0D1496 BP25 SHAFT                              

0D1497 ARBRE PLATEAU EQ ST25                   

0D1498 K55 CAPACITOR 480MF 150V                

0D1499 PEIGNE EFFILEUR TR250/TR300 AF306       

0D1501 ROULETTE EQUIPEE TR300                  

0D1503 BP25/BP45 SEAL C30X47X7                 

0D1504 SUPPORT MOTEUR BP/BPX25/45              

0D1505 COURROIE POLY V 559 J10                 

0D1506 BELT V 406 J4 BP25/BP45 I/III           

0D1507 PSR50 GUIDE ROLLER                      

0D1508 PSR50 TOOL HOLDER SHAFT                 

0D1510 ARBRE ENTREE EQUIPE PSR50               

0D1511 HELICE NM TR300                         

0D1512 TR300 COMPLETE SLEEVE                   

0D1513 TR300 WHEEL (38 TEETH)                  

0D1514 ARBRE PLANETAIRE TR300                  

0D1515 TR300 PLANET. GEAR 15TEETH NM           

0D1516 GOUPILLE FILETEE TR300                  

0D1518 SOCLE 20A 3P+T LEGRAND 903 41           

0D1519 FICHE 20A 3P+T LEGRAND 556 35           

0D1520 TR300 BEARING REF.32005                 

0D1521 BP25/BP45 DRIVE SHAFT                   

0D1522 FIXING DEVICE FOR BP25/45 TOOL          

0D1523 BP25 SAFETY GUARD                       



0D1524 BP25/45 EQUIP. BRAKING HANDLE           

0D1527 DOUGH HOOK 20L B40 +RINGS N.M.          

0D1528 PEIGNE EFFILEUR TR300 A302              

0D1529 CAST PUSHER BAR MP                      

0D1532 SAFETY GRID PSR 180                     

0D1533 MINI/MULTI SAFETY SWITCH ASSY.          

0D1534 MINI GREEN PIN ACTUATING                

0D1538 MULTI GREEN MOTOR 1/115 60              

0D1539 PERMANENT CAPACITOR 50MF 250V           

0D1540 CAPACITOR 310MF 150V.                   

0D1541 T10-T15 MOTOR 1 115 60                  

0D1542 THRUST WASHER BE10/BM10                 

0D1545 TIMER                                   

0D1546 RH LEG ASSEMBLY                         

0D1547 ATTACHMENT HUB SHAFT                    

0D1548 TR21 LEVER ASSY. W/RAMMER               

0D1549 K18 KNIFE                               

0D1550 TENSION DOUBLER 115V BE10               

0D1552 H62G SCREW                              

0D1553 H62G HOPPER                             

0D1554 FEEDSTICK H62                           

0D1557 EQUERRE DOUILLE BMX60                   

0D1558 POULIE MOTRICE M/B BMX60                

0D1559 BMX60 RAISING LOWERING PULLEY           

0D1560 OVERLOAD                                

0D1565 PL15/CD13 DRIVE PULLEY                  

0D1567                                         

0D1568                                         

0D1569 MICROSWITCH                             

0D1570                                         

0D1571                                         

0D1572 BAGUE SUPPORT MOTEUR BM10 JX2           

0D1573 AXE VERROU PORTE EQ T5S JEU X2          

0D1576 DRIVE PULLEY BE10                       

0D1577 SPINDLE                                 

0D1578 SPACER                                  

0D1579 PROTECTION                              

0D1580 REAR BODY                               

0D1581 SHELLFISH DISC                          

0D1582 PIN; 5 PCS                              

0D1583 HINGE PIN                               

0D1585 CROWN; NYLON- ASS.                      

0D1586 DRIVING PULLEY                          

0D1587 AXIS                                    

0D1588 SHAFT                                   

0D1592 BOWL LIFT HOUSUNG ASS.                  

0D1593 CABLE; POWER- UK-                       



0D1594 PCB                                     

0D1597 ROTOR; ASS.                             

0D1599 MOTOR; 440V 3PH 3,7A 2KW                

0D1600 STATOR                                  

0D1601 HOPPER                                  

0D1602 PLUG                                    

0D1603 PCB; ASS.                               

0D1604 CUTTER BLOCK                            

0D1605 PIN; KIT  2 PCS                         

0D1609 RUBBER FOOT; 6 PCS                      

0D1610 KNOB; COMPL.                            

0D1611 KNOB; POTENTIOMETER                     

0D1612 SLEEVE; ASS.                            

0D1613 MICROSWITCH                             

0D1614 CAM                                     

0D1617 PROTECTION; ASS.                        

0D1619 BELT                                    

0D1620 WASHER                                  

0D1621 MOTOR; ASS.; W/PULLEY -W/SUPPORT        

0D1622 MOTOR; 1 230/240 50 EQ EL 40            

0D1623 SCREW                                   

0D1625 PISTON; ASS.                            

0D1627 HANDLE; 1941 NOIRE                      

0D1628 DISC                                    

0D1630 JOINT; 20*42*7                          

0D1631 WASHER                                  

0D1632 ROTOR; INOX -3 BLADES; TBM120           

0D1633 ROTOR; INOX 3 BLADES; TBM140            

0D1634 JOINT                                   

0D1636 COMMUTATOR                              

0D1637 PIN                                     

0D1638 DRIVING PULLEY                          

0D1639 SUPPORT                                 

0D1640 TIE ROD                                 

0D1641 SPACER                                  

0D1643 BEARING                                 

0D1644 SPINDLE                                 

0D1646 PROTECTION; 9 PCS                       

0D1647 KIT REP. NV MONO 33; B33-53             

0D1648 HOOD                                    

0D1650 SOLENOID VALVE; 230V                    

0D1651 CONNECTOR                               

0D1652 BASE; MICROSWITCH                       

0D1653 CAM                                     

0D1654 FOOT                                    

0D1655 DRIVE MECHANISME                        

0D1656 PULLEY                                  



0D1658 NUT; 10 PCS                             

0D1659 NUT; 10 PCS                             

0D1660 SCREW; 10 PCS; 8*25                     

0D1661 SCREW; 10 PCS; 6*25                     

0D1662 PLUG; 10 PCS                            

0D1663 SCREW; 10 PCS                           

0D1664 COTTER PIN; 2 PCS                       

0D1665 PLANETARY WHEEL CARRIER ASSEMBLY        

0D1666 TANK                                    

0D1667 VARIABLE SPEED ASSY                     

0D1668 BEARINGS; ASS.                          

0D1669 BELT                                    

0D1670 GASKETS; SET; F/ROTOR                   

0D1671 SPARK PLUG; 2 PCS                       

0D1672 BODY                                    

0D1673 MOTOR                                   

0D1674 HUB                                     

0D1675 CHUTE                                   

0D1676 STIRRUP; ASS.                           

0D1677 COVERING; ASS                           

0D1678 PULLEY                                  

0D1679 BEARING                                 

0D1680 AXIS; MOTEUR                            

0D1681 CHARGE                                  

0D1682 BEATER                                  

0D1683 PROTECTION                              

0D1685 DISENGAGEMENT                           

0D1686 TUBE                                    

0D1688 STATOR                                  

0D1690 SEPARATING WALL; ASS. W/BUSH            

0D1691 PESTLE; HOPPER                          

0D1692 COPERCHIO                               

0D1694 BUSH                                    

0D1696 FOOT                                    

0D1697 PUSH BUTTON                             

0D1698 LID                                     

0D1699 BUSH                                    

0D1700 AXIS                                    

0D1701 WORM SCREW                              

0D1702 SCREW; 10 PCS                           

0D1703 BEARING                                 

0D1704 GASKETS                                 

0D1705 CRANKCASE                               

0D1708 COLLAR; ASS.                            

0D1709 SCREW; 10 PCS                           

0D1710 PIVOT                                   

0D1711 SCREW; 10 PCS                           



0D1712 MOTOR; 350W 115V                        

0D1713 FLANGE; RH                              

0D1714 GASKET; 5 PCS                           

0D1715 FLANGE                                  

0D1716 PLAQUE                                  

0D1717 SHEET                                   

0D1718 SHAFT; 40 EQ                            

0D1719 SHAFT                                   

0D1720 WASHER                                  

0D1723 GEAR WHEEL                              

0D1724 GASKET                                  

0D1725 PLAQUE                                  

0D1726 SCREW                                   

0D1727 HEAD                                    

0D1728 OIL                                     

0D1729 WASHER                                  

0D1731 CENTRING DEVICE                         

0D1732 BUSH                                    

0D1733 FINGER                                  

0D1734 SHAFT                                   

0D1735 BUSH                                    

0D1737 PINION                                  

0D1738 WHEEL                                   

0D1740 GASKET; BRAKE; BP25                     

0D1741 GASKET; BRAKE; BP45                     

0D1742 FLANGE                                  

0D1743 KNOB                                    

0D1744 KEYBOARD F. PCB; ASS.                   

0D1749 CHAIN STRETCHER; KIT; UPPER; PSR50      

0D1751 SHAFT; INOX                             

0D1752 GASKET                                  

0D1753 RELAY                                   

0D1755 MICROSWITCH                             

0D1756 SPRING; LOWER LEFT SCRAPER              

0D1757 SPRING; LOWER RIGHT SCRAPER             

0D1758 MOTOR; 3 P 230/400V                     

0D1759 TOOL HOLDER SHAFT; W/PINION             

0D1762 DETECTOR SUPPORT T25                    

0D1778 TRANSFORMER 230/400 12/24 6/100VA       

0D1780 ECCENTRIC PSO                           

0D1781 INTERMEDIATE SHAFT ASSY BMB40           

0D1782 GUARD PSO 240L RAL1013 PX25             

0D1783 PLANETARY ASSY BMB40                    

0D1784 OIL IGOL MATIC 32 CAN 5L                

0D1785 HEAD ASSY H SOCKTET BM20A/BM30A         

0D1786 METAL CABINET TEL ACMGV432              

0D1787 HEAD ASSY BMB40                         



0D1788 DITO GROUP PLATE 100X40                 

0D1790 POLY V BELT 1600 J38                    

0D1791 CONTACTOR 9A 3P1NO 24V 5                

0D1792 CONTROL PANEL ASSY BMB40/S              

0D1793 BOWL GEARED MOTOR PRO35                 

0D1794 POLY V BELT 1910 J20                    

0D1795 POLY V BELT 1854 J20                    

0D1800 POTATO CHIPPER EQ.-PRESS.BLOCK+GRID 10MM

0D1803 WHEEL TIRE D120 REF 2120B               

0D1805 PORCELAIN CONNECTING BLOCK LEGRA 34332  

0D1806 COVER PARTITION BM40                    

0D1810 ONION SLICER EQ.-PRESS.BLOCK+GRID 5MM   

0D1811 TOMATO DIVIDER EQ.4 PORTIONS-MULTI-PREP 

0D1813 TOMATO DIVIDER EQ.8 PORTIONS-MULTI-PREP 

0D1815 STLESS STL STATOR TBM 150 W150011       

0D1818 MOTOR ASSY K35 T400 5                   

0D1824 RELAY T7 1.3-8A                         

0D1825 MOTOR SUPPORT T5S                       

0D1826 V RING SEAL  VA 130 NITRILE             

0D1827 MOTOR 2V 4.5/3.6KW TBM150               

0D1828 MOTOR 3 230/400 50/60 TBM150            

0D1829 SHAFT; B7                               

0D1830 ARBRE PORTE OUTIL B7                    

0D1833 SHOT BLASTED WATER EXIT T5              

0D1834 MANUAL CONTROL SCREW NUT BMX60          

0D1835 DOOR PIVOT T5                           

0D1836 LOWERING STOP BM20                      

0D1837 SUPPORT WASHER T5                       

0D1838 PLATE LOCK T5                           

0D1839 DOOR RING T5                            

0D1840 KIT VERROUILLAGE TETE PSR50             

0D1845 CONTROL PANEL PLATE PSR50               

0D1846 MECHANICAL LOCKING BLOCK  BM40          

0D1848 ACCESSORIES SOCKTET COVER BM40          

0D1849 LIPPED SEAL 35X48X8                     

0D1851 LEFT STOP PIN ASSY MC40                 

0D1852 RIGHT STOP PIN ASSY BMX40               

0D1853 COMPLETE LIFT/LOWER SUPPORT ASSY BM40   

0D1854 MOTOR ASSY 1 220 50 BMX40               

0D1855 PAINTED TOOL BP320                      

0D1857 FRONT PANEL ASSY BMXE60                 

0D1861 SELECTOR SWITCH PR20 TZ34EQ1A           

0D1862 MOTOR D29 0.37KW 2P M115/230 6          

0D1863 MOTOR 80 0.9KW B14 4P T200/380/6        

0D1864 RIGHT FOOT ASSY NM BM10                 

0D1865 LEFT FOOT ASSY NM BM10                  

0D1866 PAD ASSY PSR50                          



0D1867 LONG HOPPER PUSHER TR300                

0D1868 PROTECTION SCREEN PSR50 NM              

0D1869 COMPONENTS BRACKET TR21                 

0D1870 AFTER SALES KIT CENT APPLIANCE TR300    

0D1871 ACCSSRY SOCKT SHAFT BM20/30             

0D1872 BELT TENSION BRACKET T10                

0D1880 STLESS STL SHAFT TBM140                 

0D1882 BEARING 6001 CF20 SCREW CL14            

0D1883 AFTER SALES STLESS STL HEX SHAFT KITCHEN

0D1884 STLESS STL SHAFT TBM120                 

0D1885 HEAD PULLEY TBM150                      

0D1886 BRAKE SHAFT TBM                         

0D1887 LOCKING BOX TBM                         

0D1888 HEIGHT ADJUSTMENT SCREW TBM150          

0D1889 MOTOR FAN COVER 140                     

0D1890 BARE COLUMN TBM140                      

0D1891 BLADE WELDED COUNTERBLADE  MB150        

0D1892 HEX STLESS STL DRIVE TBM                

0D1893 POLY V BELT 1956 J8                     

0D1894 BREAKDOWN SHAFT TBM 140                 

0D1895 BAR GUIDE HANDLE TBM 140                

0D1896 DRIVE PULLEY TBM120                     

0D1897 BLACK HANDLE 1962                       

0D1898 HEAD PULLEY TBM120                      

0D1900 BARE COLUMN TBM120                      

0D1901 DRIVE PULLEY TBM140                     

0D1902 DRIVE PULLEY TBM150                     

0D1903 HEAD PULLEY TBM140                      

0D1904 MACHINED STLESS STL BAR TBM120          

0D1905 MACHINED STLESS STL BAR TBM140          

0D1907 SELECTOR SWITCH TBM140 2V               

0D1908 LOCKING WASHER TBM                      

0D1909 STLESS STL ROTOR 4 BLADES TBM150        

0D1910 WHEEL D160 TBM                          

0D1912 MOTOR 3 380 50 EQ BMB40                 

0D1913 LOWER SPACER BMB40                      

0D1914 RING SEAL; VA 170X8X14.5                

0D1915 TERMINAL 2.5                            

0D1917 MOTOR 3 208/220 60 BMB40                

0D1918 CUPEL; P-W/SCREW                        

0D1919 CUPEL; K-W/SCREW                        

0D1920 RIGHT FOOT ASSY BMX40                   

0D1921 LEFT FOOT ASSY BMX40                    

0D1925 DS OUTLET COUPLING COVER                

0D1927 STRAIGHT CONNECTOR PG7 741201           

0D1928 BUTTON C817873B                         

0D1929 BUTTON C27DDO1A                         



0D1932 GEN SWITCH 3P+N OFF-EARTH ON            

0D1933 LOCKING SHAFT PSO PX                    

0D1934 LOCKING BRACE  PSO                      

0D1935 DIAL SHAFT PSO                          

0D1936 LAMP VL140/70FP A M12                   

0D1939 PAINTED COLUMN RAL1013 BM20             

0D1942 DOOR ASSY T10S/T15S                     

0D1944 MACHINED DRIVEN PULLEY BE20             

0D1946 MOTOR 1 115 60 ASSY BE/EL10             

0D1952 STLESS STL TROLLEY ASSY TBS120          

0D1954 LONG HOPPER PUSHER TR250                

0D1955 ANGLED CHOCK BMX40                      

0D1956 NUT BM30                                

0D1957 ECRAN PLASTIQUE EQUIPE PSR50            

0D1959 LEFT FOOT RAL1013 BMX40                 

0D1960 RIGHT FOOT RAL1013 BMX40                

0D1961 PLUNGER TBS140                          

0D1962 DISTRIBUTION PLATE TBS120               

0D1964 NEON BRACKET EM20                       

0D1965 PLATE SHAFT S4 S8                       

0D1966 GALVA BOLT S3 S4 S8                     

0D1967 PLASTIC LID S3 S4 S8                    

0D1968 DURITE 345/256 S4/S3                    

0D1969 THREADED ROD 8X65 STLESS STL S4         

0D1973 SHAFT LOCKING LUG BM60/80               

0D1976 VERTICAL SHAFT S4A                      

0D1977 HORIZONTAL SHAFT S4A                    

0D1978 CAPTIVE ASSY S4/S8A                     

0D1979 HOPPER LID SEAL S4/S8                   

0D1980 REDUCING GEAR SCREW BM/BMX/60/80        

0D1981 GROUND VERTICAL SHAFT S8A               

0D1982 GROUND HORIZONTAL SHAFT S8A             

0D1983 WHEEL D50                               

0D1984 THREADED ROD 6X102 STLESS STL S4 S8     

0D1985 MALE CONNECTOR 1/2 79A12                

0D1986 BEARING BUSHING 105X110X60 ACCSSRY SOCKT

0D1987 DRIVE PULLEY EL40                       

0D1989 MALE DOUBLE ELBOW M1/2                  

0D1990 SPIRAL REF 410623 TF27                  

0D1991 INSERT REF 410557 D16 (TF27)            

0D1992 MOTOR SUPPORT BMX40                     

0D1996 STLESS STL STATOR DOME TBM140           

0D1998 MOTOR FAN TBM140                        

0D2001 TIGHTENING HANDWHEEL 1597 TBM           

0D2002 BARE COLUMN TBM150                      

0D2004 STLESS STL WASHER D40 MICROCRUSHER      

0D2006 BREAKDOWN SHAFT TBM 120                 



0D2008 MOTOR FAN COVER 140                     

0D2010 BRACKET TBM120                          

0D2012 COMPLETE TROLLEY TBM140 INUSOX          

0D2013 COMPLETE TROLLEY TBM120 EPOXY           

0D2014 STLESS STL UPPER COVER BAR 140          

0D2015 BLADE MB FISH 150                       

0D2017 SAFETY BOX ASSY BM/BMX/60/80            

0D2018 COVER STLESS STL BMX60                  

0D2020 STLESS STL CLOSURE PLATE EL65           

0D2021 CENTERING DEVICE ASSY BM/BMX/60/80      

0D2023 NPR LID WASHER EL65                     

0D2024 RING SUB ASSY + P + GUARD BMB40         

0D2026 MICRO SWITCH RC11                       

0D2029 ROLLER CYLINDER LMA                     

0D2030 DRIVE PINION LMA                        

0D2031 SCRAPER LMA                             

0D2033 CONTROL LEVER ASSY CADET/JUN.           

0D2034 REDUCING GEAR CADET/JUNIOR              

0D2035 TRANSFORMATEUR MONO CADET/JUN.          

0D2036 NOTCHED PULLEY 0 11 CADET/JUN.          

0D2037 NOTCHED PULLEY 0 14 CADET/JUN.          

0D2038 WINDING SLAVE SWITCH 24V CADET/J        

0D2039 THERMAL OVERLOAD RELAY CADET/JUNIOR     

0D2040 GREEN LAMP HEAD CADET/JUNIOR            

0D2041 MOTOR 3 230/400 50 CADET/JUN.           

0D2042 RED SAFETY BUTTON CADET/J               

0D2043 MAN-AUTO ROTATING BUTTON CADET/J        

0D2044 CONTACTOR 24V CADET/JUNIOR              

0D2045 WHEEL WITH BRAKE ROLLER/C.              

0D2046 WHEEL W/O BRAKE ROLLER/C.               

0D2047 R TABLE ASSY ROLLER CADET               

0D2048 BAND DRIVE SHAFT+RIGHT FREE WHEEL J     

0D2049 MOBILE CASING DRIVE CYLINDER            

0D2050 LID PIVOT D20-D16                       

0D2051 UPPER OR LOWER ROLLER CYLINDER          

0D2052 UPPER HUB ASSY EL65                     

0D2053 DRIVE SHAFT ASSY EL65                   

0D2054 DEGREASED PLATE PSR50                   

0D2055 MACHINED DRIVEN PULLEY                  

0D2056 GUARD 90L PS80                          

0D2057 BASE PLATE ASSY S8                      

0D2058 BASE PLATE S4                           

0D2059 COMPONENT SUPPORT K55                   

0D2060 LAMP SUPPORT K55                        

0D2062 AFTER SALES PIN FORK B20                

0D2063 CLOSURE PLATE MICROCRUSHER TR250        

0D2065 PIERCED DOOR ROD S4                     



0D2067 MOTOR COVER GREY HAMMERED S4/S8         

0D2068 HOPPER LID DEGREASED S4/S8A             

0D2071 MICROBEADED ACCSSRY SOCKT COVER BMX60   

0D2072 SPRAYER ASSY PL-CD4/8/13                

0D2073 STUFFING BOX ASSY PL-CD4/8/13           

0D2076 PAINTED CONTROL BOX TBM                 

0D2078 COVER SEAL PL4/8                        

0D2079 MOTOR COVER SHOTBLASTED PL              

0D2082 PINION 17 TEETH EM60/80                 

0D2083 MICRO BRACKET MAX SPEED                 

0D2084 DRIVE PULLEY ST25 50 HZ                 

0D2085 CAM CPS                                 

0D2086 WASHER BM40                             

0D2087 R/L PROTECTION + STRIPS EM60            

0D2089 TOOTHED WASHER CPS/CF4 SET              

0D2090 SET LEVER SCREWS CADET JUNIOR X5        

0D2092 DETECTOR SUPPORT K25                    

0D2093 POULIE RECEPTRICE TRS                   

0D2094 ACTUATOR + YOKE PSR180/220/280          

0D2096 OM DIFFUSER ASSY ST25                   

0D2098 SUPPORT BEARING  LMA/LMO                

0D2099 BEARING BUSHING ASSY SUPPORT BEARING    

0D2101 SCREW ON SHAFT ASSY GR8                 

0D2103 HOOKING HUB ROLLER JUN.                 

0D2105 ROLLER LINK ROD                         

0D2106 DRIVE PULLEY (BIG TEETH) PM5            

0D2108 SCREW CHC M5X10 SET X15                 

0D2109 SCREW SHC M5X8 FLAT END SET X10         

0D2110 SCREW TF 5X16 SET X 10PZ INOX           

0D2111 LOWER CYLINDER JUNIOR                   

0D2112 UPPER CYLINDER JUNIOR                   

0D2113 HOOKING HUB ROLLER CADET                

0D2114 INTERMEDIATE PINION PZ1200              

0D2115 DRIVEN PINION 16D PZ1200                

0D2116 SEALING WASHER M8 EL SET X10            

0D2117 DOOR SAFETY KIT T10S/T15S               

0D2119 HEAD ASSY BMX40AS                       

0D2120 STLESS STL COLUMN MB40                  

0D2121 FORK PL80                               

0D2123 FORK RETURN SPRING PL80                 

0D2124 SEAL DIAMETER 16 PL80                   

0D2125 LEVR SPRING MICROCONTACT. PL80          

0D2126 RATCHET SPRING PL80                     

0D2127 STATOR SEAL SUPPORT TBM150              

0D2128 DRIVEN PULLEY SPACER TBM150             

0D2129 COLUMN RAIL TBM150                      

0D2130 BODY LOCKING PIN TBM150                 



0D2131 BALL STOP 25X42X11 51105                

0D2132 DRIVE PULLEY SPACER TBM150              

0D2133 DIN PROFILE SUPPORT TBM150              

0D2134 POSITION SWITCH XCM-A110                

0D2135 PULLEY INT D 20 EXT D 52 5304M          

0D2136 MANOEUVRING LEVER TBM150                

0D2138 8 MM FRENCH FRIES KNIFE BLOCK RC12      

0D2139 10 MM FRENCH FRIES KNIFE BLOCK RC12     

0D2140 12 MM FRENCH FRIES KNIFE BLOCK RC12     

0D2141 MOBILE SUPPORT PSX25                    

0D2144 LINK ROD CONNECTION PIN B40             

0D2145 PAINTED PULLEY SUPPORT PSR280A          

0D2146 SHOTBLASTED MOTOR COVER CRYPTO PL48     

0D2148 PAINTED MOTOR SUPPORT S4/S8             

0D2151 PLUG GPN 735 G3/4                       

0D2152 TAP PL4/8/15 - CD4/8/13                 

0D2154 FRONT HUB ASSY PL80                     

0D2155 SHAFT ASSY EL40                         

0D2157 PLANETARY LOWER COVER BM60              

0D2159 PIN T25                                 

0D2160 SHOTBLASTED COVER LEVER D T25           

0D2161 MACHINED SPRING SHAFT T25               

0D2162 DGREASD LID PIVOT T25                   

0D2163 CAM D15 EL65                            

0D2164 FILTER BASKET T25                       

0D2165 THREADED END PIECE 1/2 GAS HEATER       

0D2166 SHOTBLASTED L LID LEVER T25             

0D2167 PUSHER ASSY CLS                         

0D2170 COUNTER BLADE+SCREW T10/T15 SET X2      

0D2171 SHOTBLASTED SPE CENTR BAR PSR280        

0D2173 SHOTBLASTED PLANETARY B7                

0D2174 DRIVE PULLEY SINGLE BP25/45             

0D2175 DRIVE PULLEY THREE 50HZ BP25            

0D2178 CONTROL PANEL PLATE BMX40               

0D2179 SPRING CX21D                            

0D2180 COMPLETE MECHANISM TI25                 

0D2181 ACCSSRY SOCKT SPACER                    

0D2187 CHROMED WASHER EC40                     

0D2189 PLUG GPN 300 EL65 SET X10               

0D2190 PAINTED REAR PLATE RAL1013 BM20         

0D2193 NOTCHED BELT 210 L 050                  

0D2194 BRAKE DISK ES34                         

0D2195 DRIVE PULLEY ES34                       

0D2196 ELASTIC PAD 520502 ES34                 

0D2197 MOTOR ES34 M208/230 6                   

0D2198 MACHINED DRIVE PLATE ES34               

0D2199 BRAKE ASSY ES34                         



0D2200 BRAKE PAD ES34                          

0D2201 BLADE SUPPORT BRAKE ES34                

0D2202 SPRING BLADE SUPPORT ES34               

0D2203 HUB CAP ASSY ES34                       

0D2204 HUB CAP ES34                            

0D2205 ELASTIC PAD ASSY ES34                   

0D2206 VIBRATEX STOP BM 20X20 M6X15            

0D2207 SUCTION CUP ES34 SET X3                 

0D2212 BASKET PROFILE ES34                     

0D2216 SHELF PIN T10                           

0D2217 CERAMIC PINION BMX40                    

0D2219 CONTROL SCREW ASSY BM60                 

0D2220 BOWL BEARING ASSY BPX25                 

0D2222 COGEMA FILTER XX96806                   

0D2225 PICK-UP STOP PL80                       

0D2226 SLICER SUPPORT PL80                     

0D2227 BEARING ASSEMBLY CPS                    

0D2228 SCREW FB M5X12 STLESS STL MV50 SET X10  

0D2229 PIGNON LIBRE 14D JUNIOR 500             

0D2230 19 HOLE SECTOR JUNIOR                   

0D2231 BELT TENSIONER STLESS STL PZ1200        

0D2232 CASING PINION SIDE LMA                  

0D2233 CASING LMA                              

0D2235 SUPPORT SEAL ES34 SET X3                

0D2236 PIN G07 8X70 SET X10                    

0D2237 CHAIN 95 LINKS JUNIOR                   

0D2239 PINION 19 TEETH JUNIOR                  

0D2240 TENSIONING PINION 15 TEETH JUNIOR       

0D2241 COMPRESSION SPRING JUNIOR               

0D2242 END PIECE DZ5CE010 BMB40 SET X10        

0D2243 CIRCLIPS 16E SET X10                    

0D2244 CIRCLIPS 18E SET X10                    

0D2245 PIN 5X20 B20/B21S SET X10               

0D2246 PIN G08 8X80 S8 SET X5                  

0D2247 PIN G05 8X40 STLESS STL SET X10         

0D2248 SCREW CHC M6X25 STL80 B40 SET X10       

0D2249 RING SEAL 13X16.8 B40 SET X5            

0D2250 MUSHROOM HANDLE D20 JUNIOR              

0D2251 CHROME BELT TENSIONER JUNIOR            

0D2252 BELT TENSIONER CHROME THUMB-WHEEL  JUNIO

0D2253 BELT TENSIONER GUIDE JUNIOR             

0D2254 DISCHARGE RAMP CPS                      

0D2255 FIXED LOWER SCRAPER PZ1200              

0D2256 SCREW CHC M6X16 DISHED SET X10          

0D2257 SCREW C 4X50 STLESS STL B21/S SET X10   

0D2258 FLAT GROOVED PULLEY JUNIOR              

0D2259 RING SEAL + CONICAL SEAL SYST OM        



0D2261 V BELT TRANSFORMER J.                   

0D2262 SET RUBBER WASHERS 10X15X2 DTA X5       

0D2263 TOOTHED WASHER 8 GALVANISED STL SET X10 

0D2264 WASHER L14 GALVA STL SET X10            

0D2265 WASHER W10 BM40 SET X10                 

0D2266 LOWER ROLLER JUNIOR                     

0D2267 UPPER ROLLER JUNIOR                     

0D2269 ROLLER BASE JB500                       

0D2270 ROCKER CAM                              

0D2271 PLAQUE FERMETURE 230V B33-53            

0D2272 TERMINAL DLF 18250 JB3K SET X10         

0D2273 BLADE FC14                              

0D2274 PINION 21 TEETH JUNIOR                  

0D2275 UPPER SCRAPER ARM JUNIOR                

0D2276 GUIDE RING CPS                          

0D2277 CHROME SHAFT WITH STOP PL80             

0D2278 INVERTER HUB ASSY SHAFT PL80            

0D2279 HUB CADET/JUNIOR                        

0D2280 HOLE BLANKING CAP CADET/JUNIOR          

0D2281 INDICATOR STRIP CADET/JUNIOR            

0D2282 WASHER CS L12 GALV STL8B SET X10        

0D2283 ECCENTRIC LMA                           

0D2284 WASHER CS L4 GALV STL8B; SET 10 PCS     

0D2285 CONTROL ROD CPS                         

0D2286 NECK RING FP15.M052 CADET/J             

0D2287 OFF-CENTER HUB CADET/JUNIOR             

0D2288 CONNECTING SLEEVE PZ1200                

0D2289 SCREW C5X35 STLESS STL SET X10          

0D2290 PIN MECANINDUS 5X35 SET X10             

0D2291 THREE PH ELECT PLATE ASSY PSX12         

0D2292 MOBILE BEARING + ECCENT LINK ROD LMA    

0D2293 END PIECE EL40 SET X6                   

0D2294 DETECT SUPPORT ASSY MC40<0009 + MB40    

0D2295 STOP RED CAP BACO                       

0D2297 WASHER CS M5 SET X10                    

0D2299 PLUG GPN300F 12 SET X10                 

0D2300 KNEADING BAR PSX12                      

0D2301 KNEADING BAR PSX25                      

0D2303 CHOBERT RIVET SET X10                   

0D2304 GROMMET 9.5X13X8 BE5 SET X5             

0D2305 LUG HINGED ROD CPS                      

0D2307 TRANSMITTER PULLEY 14D CADET JUNIOR     

0D2308 PLUG GPN 350 I46 SET X5                 

0D2309 COLLAR CV7 SET X10                      

0D2310 MOBILE UPPER SCRAPER PZ1200             

0D2311 SCREW CHCM6X90 SET X5                   

0D2312 STUFFING BOX CPS/TI25 SET X5            



0D2313 DISHED WASHER LMA                       

0D2314 SINGLE PH ELECT PLATE ASSY PSX12        

0D2316 CIRCLIPS 70E SET X10                    

0D2317 CLAMP NUT M4 STL BE21 SET X10           

0D2319 SCREW SHC 8X30 MV50 SET X10             

0D2320 SCREW SHC DISHED M6X10 SET X10          

0D2321 SCREW; SET 10PCS; M4X20                 

0D2322 SCREW CHC 8X25 B40 SET X10              

0D2323 FLANGE WASHER SET X10 BP45              

0D2324 FOAM WASHER B40 SET X6                  

0D2325 TOOTHED WASHER D6 SET X10               

0D2326 WASHER W5 SET X10                       

0D2327 MILLED WASHER 14X4.5 SET X5             

0D2328 SCREW; SET 10PCS; M8X16                 

0D2329 SCREW H M8X30 SET X10                   

0D2330 SCREW H M10X20 STL80 BM40 SET X10       

0D2331 SCREW H M12X45 SET X5                   

0D2332 COTTERPIN A6X6X150 B40 SET X2           

0D2333 COTTERPIN C8X7X78 B40 SET X2            

0D2334 COTTERPIN A8X7X20.5 B40 SET X5          

0D2335 COTTERPIN 6X6X40 BM40 SET X5            

0D2336 COTTERPIN A8X7X40 PSR50 SET X5          

0D2337 COTTERPIN 18X11X50 PSR28 SET X2         

0D2338 CIRCLIPS 22E EL65 SET X2                

0D2339 SCREW SHC M12X40 SET X10                

0D2340 COTTERPIN A10X8X115 BM60 SET X2         

0D2342 CIRCLIPS 14E B20 SET X10                

0D2343 SCREW CHC 8X75 BM30 SET X10             

0D2344 SCREW CHC 8X45 BM10 SET X10             

0D2345 SCREW F M6X35 IN S4/S8 SET X10          

0D2346 PIN G05 5X50 HV82 SET X5                

0D2347 LOCKING INSERT ZN CPS                   

0D2348 SCREW CHC M8X90 SET X5                  

0D2349 SCREW F M4X50 B40 SET X10               

0D2350 SCREW F/90 4X40 B40 SET X10             

0D2351 PIN G06 4X24 X10 S4/S8                  

0D2352 MOBILE BEARING ROLLER +RING LMA         

0D2353 ARROW LABEL MV50 SET X10                

0D2354 PLATE 3 230/400 2SPEED PSX25            

0D2355 FRONT CASING COVER CADET/JUNIOR         

0D2358 PAINTED PLANETARY MC40 M13              

0D2360 MOTOR 3 380/415 50 ASSY RC14            

0D2365 BEARNG WASHER 70X30.5X2.5 CPS           

0D2366 PLANETARY ASSY MC40                     

0D2367 ROLLER SPINDLE MVS                      

0D2368 DIFFUSER ASSY TI25                      

0D2369 ASSEMBLED SHAFT CX21D                   



0D2370 MOTOR 3 380 50/60 ASSY PSR100           

0D2371 FRONT PLATE PBX25/45                    

0D2372 CONTROL PANEL PLATE 1V K55              

0D2373 FRONT PLATE DITO TR17/K25               

0D2374 EXTENSION SHAFT 225MM TBS140            

0D2375 CABINET ASSY TBS120/140                 

0D2378 LOCKING ROD  L220 KIT PX2               

0D2379 STLESS STL BOWL+PLUG+TROLLEY PF45A      

0D2382 COATED FRAME CPS                        

0D2383 VAR. BUTTON ASSY ZANUSSI B2M            

0D2384 VAR.BUTTON ASSY WODSCHOW B2M            

0D2385 VAR. BUTTON ASSY CRYPTO B2M             

0D2387 PAINTED HEAD BP25 STANDARD              

0D2388 MOTOR ASSY 3 200 50/60 K55NK55E         

0D2390 PLATE ASSY CPS                          

0D2391 TRAY CPX                                

0D2393 BEARING 3202B-2RS                       

0D2394 STARTER CONDENSER 220MF 150V            

0D2396 CABLE SJT 2X18 AWG                      

0D2397 CABLE 2P FRANCE(IN 56853)               

0D2398 BASE PLATE K120                         

0D2399 MINISWITCH SUPPORT K120                 

0D2400 COMPONENT SUPPORT K120                  

0D2401 CUTOUT CAP PROFILE K120                 

0D2403 DGREASD BEARING K120                    

0D2404 SPACER 25X36X81 K120                    

0D2405 DRIVEN PULLEY 60HZ PAINTED K120         

0D2406 CAP K120                                

0D2407 DEFLECTOR K120                          

0D2408 MOTOR SUPPORT K120                      

0D2409 DRIVE PULLEY PAINTED 60HZ K120          

0D2410 SHOTBLASTED LID ARM K120                

0D2411 LID FLANGE K120                         

0D2413 SHOTBLASTED BLDE HOLDER K115            

0D2414 SHOTBLASTED BLDE HLDR HANDLE K120       

0D2415 PIN 17.5 K180                           

0D2416 DRIVE PULLEY 60HZ PAINTED K180          

0D2417 FELT WASHER 28X36X3                     

0D2418 BEARING 50HZ ASSY K120                  

0D2419 BEARING 50HZ ASSY K180                  

0D2420 PIN ASSY K120                           

0D2426 FRAME K120/180                          

0D2427 MOTOR ASSY 3 380/415 50 K120            

0D2428 MOTOR ASSY 3 380/415 50 K180            

0D2430 HEAD XBE10                              

0D2432 DRIVE PULLEY 60HZ T25                   

0D2433 PWR SPPLY CABLE ASSY USA XBE10          



0D2434 MOTOR CASING K120                       

0D2435 PWR SPPLY CABLE K120/180                

0D2436 PWR SPPLY CABLE K120 VV                 

0D2437 PADDLE + SCREW CPS                      

0D2438 PLATE LID BM40                          

0D2439 FREE WHEEL FC B20 BP25/45               

0D2440 TOOL SHAFT BEARING XBE10 X2             

0D2441 ACCSSRY SOCKT BARREL ASSY XB10          

0D2442 ROULEMENT ARBRE SOL. XBE10 JEU          

0D2443 PLUG WITH FIXINGS XBE10                 

0D2444 DRIVEN PULLEY ASSY XBE10                

0D2445 COMPLETE HEAD W/O ACCSSRY SOCKT XBE10   

0D2446 COMPLETE HEAD WITH ACCSSRY SOCKT XBE10  

0D2447 COMPLETE LIFT/LOWER SHAFT XBE10         

0D2448 PWR SPPLY CABLE STD ASSY XBE10          

0D2449 PWR SPPLY CABLE GB ASSY XBE10           

0D2451 HOPPER NM H62                           

0D2452 DRIVE PULLEY ASSY XBE10                 

0D2453 SUPPORT FRAME  CT6/2                    

0D2455 RUBBER STOP D7 CT SET X2                

0D2456 TOOL PSR100                             

0D2457 RELAY T25 18-25A                        

0D2458 CONTROL PANEL PLATE BE10 STD            

0D2459 SHAFT CL17 G                            

0D2460 STD BRAND PLATE                         

0D2462 SPEED CHANGE PLATE STD                  

0D2464 FRAME OM K55 RAL1013 ST                 

0D2465 COMPONENT SUPPORT ASSY K120             

0D2466 BARREL ASSY <03/04 BE5/SAMIX R          

0D2467 ALU GUARD + BAR ONLY BE10               

0D2469 BELT; POLY V 584 J6                     

0D2470 HANDLE ASSY CPX                         

0D2471 KNOB ASSY CPX                           

0D2472 COVER WITH FIXINGS CPX                  

0D2473 LOWER CHUTE ASSY CPX                    

0D2474 LOCKING BUTTON CPX                      

0D2475 UPPER PANEL ASSY CPX                    

0D2476 GUIDE WITH RAMP CPX                     

0D2477 COMPLETE ADJUSTMENT GUIDE CPX           

0D2478 CLAMP WITH FIXINGS CPX                  

0D2479 ROD ASSY CPX                            

0D2480 PWR SPPLY CABLE ASSY CPX                

0D2481 FRAME ASSY CPX                          

0D2482 PIVOT ASSY CPX (SET X2)                 

0D2483 BEARING ONLY CPX                        

0D2484 BEARING ASSY CPX                        

0D2485 MECHANISM CPX                           



0D2486 DRIVEN PULLEY ASSY CPX                  

0D2487 PULLEY WITH SCREW CPX                   

0D2488 LID PIVOT ASSY K120/180                 

0D2489 MOTOR 1 230 50 ASSY PL80                

0D2492 TUB + COMPLETE FILTER ST25              

0D2493 DEFLECTOR TABLE CPS/CPX                 

0D2496 SCRAPER RAISER K180                     

0D2499 PULLEY D68 PSF50                        

0D2500 DRIVE PULLEY 50HZ ASSY (H=65MM) S4      

0D2502 REMOVABLE SHAFT 60 B2M                  

0D2503 PIVOT ASSY T10S/T15S                    

0D2504 COVER FINISH BE10 RAL1013               

0D2505 CONTROL PANEL PLATE EM20                

0D2506 BOWL ASSY PSXE25                        

0D2507 POWER CARD SUPPORT                      

0D2508 SHELL ASSY MB/MC40                      

0D2511 CABINET BASE ASSY TBS120/140            

0D2514 PIVOT PIN ASSY EL25                     

0D2515 COLUMN RAL1013 ASSY BM30                

0D2516 LEFT FOOT ASSY BM30                     

0D2517 RIGHT FOOT ASSY BM30                    

0D2518 MOTOR UL 230 50/60HZ ASSY XBE10         

0D2519 ARALDITE 2012 CARTRIDGE 200ML           

0D2521 PLUG KASPO F38X4 (SETX4)                

0D2523 DRIVE PULLEY 19 TEETH ECO/XBE5          

0D2527 ELECTRIC CONTROL KIT CPS                

0D2528 SHOTBLASTED TIMER BOX PL15              

0D2530 TRANSMITTER SHAFT ASSY MARK16-44 PSX12  

0D2531 SPACER MARK21 PSX12                     

0D2533 SPACER MARK46 PSX12                     

0D2534 BELT MARK45 PSX12                       

0D2536 CHAIN MARK40 PSX12                      

0D2537 CHAIN MARK37 PSX12                      

0D2544 DGREASD SUN GEAR SHAFT MC40             

0D2545 ACCSSRY SOCKT SHAFT ASSY BMX60          

0D2546 LOCKING RING ASSY MC/MB/MBE40           

0D2547 ACCSSRY SOCKT COVER ASSY MC40           

0D2549 COLUMN ASSY RAL1013 40L                 

0D2550 CASING LID ASSY MC/MB/EM40              

0D2551 PWR SPPLY CABLE SINGLE PH ASSY MC40     

0D2552 PWR SPPLY CABLE THREE PH MB/MBE40       

0D2553 PWR SPPLY CABLE SINGLE PH ASSY MBE40    

0D2554 ACCSSRY SOCKT SEALS MC40                

0D2555 MOTOR ASSY THREE PH 230/400 MBE40       

0D2556 MOTOR SUPPORT ASSY MC40                 

0D2557 MOTOR SUPPORT ASSY MB/MBE40             

0D2558 CONTROL PANEL ASSY MC40                 



0D2559 CONTROL PANEL ASSY MBE40                

0D2560 UPPER REAR PLATE III RAL1013 MC40       

0D2561 UPPER REAR COVER I RAL1013 MC/MB4       

0D2562 ACCSSRY SOCKT SHAFT ASSY MC40           

0D2563 WIRE GUARD ASSY MB40                    

0D2564 INCAND LAMP 24V WDL024 JUNIOR           

0D2565 BLOC CONTACT NF23E01 JUNIOR             

0D2566 BOLT HOLDER CLAMP JUNIOR                

0D2567 MUSHROOM HEAD SWITCH LAMP JUNIO         

0D2568 TRANSFO V BELT JUNIOR                   

0D2569 CONTROL PANEL PLATE STD 40L             

0D2570 MOTOR CASING ASSY PL4/8                 

0D2571 CONNECTING HOSE ASSY PL4/8              

0D2572 BASE PLATE ASSY PL4/8                   

0D2574 BASE PLATE ASSY PL15                    

0D2575 LOCKING HANDLE ASSY CL17G               

0D2576 BLADE SAFETY ASSY RC14                  

0D2577 TROLLEY ASSY TR200                      

0D2578 LOADING UNIT MULTI 200                  

0D2579 ROD SAFETY ASSY MULTI 200               

0D2580 COMPLETE  AUTO. HOPPER TR200            

0D2581 AFTER SALES STATIC RELAY KIT MVS        

0D2582 MACHINED DRIVE PULLEY UPPER FLANGE MC40 

0D2583 PERFORATED CASING WITH TIMER T25E       

0D2586 MOTOR SUPPORT ASSY SAMIX R              

0D2587 RED COLUMN ASSY SAMIX R                 

0D2589 CABLE ASSY SAMIX R                      

0D2590 RED BASE ASSY SAMIX R                   

0D2591 BLACK BUTTON ASSY SAMIX R               

0D2592 MICROSWITCH ASSY SAMIX R                

0D2593 PINS ASSY SAMIX R                       

0D2594 LIFT/LOWER MECHANISM KIT SAMIX R        

0D2595 CRANK HANDLE LINK ROD ASSY SAMIX R      

0D2596 PIN CROSS MEMBER ASSY SAMIX R           

0D2597 SUN GEAR MECHANISM KIT SAMIX R          

0D2599 SUN GEAR BEARING KIT SAMIX R            

0D2600 POLY V BELT 660 J6                      

0D2601 LID BMX60 STLESS STL F17                

0D2602 PSA BOWL SUPPORT K120                   

0D2603 TOOL SHAFT +PULLEY KIT PSF50            

0D2606 DIFFUSER T25E                           

0D2607 BASE PLATE T25E/ELX65                   

0D2608 SHUTTER ASSY T10/T25E                   

0D2609 COLUMN ASSY TBS120/140                  

0D2610 COVER ASSY TBS120/140                   

0D2611 HANDLE ASSY TBS120/140                  

0D2612 GUIDE HANDLE ASSY TBS120/140            



0D2613 TENSIONER BRACKET ASSY TBS120/140       

0D2614 COVER STD ASSY TBS140                   

0D2615 COVER STD ASSY TBS120                   

0D2616 PWR SPPLY CABLE TBS                     

0D2617 BODY ASSY TBS120                        

0D2618 BODY ASSY TBS140                        

0D2619 UPPER PLATE TBS120/140 1V               

0D2620 UPPER PLATE TBS140 2V                   

0D2621 PINION MARK 38 PSX25                    

0D2622 UPPER SPACER ELX65                      

0D2623 LOWER SPACER ELX65                      

0D2624 LID PIVOT ELX65                         

0D2625 BOX SUPPORT ELX65                       

0D2626 BASKET RING STLESS STL ELX65            

0D2627 MOTOR 1 220 60 ASSY EL40                

0D2628 CONNECTING HOSE ASSY EL40               

0D2629 BASE ASSY EL40                          

0D2630 VENTILATION PLATE ASSY EL40             

0D2631 CRADLE ASSY EL40                        

0D2632 MOTOR SUPPORT ASSY EL40                 

0D2633 CABLE ASSY EL40                         

0D2634 LID PIVOT ASSY EL40                     

0D2635 PIN ASSY EL40 (X3)                      

0D2646 MOTOR 1 220 60 ASSY T5S                 

0D2647 MOTOR 1 115 60 ASSY T5S                 

0D2648 HANDLE SCREW ASSY P200 (SET X2)         

0D2649 PADDLE STLESS STL BE5                   

0D2650 PADDLE STLESS STL XBE10                 

0D2651 COLUMN STLESS STL ASSY XBE10            

0D2652 FRONT CASE CI ASSY TBS                  

0D2653 FRONT BASE CASE CI ASSY TBS             

0D2654 UPPER FRONT PLATE CI ASSY TBS 2V        

0D2655 COMPLETE MOTOR KE180                    

0D2656 AGITATOR ASSY TR260                     

0D2657 LEVER STD ASSY TR260                    

0D2658 LINK ROD ASSY TR260                     

0D2659 PRESSER STD ASSY TR260                  

0D2660 PIVOT SHAFT ASSY TR260                  

0D2662 O-RING 15.54X2.62 EL25 X5               

0D2663 LIPPED SEAL 14X22X4 EL25 (X5)           

0D2666 CONNECTION CABLE ASSY ELX65             

0D2667 PWR SPPLY CABLE THREE PH ASSY ELX65     

0D2668 COMPLETE SHAFT ASSY ELX65               

0D2669 LID SUPPORT ASSY ELX65                  

0D2670 RELAY PLA ASSY ELX65                    

0D2671 FLEXIBLE SHEATH ASSY ELX65              

0D2672 DRIVE ASSY ELX65                        



0D2673 SHELL ASSY ELX65                        

0D2674 SHAFT 11.5 K120                         

0D2675 SHAFT 17.5 K180                         

0D2677 MOTOR ASSY 1 230 50 K55N                

0D2679 HANDLE; I580/90 N-16 BLACK              

0D2680 HOOK DEAN 60L ASSY BMX60                

0D2682 PLATE + GRATING DISK ADJUSTMENT KNOB    

0D2683 CONTROL LINK ROD ASSY MB BM20           

0D2684 DEFLECTOR PL80 SET X5                   

0D2685 SLICE ADJUSTMENT KIT CPX                

0D2686 TRANS.SHAFT PIN PSXE25                  

0D2687 DIRECT DRIVE DOG CLUTCH PSX25E          

0D2690 MOTOR ASSY SINGLE PH TRX                

0D2691 MOTOR ASSY THREE PH TRX                 

0D2692 SHOTBLASTED CRADLE XBE10                

0D2693 BOWL SHAFT ASSY PSR100                  

0D2694 MOTOR FLANGE KIT SAMIX R                

0D2695 COMPLETE CONTROL BOX 2V TBM150          

0D2696 COMPLETE CONTROL BOX 1V TBM150          

0D2698 COMPLETE SEAL; KIT; TBM150              

0D2699 WHEEL SPACER TBX130 (SET X2)            

0D2700 PUREE TOOL ASSY TBX130                  

0D2701 PUREE PUMP TUBE BASE TBX130             

0D2702 SEAL STRIP 7X4 W:0.5 TBX130             

0D2703 SHELL  ASSY 1V TBX130                   

0D2704 GRID TBX130                             

0D2705 MICROCONTACTOR LEVER ASSY PL80          

0D2706 SELF-ADHESIVE RUBBER STOP SET X10       

0D2707 PLUG GPN 350 I47 SET X2                 

0D2708 MANOEUVRE LEVER ASSY TBM150             

0D2709 WEAR PAD TBX130 (SET X3)                

0D2710 COMPLETE ROTATING BUTTON TBX130         

0D2711 HANDLE ASSY TR300                       

0D2712 OUTPUT SHAFT ASSY BMXE60/80             

0D2713 REDUCER BEARING W/O ACCSSRY SOCKT ASSY B

0D2714 CONTROL PANEL XBM30                     

0D2716 WHEEL D65 CODE 80512 MV50               

0D2717 PLUNGER TUBE TBM150                     

0D2718 COMPONENT SUPPORT S4/S8                 

0D2719 V SEAL VA-0190                          

0D2720 BELT; 1000 W 25 EP=10.5                 

0D2721 PINION 14 TEETH XB20                    

0D2724 MOVABLE CHUTE  XB20                     

0D2726 SPRING XB20                             

0D2727 SEAL HOLDER ASSY EL40                   

0D2728 SCREW CHC M10X80 STL80 KZN (SET X10)    

0D2729 COLUMN NUT+PIN TBM150                   



0D2730 END PIECES EEX5 BLACK (SET X10)         

0D2731 BODY + COLUMN ASSY B10D                 

0D2732 CONICAL COUPLE B10D                     

0D2733 FIXED GUARD ASSY B10D                   

0D2734 BOWL STOP ASSY B10D                     

0D2735 GUARD ARM ASSY B10D                     

0D2736 CLUTCH MECHANISM B10D                   

0D2737 BARREL ASSY W/O CLUTCH MECHANISM B10    

0D2738 BARREL ASSY + CLUTCH MECHANISM B10D     

0D2739 WASHER CSM8 STLESS STL (SET X10)        

0D2740 SCREW H M8X25 STLESS STL (SET X10)      

0D2741 SCREW; M6X16 STLESS STL (SET X10)       

0D2742 ROTOR SPACER K180 STLESS STL SET        

0D2743 COMPLETE ELECT BOX TI25                 

0D2745 LOWER SHAFT ASSY PSX25E  MARK33         

0D2746 CYLINDER PIN JUNIOR 500                 

0D2747 RIGHT FOOT ASSY STLESS STL BMX60        

0D2748 LEFT FOOT ASSY STLESS STL BMX60         

0D2750 SLEEVE ASSY XBM20/30                    

0D2751 ACCSSRY SOCKT ASSY XBM20/30             

0D2752 ACCSSRY SOCKT SHAFT ASSY XBM20/30       

0D2753 ACCSSRY SOCKT WHEEL ASSY XBM20/30       

0D2754 LUG ASSY XBM20/30                       

0D2755 CROWN; ASSY; XBM20/30                   

0D2756 ACCSSRY SOCKT SCREW ASSY XBM20/30       

0D2757 TOOL HOLDER SHAFT; ASSY XBM20/30        

0D2758 SUN GEAR SHAFT ASSY; XBM20/30           

0D2759 UPPER DRIVEN FLANGE ASSY XBM20/30       

0D2760 SLIDING GEAR ASSY XBM20/30              

0D2761 SPEED CHANGE MECHANISM XBM20/30         

0D2762 SPEED LEVER+COVER ASSY XBM20/30         

0D2763 MOTOR 3 230/400 ASSY XBM20/30           

0D2764 MOTOR 1 230 50 ASSY XBM20/30            

0D2765 COMPLETE MOT.3 230/400 XBM20/30         

0D2766 COMPLETE MOT 1 230 50 XBM20/30          

0D2767 DRIVE PULLEY ASSY XBM20/30              

0D2768 COVER ASSY XBM30                        

0D2769 HEAD WITH ACCSSRY SOCKT ASSY AM XBM20/30

0D2770 PROTECTIVE GRATING; ASSY XBM20/30       

0D2771 GUARD SAFETY ASSY; XBM20/30             

0D2772 SAFETY DEVICE ASSY; LIFT./LOW.; XBM20/30

0D2773 LIFT/LOWER SAFETY CAM ASSY XBM+BM20/30  

0D2774 LIFT/LOWER CONTROL LEVER ASSY XBM20/30  

0D2775 LIFT/LOWER CONTROL DEVICE ASSY XBM20/30 

0D2776 TUBE END PIECE XBM20/30 (SET X4)        

0D2777 FOOT ASSY XBM20/30                      

0D2778 PAD XBM20/30 (SET X4)                   



0D2779 ADJUSTABLE PAD XBM20/30 (SET X2)        

0D2780 FOOT TUBE ASSY XBM20/30                 

0D2781 BASE ASSY XBM20/30                      

0D2782 THREE PH CABLE ASSY XBM20/30            

0D2783 SINGLE PH CABLE ASSY XBM20/30           

0D2784 COLUMN SIDE ASSY AM XBM20/30            

0D2785 CONNECTION PLATE ASSY AM XBM20/30       

0D2786 REAR PLATE THREE PH ASSY XBM20/30       

0D2787 REAR PLATE SINGLE PH ASSY XBM20/30      

0D2788 PUREE GRID TBX130                       

0D2789 REAR PLATE ASSY MV50                    

0D2790 FRAME ASSY BM10                         

0D2791 RING ASSY BM10                          

0D2792 BASE ASSY BM10                          

0D2793 MICROSWITCH ASSY BM10                   

0D2794 PWR SPPLY CARD SUPPORT ASSY BM10        

0D2795 THRUST WASHER BM10 (SET X2)             

0D2817 C10 PLATE ASSY CRUDI                    

0D2819 PLAST. WHEEL PIVOT KIT TBX130           

0D2820 GUIDE HANDLE ASSY TBX130                

0D2821 STLESS STL TROLLEY ASSY TBX130          

0D2822 COLUMN ASSY TBX130                      

0D2823 TILT LOCKING TBX130                     

0D2824 ADAPTOR; ASSY TBX130                    

0D2825 BODY COVER ASSY TBX130                  

0D2826 MOTOR COVER ASSY TBX130                 

0D2827 CONE BEARING ASSY TBX130                

0D2828 MOTOR SUPPORT ASSY TBX130               

0D2829 2V SHELL ASSY TBX130                    

0D2830 LOWER COVER ASSY TBX130                 

0D2831 HANDLE ASSY TBX130                      

0D2832 TUBE ASSY TBX130                        

0D2833 DRIVEN SHAFT; ASSY TBX130               

0D2834 FEMALE DRIVE; TBX130                    

0D2835 SOUP TOOL ASSY TBX130                   

0D2836 WRAPPED SOUP PUMP TUBE  TBX130          

0D2837 COVER ASSY TBX130                       

0D2838 PIN UNLOCKING/LOCKING MECHANISM;SET 2PCS

0D2839 OVERMOULDED PAD TBX130 (SET X3)         

0D2840 BODY ASSY TBX130                        

0D2841 BRACKET ASSY TBX130                     

0D2842 DRIVEN PULLEY 3 400 2V TBX130           

0D2843 DRIVE PULLEY 3 400 2V TBX130            

0D2844 SCREW H M10X30 GALVA STL (SET X10)      

0D2845 WASHER M12 STLESS STL (SET X10)         

0D2846 PLUGS TBX130 (SET)                      

0D2847 SAFETY ADAPTOR TBX130                   



0D2848 PRINTED CIRCUIT FIXING SPACER (SET X6)  

0D2850 SELECTOR SWITCH ASSY TBX130             

0D2852 ROTATING GENERAL SWITCH ROLLER          

0D2855 SCREWED NOSE BXER                       

0D2856 HALF HOUSING; BERMIXER                  

0D2857 SPRING SWITCH MV50                      

0D2858 INSULATING PLATE MV50                   

0D2859 SCREWED LOWER BEARING BXR AM            

0D2860 BEARING RING 60 BXR OM                  

0D2861 DRIVE SHAFT 600 NSF XR                  

0D2863 CLOSURE PLATE BXER                      

0D2864 CATCH REF 52681 MV50                    

0D2866 COVER ASSY MV50                         

0D2868 PUNCHED WASHER MV50                     

0D2869 GUIDE SOCKET MV50                       

0D2870 BOWL BEARING REINFMNT ASSY MC/MB/BMB    

0D2871 COMPLETE CONTROL ROD CADET/JUN          

0D2873 PLUNGER TUBE + EXTENSION ASSY TBS12     

0D2874 PUSHER HOOK CF4                         

0D2875 HOOKING LEVER  JUNIOR                   

0D2876 WASHER W6 SET X10                       

0D2877 WASHER GALVA STL3 SET X10               

0D2878 WASHER SET CS L6 (X10) TR17             

0D2879 SCREW SET CHC M4X30 IN (X10) TRS        

0D2880 O-RING SET (X10) B40                    

0D2882 FOLD-DOWN TABLE CADET/S                 

0D2884 O-RING 24.6X3.6 SET X10                 

0D2885 HEAD SAFETY LIMIT SWITCH PSXE25         

0D2886 SCREW H M6X35 STLESS STL SET X10        

0D2887 COLLAR L360 K35 SET X10                 

0D2888 PIN G08 3X22 STLESS STL SET X10         

0D2891 COLLAR 80-100 T10/T15S SETX5            

0D2893 LIFT/LOWER LEVER ASSEMBLY PZ1200        

0D2894 METAL SCREW 5X8 STLESS STL (SET X10)    

0D2896 BACKED UP WASHER CADET JUNIOR           

0D2899 CARBON BRUSH HOLDER BE20 SET            

0D2900 PLUG F233 BPX25/45 SET X10              

0D2901 SCREW H BASE 6X16 STLESS STL SET X10    

0D2902 CHAIN TENSIONER SPRING PZ1200           

0D2903 STOP SWITCH PZ1200                      

0D2904 GUARD ONLY PSXE25/PSX25                 

0D2906 PLASTIC SUPPORT (MARK31) PSX25          

0D2907 UPPER ROLLER SUPPORT (6255)JUNIOR       

0D2908 PIN CYL RECT. 10X32 (SET X2)            

0D2909 PIN GO2 6X50 STLESS STL SET X5          

0D2910 WASHER M16 GALVA STL8B SET X10          

0D2911 MACHINED BEARING BUSHING CX21D SET X2   



0D2912 TOOL PSX65                              

0D2913 HEAD MICROSWITCH PSXE25                 

0D2914 NUT HU M18 STLESS STL (SET X10)         

0D2915 KEY A 6X6X38 (X10)                      

0D2916 JACK FOOT JUNIOR ROLLER                 

0D2917 GALVA BOWL STOP B10                     

0D2918 SCREW PT WN 1442 K30/8 (SET X10)        

0D2921 CROWN GEAR MARK 39 WITH PINION          

0D2922 PINION MARK 44 PSX25                    

0D2923 CONDENSER 20MF 220V PSX                 

0D2925 PLATE GAUGE 3 STLESS STL HV82           

0D2927 BEVEL PINION 16TEETH B10                

0D2928 BEVEL PINION 27TEETH B10                

0D2929 LID SAFETY KIT T10/T15                  

0D2931 NYLON STOP CL21 CX21                    

0D2932 PINION 24TEETH B40A                     

0D2933 CONICAL SCREW PLUG BLACK M6             

0D2934 BUTTON SIMPLE PRESS C500T               

0D2935 MOTOR ASSY 200/240 50/60 B2M NM         

0D2936 CYLINDER ROCKER JUNIOR                  

0D2937 REINFORCED SCRAPER HANDLE K120/180      

0D2938 COMPLETE ELECT COMPONENTS CRUDI         

0D2939 COMPLETE INTERMED. SHAFT CRUDI          

0D2940 INTERMED SHAFT ASSY CRUDI               

0D2942 SCREW H M5X20 STLESS STL (SET X10)      

0D2943 MOTOR SUPPORT ASSY CRUDI                

0D2944 FRAME ASSY CRUDI                        

0D2945 DRIVEN PULLEY ASSY CRUDI                

0D2946 COMPLETE PROXIMITY DETECTOR  CRUDI      

0D2947 MINISWITCH.+POSITIVE ROLLER CRUDI       

0D2948 DRIVE PULLEY ASSY CRUDI                 

0D2949 MOTOR 1 230/240 50/60 CRUDI             

0D2950 LEFT SIDE WALL ASSY CRUDI               

0D2951 ANTIVIBRATION PAD ASSY CRUDI            

0D2952 GUIDE HANDLE ASSY CRUDI                 

0D2953 SCREW H M10X60 STLESS STL (SET X2)      

0D2954 WASHER L10 STLESS STL (SET X10)         

0D2958 NUT HU M10 GALVA STL (SET X10)          

0D2959 RIGHT SIDE WALL ASSY CRUDI              

0D2962 FRONT FACE ASSY CRUDI                   

0D2964 CENTERING PIN ASSY CRUDI                

0D2966 COMPLETE LOCKING SHAFT CRUDI            

0D2967 LEVER SHAFT ASSY CRUDI                  

0D2968 HANDLE BUTTON (SET X2)                  

0D2971 COMPLETE LEVER ASSY CRUDI               

0D2973 SCREW C M6X20 STLESS STL (SET X10)      

0D2974 PLUG CTX 12 BLACK (SET X10)             



0D2975 SAFETY STUD ASSY CRUDI                  

0D2976 UPRIGHT ASSY CRUDI                      

0D2978 PUSHROD SHAFT ASSY CRUDI                

0D2979 RETURN LINK ROD ASSY CRUDI              

0D2981 CAP + INSERT CRUDI                      

0D2982 SEPARATOR ASSY CRUDI (SET X4)           

0D2983 BASE ASSY CRUDI                         

0D2984 CROWN GEAR 1 ASSY TOOL COMPLETE SET CRUD

0D2985 CROWN GEAR 2 ASSY TOOL AS CRUDI         

0D2986 DRIVE PIN ASSY CRUDI                    

0D2987 PWR SPPLY CABLE ASSY CRUDITO            

0D2991 EXTENSION TUBE ASSY TBX130              

0D2992 DRIVEN SHAFT EXTENSION ASSY TBX130      

0D2993 DRIVE PULLEY 3 23/40 1V 1600 TBX        

0D2994 DRIVEN PULLEY 3 23/40 1V 1600 TBX       

0D2995 SOUP PLUNGER EXTENSION ASSY TBX130      

0D2996 PWR SPPLY CABLE THREE PH 2V TBX130      

0D2997 BELT 432 J5                             

0D2998 WATER SUPPLY HOSE                       

0D2999 CLEANING HOSE FF 1/2 LG1M               

0D3000 PWR SPPLY CABLE THREE PH 1V TBX130      

0D3001 CONTROL PANEL 1V PSN20                  

0D3002 CONTROL PANEL 1V PSN30                  

0D3003 CONTROL PANEL 2V PSN30                  

0D3004 CONTROL PANEL 2V PSN40                  

0D3005 CONTROL PANEL 2V PSN60                  

0D3006 CONTROL PANEL 2V PSN80                  

0D3007 PROTECTOR ASSY PSR50                    

0D3008 30 TUBE ONLY BERMIXER NM                

0D3009 40 TUBE ONLY BERMIXER NM                

0D3010 50 TUBE ONLY BERMIXER NM                

0D3011 60 TUBE ONLY BERMIXER NM                

0D3012 SCREW PT WN 1443 K40/25 (SET X10)       

0D3013 MOTOR ASSY 440W 230V BXR NM             

0D3016 MOTOR ASSY 440W 115V BXR NM             

0D3022 SHAFT 30 ASSY B2M                       

0D3023 LINK ROD ASSY BPO25/45                  

0D3024 BOLT LEVER ASSY BPO25/45                

0D3025 COMPLETE BOLT LEVER BPO25/45            

0D3026 BRAKE THUMB WHEEL ASSY BPO25/45         

0D3027 TAPTITE SCREW H M4X12 (SET X 10)        

0D3028 BASE PLATE ASSY BPO25/45                

0D3029 BRAKE BLADE ASSY BPO25/45               

0D3030 FRAME ONLY BPO25/45                     

0D3031 GROMMET 21X26X2 (SET X 10)              

0D3032 HEAD CLOSURE PLATE BPO25/45             

0D3033 OIL PLUG SFV (SET X 5)                  



0D3034 WHEEL CLOSURE PLATE ASSY BPO25/45       

0D3035 SLOTED NUT M25 (SET X5)                 

0D3036 WHEEL TORQUE SCREW THREE PH BPO25/45    

0D3037 WHEEL TORQUE SCREW SINGLE PH BPO25/45   

0D3038 TOOL HOLDER SHAFT ASSY BPO25/45         

0D3039 SCREW C M6X40 STLESS STL (SET X10)      

0D3040 MOTOR SUPPORT PLATE ASSY BPO25/45       

0D3041 MOTOR 3 ASSY 400V 50HZ BPO25/45         

0D3042 MOTOR 1 ASSY 230V 50HZ BPO25            

0D3044 SCREW SHC M10X16 (SET X10)              

0D3045 TOOL ASSY BPO25                         

0D3046 TOOL ASSY BPO45                         

0D3048 SAFETY BLANKING PLATE BPO25/45          

0D3049 HINGE RING BPO25/45(SET X2)             

0D3050 HINGE PIN ASSY BPO25/45                 

0D3051 LIPPED SEAL; 35X52X7 BPO25/45           

0D3052 MOTOR SHAFT ASSY BPO25/45               

0D3053 PIN ASSY (SET X3)                       

0D3054 GUARD SUPPORT ASSY BPO25/45             

0D3055 DETECTOR ASSY BPO25/45                  

0D3056 GUARD ASSY BPO25                        

0D3057 GUARD ASSY BPO45                        

0D3058 BOWL PLUG ASSY BPO25/45                 

0D3059 BOWL SUPPORT ASSY BPO25                 

0D3060 SUPPORT CUVE EQ BPO45                   

0D3061 BEARING ASSY BPO25                      

0D3062 BEARING ASSY BPO45                      

0D3063 THREE PHASE CABLE ASSY BPO25/45         

0D3064 SINGLE PHASE CABLE ASSY BPO25           

0D3065 NUT HU M4 WRAPPED (SET X10)             

0D3066 SINGLE PH REAR PLATE ASSY BPO25         

0D3067 STARTER COMPONENTS 1 230 50 BPO         

0D3068 SCREW CLOSURE PLATE ASSY BPO25/45       

0D3069 PULSE BUTTON ROLLER JNOR                

0D3070 WIRING KIT 3 400 CONTROL 24V PSF50      

0D3072 SHAFT PIN PSXE25 MARK 27                

0D3073 LOWER SEAL PSXE25 MARK 29               

0D3074 MOTOR 1 230 50 0.75 PSN10               

0D3075 MOTOR 1 230 50 1.5 PSN20                

0D3076 MOTOR 1 230 50 1.8 PSN30                

0D3077 MOTOR 3 400 50 1.1/0.75 PSN30           

0D3078 MOTOR 3 400 50 1.5/1.1 PSN40            

0D3079 MOTOR 3 400 50 2/1.1 PSN60              

0D3080 TUBE PLUNGER EXTENSION. ASSY TBS140     

0D3081 MOTOR TENSIONER ASSY PSN1-2-3-4         

0D3082 MOTOR TENSIONER ASSY PSN6               

0D3083 TENSIONER MOTOR ASSY PSN8               



0D3084 DRIVE PULLEY ASSY PSN1                  

0D3085 DRIVE PULLEY ASSY PSN2-3                

0D3086 DRIVE PULLEY ASSY PSN4                  

0D3087 DRIVE PULLEY ASSY PSN6-8                

0D3088 BOWL ASSY PSN1                          

0D3089 BOWL ASSY PSN2                          

0D3090 BOWL ASSY PSN3                          

0D3091 BOWL ASSY PSN4                          

0D3092 BOWL ASSY PSN6                          

0D3093 BOWL ASSY PSN8                          

0D3094 PLASTIC SPACER 20.2X28X11 PSN1          

0D3095 PLASTIC SPACER 20.2X28X28 PSN2          

0D3096 LOWER BEARING PSN10                     

0D3097 LOWER BEARING PSN20                     

0D3098 LOWER BEARING PSN40                     

0D3099 LOWER BEARING PSN60                     

0D3100 LOWER BEARING PSN80                     

0D3101 LOWER BEARING ASSY PSN1                 

0D3102 LOWER BEARING ASSY PSN2-3               

0D3103 LOWER BEARING ASSY PSN40                

0D3104 LOWER BEARING ASSY PSN60                

0D3105 LOWER BEARING ASSY PSN8                 

0D3106 SHAFT PINION SZ10 D20L123 PSN1          

0D3107 SHAFT PINION SZ12 D20L142 PSN2          

0D3108 SHAFT PINION DZ12 D20L182 PSN4          

0D3109 SPACER ASSY PSN4-6-8                    

0D3110 SHAFT PINION ASSY PSN1                  

0D3111 SHAFT PINION ASSY PSN2-3                

0D3112 SHAFT PINION ASSY PSN4-6-8              

0D3113 DRIVEN PULLEY ASSY PSN1                 

0D3114 DRIVEN PULLEY ASSY PSN2-3               

0D3115 DRIVEN PULLEY ASSY PSN4-6-8             

0D3116 V BELT 850W13 A32 PSN10                 

0D3117 V BELT 1130W13A43 PSN30                 

0D3118 V BELT 1280W13A49 PSN40                 

0D3119 V BELT 1355W13A52 PSN60                 

0D3120 V BELT 1460W13A56 PSN80                 

0D3121 BOWL CHAIN ASSY PSN1                    

0D3122 BOWL CHAIN ASSY PSN2-3                  

0D3123 BOWL CHAIN ASSY PSN4                    

0D3124 BOWL CHAIN ASSY PSN6-8                  

0D3125 TRANSMISSION SHAFT ASSY PSN1            

0D3126 TRANSMISSION SHAFT ASSY PSN2-3          

0D3127 TRANSMISSION SHAFT ASSY PSN4            

0D3128 TRANSMISSION SHAFT ASSY PSN6-8          

0D3129 STAGED PINION ASSY PSN1-2-3             

0D3130 STAGED PINION ASSY PQN4-6-8             



0D3131 INTERMEDIATE CHAIN  ASSY PSN1           

0D3132 INTERMEDIATE CHAIN  ASSY PSN2-3         

0D3133 INTERMEDIATE CHAIN  ASSY PSN4           

0D3134 INTERMEDIATE CHAIN  ASSY PSN6-8         

0D3135 CAM ASSY PSN                            

0D3136 GUARD SHAFT ASSY PSN1                   

0D3137 GUARD SHAFT ASSY PSN2-3                 

0D3138 GUARD SHAFT ASSY PSN4                   

0D3139 GUARD SHAFT ASSY PSN6                   

0D3140 GUARD SHAFT ASSY PSN8                   

0D3141 UPPER PLATE ASSY PSN1                   

0D3142 UPPER PLATE ASSY PSN2                   

0D3143 UPPER PLATE ASSY PSN3                   

0D3144 UPPER PLATE ASSY PSN4                   

0D3145 UPPER PLATE ASSY PSN6                   

0D3146 UPPER PLATE ASSY PSN8                   

0D3147 DETECTOR FIXING SCREW M5X35 PSN1        

0D3148 DETECTOR ASSY PSN                       

0D3149 GUARD STOP ASSY PSN                     

0D3150 INTEGRATED CIRCUIT ASSY PSN1            

0D3151 INTEGRATED CIRCUIT ASSY PSN2-3          

0D3152 INTEGRATED CIRCUIT ASSY PSN3-4-6-8      

0D3153 LAMP SINGLE PH ASSY PSN1-2-3            

0D3154 BUTTON V1/V2 III PSN                    

0D3155 REAR PLATE ASSY PSN1                    

0D3156 REAR PLATE ASSY PSN2                    

0D3158 REAR PLATE ASSY PSN4                    

0D3159 REAR PLATE ASSY PSN6                    

0D3160 REAR PLATE ASSY PSN8                    

0D3161 FRAME ONLY PSN1                         

0D3162 FRAME ONLY PSN2                         

0D3163 FRAME ONLY PSN3                         

0D3164 FRAME ONLY PSN4                         

0D3165 FRAME ONLYPSN6                          

0D3166 FRAME ONLY PSN8                         

0D3168 CROWN GEAR 53TEETH ASSY BMX60           

0D3169 FRONT/REAR FOOT ASSY PSN1               

0D3170 FRONT/REAR FOOT ASSY ASSY PSN2          

0D3171 FRONT/REAR FOOT ASSY ASSY PSN3          

0D3172 FRONT FOOT ASSY PSN4                    

0D3173 REAR FOOT ASSY PSN4                     

0D3174 FRONT FOOT ASSY PSN6                    

0D3175 REAR FOOT ASSY PSN6                     

0D3176 FRONT FOOT ASSY PSN8                    

0D3177 REAR FOOT ASSY PSN8                     

0D3178 BASE PLATE ASSY PSN1                    

0D3179 BASE PLATE ASSY PSN2                    



0D3180 BASE PLATE ASSY PSN3                    

0D3181 BASE PLATE ASSY PSN4                    

0D3182 BASE PLATE ASSY PSN6                    

0D3183 BASE PLATE PSN80                        

0D3184 SHAFT 50 ASSY BEARING SCREW BXR AM      

0D3186 MOT. 1 115 60 .37KW ASSY TRS            

0D3187 MOTOR 1 115 60 0,75KW ASSY TRS          

0D3188 DRIVE ON CROWN PSX25E                   

0D3189 SHAFT 30 ASSY BXR NM                    

0D3190 SHAFT 60 ASSY BXR NM                    

0D3191 POULIE MOTRICE 750W TRS                 

0D3192 MOBILE FLANGE AF16                      

0D3195 HALF-CASINGS ORANGE B2M (SET)           

0D3196 LID ASSY T5E                            

0D3197 ABRASIVE PLATE WRAPPED T5E              

0D3198 HUB ASSY T5E;(POS 6+8+9+10)= POS.11     

0D3199 ECONOMY SCREW SYN 5X10 T5E (SET X4)     

0D3200 DEFLECTOR + FIXINGS T5E                 

0D3201 STANDARD BOWL  + HANDLE T5E             

0D3202 COMPLETE STANDARD BOWL T5E              

0D3203 SHOTBLASTED MUSSELS BOWL T5E            

0D3204 COMPLETE MUSSELS BOWL T5E               

0D3205 MOTOR; 230V 50HZ 370W  T5E              

0D3206 MOTOR 1 115V 60HZ ASSY T5E              

0D3207 MOTOR; 1P 230V 50HZ 250W T5E MUSSELS    

0D3208 ECONOMY SCREW SYN 6X20 T5E (SET X10)    

0D3209 COMPLETE MECHANISM T5E                  

0D3210 BEARING ASSY T5E                        

0D3211 ELBOW + CONNECTOR T5E                   

0D3213 CLADDING ON TABLE CRUDITO               

0D3214 PROFILED SEAL CLADDING /TABLE           

0D3215 PAD CRUDITO (SET X4)                    

0D3216 SCREW HM5X25 STLESS STL SET X10         

0D3217 BASE PLATE ASSY CRUDITO                 

0D3218 PROFILED DOOR SEAL CRUDITO              

0D3219 DOOR PIVOT ASSY CRUDITO                 

0D3220 LEFT DOOR ASSY CRUDITO                  

0D3222 MAGNET HOLDER ASSY CRUDITO              

0D3224 SPACER MARK15 PSX25E                    

0D3228 IDLE CYLINDER TUBE JUNIOR               

0D3229 IDLE CYLINDER SHAFT JUNIOR              

0D3230 HUB ASSY ROUND XR                       

0D3231 O-RINGS 3.4 X 1.9 XR                    

0D3232 COUPLING COVER PIN                      

0D3235 DOUBLE PINION ON SHAFT B2M              

0D3236 SIMPLE PINION ON SHAFT B2M              

0D3237 ROUND CASING B2M (SET)                  



0D3238 ROUND CUTTER SHAFT  ASSY B2M            

0D3239 ROUND UPPER CASING ASSY B2M             

0D3240 ROUND CUTTER SHAFT ASSY XR              

0D3241 ROUND UPPER CASING ASSY XR              

0D3242 END PIECE COUPLING COVER DRIVE          

0D3243 SOLENOID VALVE ASSY TI25                

0D3246 INT PINION ASSY PSN1                    

0D3247 INT PINION ASSY PSN2-3                  

0D3248 INT PINION ASSY PSN4-6-8                

0D3249 OUT PINION ASSY PSN1                    

0D3250 OUT PINION ASSY PSN2-3                  

0D3251 OUT PINION ASSY PSN4                    

0D3252 OUT PINION ASSY PSN6-8                  

0D3253 UPPER BEARING  42-42 PSN10              

0D3254 UPPER BEARING  47-42 PSN20              

0D3255 SLEEVE SHAFT HOBART                     

0D3256 UPPER BEARING  47-42 PSN30              

0D3257 UPPER BEARING  62-52 PSN40              

0D3258 UPPER BEARING  62-52 PSN60              

0D3259 UPPER BEARING  62-52 PSN80              

0D3260 SPACER ASSY PSN1                        

0D3261 SPACER ASSY PSN2-3-4                    

0D3262 SPACER ASSY PSN6-8                      

0D3263 UPPER BEARING ASSY PSN1                 

0D3264 UPPER BEARING ASSY PSN2                 

0D3265 UPPER BEARING ASSY PSN3                 

0D3266 UPPER BEARING ASSY PSN4                 

0D3267 UPPER BEARING ASSY PSN6                 

0D3268 UPPER BEARING ASSY PSN80                

0D3269 TOOL ASSY PSN1                          

0D3270 TOOL ASSY PSN2                          

0D3271 TOOL ASSY PSN3                          

0D3272 TOOL ASSY PSN4                          

0D3273 TOOL ASSY PSN6                          

0D3275 GUARD ASSY PSN10/PSX12                  

0D3276 GUARD ASSY PSN2                         

0D3277 GUARD ASSY PSN3                         

0D3278 GUARD ASSY PSN4                         

0D3279 GUARD ASSY PSN6                         

0D3280 GUARD ASSY PSN8                         

0D3281 KNEADING BAR ASSY PSN2                  

0D3282 KNEADING BAR ASSY PSN3                  

0D3283 KNEADING BAR ASSY PSN4                  

0D3284 KNEADING BAR ASSY PSN6                  

0D3285 KNEADING BAR ASSY PSN8                  

0D3286 CONTROL PANEL BMX60                     

0D3287 FRONT PANEL  ASSY BMXE80                



0D3288 TOOL CHAIN ASSY PSN1                    

0D3289 TOOL CHAIN ASSY PSN2-3                  

0D3290 TOOL CHAIN ASSY PSN4                    

0D3291 TOOL CHAIN ASSY PSN60                   

0D3292 TOOL CHAIN ASSY PSN80                   

0D3293 NECK RING BZ 20X26X54X3X32              

0D3294 MECHANICAL SUPPORT XBE5                 

0D3295 COVER DITO XBE5                         

0D3298 BUTTON CLADDING UNIVERSEL               

0D3299 ACCSSRY SOCKT SEAL XBE5                 

0D3300 POTENTIOMETER BASE XBE5                 

0D3301 CLOTH CLIP XBE5                         

0D3302 MOTOR SUPPORT XBE5                      

0D3303 SUN GEAR SHAFT XBE5                     

0D3304 ACCSSRY SOCKT SPACER XBE5               

0D3305 NOTCHED BELT 230XL050                   

0D3306 PIN XBE5                                

0D3308 ASSEMBLED CASING MATFER XBE5            

0D3309 ASSEMBLED CASING STD XBE5               

0D3310 CABLE H05 LG1700 + PLUG 2P+E            

0D3311 COVER PLATE XBE5                        

0D3312 ACCSSRY SOCKT SHAFT TYPE K XBE5         

0D3313 BUTTON CT476/30S P M6X20 108364         

0D3315 SHOTBLASTED PLANETARY XBE5              

0D3317 POWER CARD; XBE5                        

0D3318 SPEED READER XBE5                       

0D3319 DISPLAY CONTROL CARD; 50HZ XBE5         

0D3320 CABLE CONTROL CARD XBE5                 

0D3322 PULLEY NM ASSY S4/S8                    

0D3324 CONNECTING HOSE + COLLAR S4             

0D3325 PINION MARK4 PSX25                      

0D3327 CHAIN MARK1 PSX25                       

0D3328 SCREW RL M5X16 STLESS STL SET X10       

0D3329 KLIXON; 4CR2-692-230V                   

0D3330 BEVEL PINION STL B7                     

0D3331 ROCKER SHAFT SPACERC500                 

0D3332 V BELT PSX25                            

0D3333 TAPTITE SCREW TORX; SET 10PCS;M6X16     

0D3334 GROMMET 14X20X3 XBE5 SET X2             

0D3335 SCREW PT WN K40/12 XBE5 SET X10         

0D3336 STAND ASSY XBE5                         

0D3337 CASING STD ASSY XBE5                    

0D3338 COVER STD ASSY XBE5                     

0D3340 STAND ASSY MATFER XBE5                  

0D3341 CASING ASSY MATFER XBE5                 

0D3343 BUTTON M4-8252 XBE5 SET X2              

0D3344 O-RING 8X1.9 SET X10                    



0D3345 LINK ROD CRANK HANDLE ASSY XBE5         

0D3346 GUARD PIN ASSY XBE5                     

0D3347 PIN ASSY XBE5 SET X2                    

0D3348 CRADLE ASSY XBE5                        

0D3349 ACCSSRY SOCKT BARREL ASSY XBE5          

0D3350 ACCSSRY SOCKT K ASSY XBE5               

0D3351 SUN GEAR SHAFT ASSY XBE5                

0D3352 PLANETARY ASSY XBE5                     

0D3353 MOTOR THREE PHASE 380V LM500            

0D3354 CASING LM500                            

0D3355 SWITCH LM500                            

0D3356 CASING PLATE LM500                      

0D3357 INVERTER HANDLE LM500                   

0D3358 INVERTER LM500                          

0D3359 GRID PIN LM500                          

0D3360 CRANK PIN LM500                         

0D3361 STOP BUTTON LM500                       

0D3362 SAFETY GRID LM500                       

0D3363 MANOEUVRING SPACER LM500                

0D3364 LINK ROD LM500                          

0D3365 HANDLE HUB LM500                        

0D3366 GRADUATION LM500                        

0D3367 REDUCER 1/15ш                           

0D3368 MOTOR PLATE LM500                       

0D3369 PINION 16 TEETH LM500                   

0D3370 PINION 18 TEETH LM500                   

0D3371 IDLE PINION SHAFT LM500                 

0D3372 BEARING LM500                           

0D3373 MOTOR UPRIGHT LM500                     

0D3374 SPACER LM500                            

0D3375 RING LM500                              

0D3376 UPPER PROTECTION GRID LM500             

0D3377 CYLINDER LM500                          

0D3378 SCRAPER SPRING LM500                    

0D3379 SCRAPER BLADE LM500                     

0D3380 SCRAPER LM500                           

0D3381 STLESS STL TABLES LM500                 

0D3382 TABLE BLADE LM500                       

0D3383 STLESS STL PLATE LM500                  

0D3384 HANDLE UPRIGHT LM500                    

0D3385 FOOT LM500                              

0D3386 RING 20X24X20 LM500                     

0D3387 RING 20X24X32                           

0D3388 HANDLE PLATE LM500                      

0D3389 PERFORATED SECTOR LM500                 

0D3390 NEEDLE LM500                            

0D3391 TRIGGER LM500                           



0D3392 NEEDLE SPRING LM500                     

0D3393 HANDLE LM500                            

0D3394 SPACER LM500                            

0D3395 MICROCONTACTOR LM500                    

0D3396 SCREW F M6X60 STLESS STL  SET X10       

0D3399 SCREW CHC M4X40 STLESS STL SET X10      

0D3401 MOTOR SINGLE PHASE 220V LM500           

0D3402 INVERTER SUPPORT LM500                  

0D3403 INVERTER LEVER LM500                    

0D3404 SAFETY GRID LM500                       

0D3405 CONTROL SHAFT LM500                     

0D3407 SPEED READER ASSY XBE5                  

0D3408 MINI SWITCH ASSY XBE5                   

0D3409 MOTOR; 200-240V; XBE5                   

0D3410 GROMMET 7X10X1.4 XBE5 SET X4            

0D3412 POWER CARD MATFER 50HZ XBE5             

0D3413 HEAD ASSY B10D                          

0D3414 LEVER SAFETY BOX+ MICROSWITCH ASSY TRS  

0D3415 SCREW SHC 5X30 STLESS STL SET X10       

0D3416 SCREW F M3X20 STLESS STL SET X10 TRS    

0D3417 FOOT ASSY TRS SET X4                    

0D3418 FRONT BRACKET CASING STLESS STL TRS     

0D3419 DRIVE PULLEY ASSY PSF50                 

0D3420 STAGED PULLEY ASSY PSF50                

0D3421 WIRING REPLACEMENT KIT SINGLE PH TRS    

0D3422 PIN GO5 4X10 STLESS STL SET X10         

0D3423 SLEEVE + RINGS P200                     

0D3424 DRIVE PULLEY 60HZ                       

0D3425 DRIVE PULLEY 50HZ                       

0D3426 ELECTRIC MOTOR BRAKE ELX65              

0D3427 MOTOR ASSY THREE PH 2V TRX              

0D3428 MOVABLE GUARD PIVOT B7                  

0D3429 SCREW PLATE M4X8 GALVA STL SET X10      

0D3430 O-RING 8X1.9 SET X10                    

0D3433 COVER CADET 500 MARK 29                 

0D3435 WASHER Z6 GALVA STL SET X10 MV50        

0D3436 IVORY BODY K35                          

0D3437 WHEEL ASSY LM500S                       

0D3438 BLIND SHAFT ASSY TRX                    

0D3439 ELECT. PLATE ASSY SINGLE PH PSX25       

0D3440 SCREW H M6X35 SET X10                   

0D3441 GUIDE COLUMN ASSY B10D                  

0D3442 LOWER REAR PLATE STLESS STL BNX6        

0D3443 SPEED VARIATOR; 230V; BE5               

0D3444 VARIATOR 115V PROGRAMME BE5             

0D3445 END PIECE CTC 20X20 BLACK TI25 SET X5   

0D3447 O-RING 85X2 (SET X5)                    



0D3448 MUSSELS PLATE WRAPPED T5E               

0D3450 DRIVEN PULLEY ASSY XBE20-30             

0D3451 DRIVE PULLEY ASSY XBE20                 

0D3452 DRIVE PULLEY ASSY XBE30                 

0D3453 MOTOR ASSY XBE20                        

0D3454 MOTOR ASSY XBE30                        

0D3455 COMPLETE MOTOR DRIVE XBE20              

0D3456 COMPLETE MOTOR DRIVE XBE30              

0D3457 COVER ASSY XBE20                        

0D3458 COVER ASSY XBE30                        

0D3459 COVER ASSY XBM20                        

0D3460 COMPLETE HEAD + ACCSSRY SOCKT AM XBE20-3

0D3461 SPEED VARIATOR; XBE20                   

0D3462 VARIATOR ASSY XBE30                     

0D3463 CABLE ASSY SINGLE PH XBE20-30           

0D3464 CONTROL PANEL 1V PSN10                  

0D3465 SPEED REDUCER PINION BMXE60/80 (SET)    

0D3468 TIMER FUSE 5X20 0.50A SET X10           

0D3469 TIMER/POTENTIOMETER. BUTTON KIT         

0D3470 PULLEY PLANETARY WRAPPED TR300          

0D3471 COVER ADAPT KIT OM (<S41) XBE10         

0D3474 COVER FRAN OM (<S41) ASSY XBE10         

0D3475 DBLE PINION TOOL 14TEETH PSX25          

0D3476 HEAD TENSIONER ROLLER ASSY PSF50        

0D3477 BOWL TENSIONER ROLLER ASSY PSF50        

0D3478 VARIATOR SUPPORT KE120                  

0D3479 VARIATOR ATV11 2.2KW SINGLE PH          

0D3482 PLUG T10 (SET X10)                      

0D3486 MAGNET SUPPORT ASSY NM ELX65            

0D3487 SCREW FHC M10X30 STLESS STL (SET X5)    

0D3488 SCREW H M8X50 STLESS STL (SET X10)      

0D3489 EVACUAT. HOSE LG:0.70 T5E               

0D3491 YOKE 100X18 (SET X5)                    

0D3493 SCREW F M5X20 STLESS STL (SET X10)      

0D3494 PIGNON PLANETAIRE ACIER BM20            

0D3495 SCREW SHC PTU M6X12 STLESS STL (SET X10)

0D3496 LID HINGE  K120 (SET X2)                

0D3497 CABLE UL 6X0.5 (1.5ML + CLIP)           

0D3498 AUTO HOPPER SAFETY KIT TR300            

0D3499 COVER PLATE ASSY DITO XBE5              

0D3500 COVER PLATE ASSY MATFER XBE5            

0D3501 GUARD PIN SEMI FITTED XBE5              

0D3502 JOINT COUVERCLE + COLLE T5E             

0D3503 LIFT AND LOWER LEVER MARK60             

0D3504 SCREW HC M6X12 LUG MARK40               

0D3509 MICROCRUSHER WASHERS KIT; TBM150        

0D3511 GROMMET DA8X16X6 MVS (SET X5)           



0D3512 LOCK NUT NORMADIX (SET X5)              

0D3513 STUFFING BOX (SET X5)                   

0D3514 SIDE ASSY TABLE VERSION AM XBM20        

0D3515 REAR PLATE THREE PH (TABLE) ASSY XBM20  

0D3516 REAR PLATE SINGLE PH (TABLE) ASSY XBM20 

0D3517 K  ACCESSORY HUB ASSY BE5               

0D3518 K ALU ACCSSRY SOCKT ASSY BE5            

0D3520 K SHAFT + PINION ADHESIVE BE5 >04-2008  

0D3521 K BARREL  ASSY BE5 (03/04 -->04/08)     

0D3522 MAGNET HOLDER PIN ASSY MB40S            

0D3523 MOTOR KIT SINGLE PH ELX65               

0D3524 POWER CARD III ASSY PEELER              

0D3525 POWER CARD I ASSY PEELER                

0D3526 COVER STD NM (>S41) ASSY XBE10          

0D3529 DISPLAY CONTROL CARD 60HZ XBE5          

0D3531 POWER CARD MATFER 60HZ XBE5             

0D3532 CONTROL DESK WRAPPED TI25               

0D3533 LIPPED SEAL 35X62X7 (SET X5)            

0D3535 DRIVE HUB WRAPPED ELX65                 

0D3536 BASKET BASE STLESS STL WRAPPED ELX65    

0D3537 SPINNER PLATE STLESS STL WRAPPED ELX65  

0D3538 WASHER CS L8 GALVA STL8B (SET X10)      

0D3539 JOINT TORIQUE 55,25X2,62 (JX4)          

0D3540 BASE PLATE WRAPPED K120/180             

0D3541 PIN M6X20X8X8 MILD GALVA STL (SET X10)  

0D3542 TWO-SPEED MOTOR COVER WRAPPED K120      

0D3543 CONDENSER BRACKET K55 TRI               

0D3545 PWR SPPLY CABLE SINGLE PH K120 NM       

0D3546 SCRAPER REINFORCEMENT ASSY K120/180     

0D3547 SCREW F M4X12 STLESS STL (SET X10)      

0D3548 PLUG GPN 300 V031 (SET X10)             

0D3549 PWR SPPLY CABLE THREE PH K120/K180      

0D3550 MOTOR WRAPPED 3 380/415 50 K180         

0D3551 CONTACTOR 16A 3P1NO 440V                

0D3552 CAGE NUT M6X2.6-3.5 (SET X10)           

0D3553 COVER LUG ASSY MC40                     

0D3554 SCREW H M10X25 AC 80 KG SET X10         

0D3555 SCREW CL M4X10 STLESS STL (SET X10)     

0D3556 MOTOR 3 200/230V 50/60HZ K120           

0D3557 MOTOR 3 380/415V 50/60 K120             

0D3558 MOTOR 3 230/400 50/60HZ KE180           

0D3559 SHELF ASSY MC40                         

0D3560 SEALING WASHER (SET X5)                 

0D3563 NUT HU M5 GALVA STL (SET X10)           

0D3564 WING SCREW M5X30 (SET X10)              

0D3565 PAD TR17; 4 PCS.                        

0D3566 GROMMET SR 6P3 4 (SET X5)               



0D3567 BRASS EARTH TERMINAL (SET X5)           

0D3568 MOTOR 3 230V 50 WRAPPED B7              

0D3569 MOTOR 3 115/230V 50 WRAPPED B7          

0D3570 MOTOR; 230/240 50HZ 370W                

0D3571 MOTOR 1 115 60 .50KW ASSY TRS           

0D3572 MOTOR 1 115 60 500W ASSY TR22           

0D3574 CONTROL BOX STD SINGLE PH ELX65         

0D3575 ACCSSRY SOCKT SHAFT BM40 HOBART         

0D3576 MILLED WASHER (SET X5)                  

0D3577 LIPPED SEAL 32X45X6 (SET X5)            

0D3578 O-RING 47X3 (SET X5)                    

0D3579 O-RING 78.97X3.53  SET X5               

0D3580 TOOTHED WASHER DD10 GALVA STL8B SET X10 

0D3581 FOOT WASHER MV50 (SET X10)              

0D3582 STEEL RING ASSY MC40                    

0D3583 TOOL HOLDER SHAFT ASSY MC40             

0D3585 LEFT SIDE M13 WRAPPED BMX60/80          

0D3586 PIN G01 5X30 GALVA STL (SET X10)        

0D3587 SCREW H M6X12 STL80 (SET X10)           

0D3588 HOPPER LID PIVOT; TRS                   

0D3589 PLUG GPN 300 F2 (SET X10)               

0D3590 RING NUT HU M8 WRAPPED SET X10          

0D3593 SCREW C M4X30 STLESS STL (SET X10)      

0D3594 POTENTIOMETER + BUTTON ASSY XBE5        

0D3595 BEARING BUSHING 8X12X16 BP25            

0D3598 CYCLO HANDLE BLACK                      

0D3600 AFTER SALES INSERT IPF 40 M10           

0D3601 PLUG GPN 300 F9 DIAM.60MM               

0D3604 WARNING PLATE CPS                       

0D3605 MECHANICAL TIMER 6 POS ON/OFF; WITHOUT 

0D3606 ADDITIVE CONTACTOR 1NO                  

0D3610 MECHANICAL TIMER 15 POS ON/OFF         

0D3612 FOOT TUROVER + INSERT MV50              

0D3613 DRIVEN PULLEY FINISHED MV50             

0D3614 BOX 380X280X190 GC30 TUB                

0D3615 GREASE SKF TUBE 200G                    

0D3618 GREY HAMMERED HOPPER  S4 ACESS          

0D3619 BASE PLATE K55                          

0D3620 CAM TRS                                 

0D3621 RESSORT TRS                             

0D3622 CONTACTOR BRACKET TRS                   

0D3625 CONTROL PANEL BM40                      

0D3626 RIGHT FOOT ASSY BM40                    

0D3627 LEFT FOOT ASSY BM40                     

0D3628 RUBBER STOP BLACK                       

0D3630 MOTOR ASSY K55 <16651 T415 5            

0D3632 SHAFT LOCKING LUG BM60                  



0D3633 ACCSSRY SOCKT SPACER BM40               

0D3634 OBLONG SIDE STRIP LEFT BM60             

0D3635 PAINTED UPPER COVER BM60 W/O ACCESS     

0D3636 HANDLE RING BM60                        

0D3637 LIFT LOWER ROD BM60                     

0D3638 GUIDE BM60                              

0D3639 CAM BM60                                

0D3640 SPEED MARK PLATE BMX40                  

0D3641 BOLT THRUST WASHER 40L BM60             

0D3642 NEON SUPPORT BM60                       

0D3645 WHEEL 2470 PJO 075-902991               

0D3646 AFTER SALES UPPER FLANGE 1PC569N        

0D3647 LOWER FLANGE S4/S8                      

0D3651 INSERT PC60                             

0D3652 POSITIONING PIN BM10                    

0D3653 MOTOR 3 240/415 50 BM10                 

0D3655 ADHESIVE RTV 118 TUBE 85 GR             

0D3656 KLIXON 2CR3 206                         

0D3657 CONTROL PANEL PLATE 2V K55 DEAN         

0D3659 GROUND TERMINAL; YELLOW/GREEN           

0D3663 CONTACT BLOCK                           

0D3664 RING PC10                               

0D3666 HUB ST25                                

0D3669 CONNECTING HOSE ST25                    

0D3670 PREPARED FOOT ST25                      

0D3679 NON REINFORCED WHISK 40L BM60  BUTCHER  

0D3680 CABLE THREE PH TRS                      

0D3683 SCREW H M12X60 GALVA STL FULL THREAD    

0D3684 WATER SUPPLY ST25                       

0D3685 LID STLESS STL BE10                     

0D3686 UPPER SPACER BE20                       

0D3687 SWIVEL JOINT 20L BE20                   

0D3688 ACCSSRY SOCKT SHAFT BE20A/BE21A AM      

0D3689 PLANETAIRE COMPLET AM BE20              

0D3691 PLATE TAB.DEAN 1V K55 DEAN              

0D3699 FAN T5/K55I                             

0D3700 WING SCREW DTA                          

0D3702 STD EXCHANGE BLADE CPS                  

0D3703 BOWL BLOCKING HANDLE BM60               

0D3704 MOTOR 3 220/380 60 S4/S8 NM             

0D3705 WHITE CASING TRS                        

0D3706 BURNER 3.5KW A3 659-34 ASSEMBLED        

0D3709 CONTROL PANEL PAINTED K115/175          

0D3711 REAR PLATE K175                         

0D3713 PAINTED CAST IRON WHEEL; BP25           

0D3714 SPRING BP25                             

0D3715 PAINTED SPACER BP25                     



0D3716 SHOTBLASTED KNOB PIN BP25               

0D3719 FINISHED PAD BP25/45                    

0D3720 MACHINED HINGED SHAFT BP25/45           

0D3721 TUBE 25X20 CUTOUT BP25                  

0D3722 WASHER 26X6.5X3 STLESS STL BP25         

0D3725 POLY V BELT BP25/45 OM                  

0D3727 CONTROL PLATE; MB TR300                 

0D3728 SPACER 17X24X14 TR300                   

0D3729 DRIVE PULLEY TR300                      

0D3730 MOTOR SUPPORT TR300                     

0D3731 CUTOUT SEAL LG40MM TR300                

0D3732 NICKELED PIVOT TR300 308                

0D3733 MAGNET PIN TR300                        

0D3734 CUP HOLDER FOR GRATER TR300             

0D3735 SHOTBLASTED FR FRIES ACCSSRY FLANGE TR30

0D3736 GUIDE SLIPPER TR300 10MM                

0D3737 STOP TR300                              

0D3739 GAS HEATING ASSY B21S                   

0D3740 PAD BE20                                

0D3745 DRIVE PULLEY ASSY BE10                  

0D3746 COVER ASSY BE10                         

0D3747 NYLON WASHER DIAM6 CF4 SET X10          

0D3756 SHOTBLASTED SCRAPER HUB BM40            

0D3757 BRACKET BE10                            

0D3759 WHEEL 48TEETH 1/2 DOUBLE CHAIN          

0D3760 TIGHTENING NUT H82                      

0D3762 CONTROL PANEL+ STICKER BM40             

0D3763 LIFT/LOWER CONTROL BM40                 

0D3765 LUG S4/S8                               

0D3766 CONTROL BOX T10/T15 ELECTROLUX          

0D3767 MOTOR 3 220 380 60 ASSY B20/B21         

0D3768 LEFT PIN ASSY BM40                      

0D3769 BRUSH EG332 SP 6.3X16X25                

0D3772 FAN 1PC 378 B40                         

0D3773 RECEPTION PLATE CT/DTA                  

0D3775 CENTERING RING BP45                     

0D3776 COTTERPIN VELO BP45                     

0D3778 BOLT SPRING BP320                       

0D3780 CONICAL BEARING 32207                   

0D3784 COTTERPIN WASHER PSR50                  

0D3785 CAP WASHER PRO15/25/35                  

0D3786 RELAY T25 6-8.5A                        

0D3787 CONTACTOR 25A 3P1NO 230V 5/6            

0D3788 SPIRAL SHAFT ASSY TR300                 

0D3790 MOTOR 3 230/400 50 ASSY TR300           

0D3791 COMPLETE HANDLE TR300                   

0D3792 SPECIAL MICRO CRUSHER TBM150 FISH       



0D3793 MOTOR 3 230/400 50 ASSY EL65            

0D3795 WHITE PAINT RAL9016                     

0D3800 NPR DRIVE PULLEY EL65 50HZ 50HZ         

0D3805 PLATE FOR 8 PORTION CHEESE SLICER       

0D3807 BOWL SCRAPER BP45                       

0D3808 BLADE FOR FRENCH FRIES BLOCK RC11       

0D3810 BOWL ASSY EL65                          

0D3811 SEALING RING EL65                       

0D3812 CONTROL DESK + SEAL + SCREW EL65        

0D3814 CLOSURE PLATE SEAL                      

0D3815 PAULSTRA STOP 511265                    

0D3816 MACHINED ROLLER BP320                   

0D3819 BOWL RING BP320                         

0D3820 PLATE PSR 90                            

0D3821 DEGREASED SLEEVE PSR50                  

0D3822 THRUST WASHER PSR50                     

0D3824 HEAD COMPLETE SAFETY PSR50              

0D3825 BASE PLATE PSR50                        

0D3826 GREY METALLISED PAINT                   

0D3827 CROSS PIECE PSR50                       

0D3828 RIGHT GUARD PIN PSR50                   

0D3829 LEFT GUARD PIN PSR50                    

0D3830 SAFETY TUBE PSR50                       

0D3831 SAFETY ROD PSR50                        

0D3832 WHEEL 32TEETH PSR50                     

0D3833 LEFT HINGE PSR50                        

0D3834 BEARING BUSHING 37X41X20 PTFE DU        

0D3835 YOKE 92261                              

0D3836 PLUG GPN 600 B336                       

0D3837 SPACER 25.5X40X7 PSR50                  

0D3838 CUVE EQUIPEE PSR50                      

0D3839 HEAD/GUARD RAISING SAFETY  PSR50        

0D3840 MOTOR 3 230/400 50 ASSY PSR50           

0D3842 BALL TENSIONER                          

0D3844 BALL TENSIONER                          

0D3845 TOOL SHAFT ASSY BP25                    

0D3846 DISH CAP ASSY ST25                      

0D3847 STARTER RELAY CVR 80A                   

0D3848 SPRING BM80                             

0D3850 ELECTRIC PLATE K213 2600W               

0D3851 SUN GEAR SHAFT+PINION<1000 BM40         

0D3852 GREASE DEFLECTOR BM40                   

0D3854 CHAIN TENSIONER PSR50                   

0D3857 DGREASD CASING BP25                     

0D3858 DGREASD LID BP25                        

0D3859 CAP U851 + U21                          

0D3861 THRUST WASHER STLESS STL TR300          



0D3863 MICROSWITCH SUPPORT BE10                

0D3866 HUB ASSY TR300                          

0D3867 HIGH SPEED MOTOR  BP25 T230/400 5       

0D3868 LOW SPEED MOTOR BP25/45 T230/400 5      

0D3869 KNEADING TOOL NM BP45                   

0D3870 SAFETY GRID BP45                        

0D3871 BOWL BRAKE PXI35                        

0D3872 BUZZER KPE 650                          

0D3873 FUSE 5X20 800MA                         

0D3874 GUARD PSR220                            

0D3876 SHOTBLASTED FRAME PSR280                

0D3878 STARTER CONDENSER DEMA 75MF 275V        

0D3879 REDUCER NM BP25/45                      

0D3882 LEVER COVER BE10                        

0D3883 OPERCULE BE10                           

0D3885 BODY 31002 INSERTS 31004 VSD            

0D3886 INT BASKET WITH GRAPHICS VSD            

0D3888 BEIGE LEFT FOOT ASSY BMX60/80           

0D3889 OMEGA UPPER COLUMN BMX60                

0D3890 ENTRETOISE 15,8X21,3X111 BMX60          

0D3891 MICRO LIFT/LOWER SUPPORT BMX60          

0D3892 SUPPORT MOTOR BMX60                     

0D3893 FUSE HOLDER BLOCK  5X20                 

0D3895 HEAD ASSY BE10                          

0D3896 ACCSSRY SOCKT ASSY BE10                 

0D3897 LIFT/LOWER SAFETY ASSY BE10A            

0D3902 NPR PAINTED UPPER FRAME PLATE           

0D3904 NPR MOTOR SUPPORT EL65                  

0D3905 NPR DRIVEN PULLEY EL65 50HZ             

0D3906 LID STOP  EL65                          

0D3925 PINION                                  

0D3926 PINION                                  

0D3927 PINION                                  

0D3928 TIME RELAY                              

0D3929 BELT                                    

0D3930 BELT                                    

0D3931 FUSE; 2 PCS                             

0D3933 CONTACT BREAKER                         

0D3934 SWITCH                                  

0D3935 PLATE; RESISTORS                        

0D3936 SHEATH; W/CABLE                         

0D3937 LETTUCE CHOPPER BLADE                   

0D3938 WEDGE                                   

0D3940 LID GASKET; K55                         

0D3941 CABLE; 3PH                              

0D3946 PLATE; 3MM                              

0D3947 PLATE; 4,5 MM.                          



0D3949 PUSH BUTTON;CLUTCH RELEASE              

0D3950 LABEL; ELECTROLUX DITO DIA 54MM; 10PCS  

0D3951 LABEL; ELECTROLUX DITO  70*30MM; 10PCS  

0D3952 LABEL; ELECTROLUX DITO 50*22MM; 10PCS   

0D3955 NUT; M4                                 

0D3958 CLUTCH                                  

0D3959 HANDLE; ASSY                            

0D3960 TOOL HOLDER SHAFT                       

0D3961 HUB; ACCESSORY HOLDER                   

0D3962 BOWL; OPTIONAL REDUCT.BOWL OF20LT F/BM40

0D3963 COMMUTATOR; 1PH                         

0D3964 CRANKCASE                               

0D3965 SLEEVE; ASSY                            

0D3966 SPACER; 15*20*2                         

0D3969 BALL BEARING                            

0D3972 WHEEL                                   

0D3974 PIVOT; SCRAPER                          

0D3975 SPRING; SCRAPER                         

0D3976 SUPPORT; SCRAPER                        

0D3977 LOWER SCRAPER                           

0D3978 UPPER SCRAPER                           

0D3979 BALL GRIP; M6*10 S.20                   

0D3980 PLUG; GRATER                            

0D3981 ROLLER                                  

0D3982 MOTOR BRACKET                           

0D3983 SHAFT; UPPER                            

0D3984 SPACER; FOR MOTOR                       

0D3985 PULLEY                                  

0D3986 PULLEY                                  

0D3988 SNAP RING                               

0D3989 HUB                                     

0D3990 CRANKCASE; LOWER                        

0D3991 CLUTCH                                  

0D3992 INVERTER                                

0D3993 PCB                                     

0D3994 RUBBER MAT; SC600                       

0D3995 BELT                                    

0D3996 BEARING; 608 2RS                        

0D3997 O-RING                                  

0D3999 MECHANICAL SEAL; COMPLETE               

0D4000 FRONT PANEL                             

0D4001 BIN DOOR                                

0D4002 SHAFT                                   

0D4003 MICROSWITCH                             

0D4004 PUSH BUTTON; RED                        

0D4005 CONTACT                                 

0D4006 COTTER PIN                              



0D4007 REFRACTORY BRICK                        

0D4008 SPRING                                  

0D4010 HOOK; INOX; SINGLE; PSX33               

0D4011 SINGLE-PHASE PCB; PSX 1V                

0D4013 JOINT CHAIN                             

0D4014 PINION; DIA.INT.20MM Z18 3/8           

0D4015 PINION; DIA.INT.25MM Z14 3/8; SP42     

0D4016 SPACER                                  

0D4017 CROWN Z30 WITH PINION; Z12 PSX 25/33    

0D4018 CHAIN; 3/8 D79                         

0D4019 CHAIN; 3/8 D113                        

0D4021 SPACER                                  

0D4022 SPACER; PLASTIC                         

0D4023 SHAFT WITH PINION FOR PSX25             

0D4024 GLASS SAVER FOR HSG PANINI; 240X240X5MM 

0D4026 MAGNET; 8X32                            

0D4027 RETURN CHAIN; 3/8 PSX 25/33 NT         

0D4028 BELT                                    

0D4029 PULLEY                                  

0D4030 CHAIN; 3/8 S 95P                        

0D4031 CROWN; WITH PINION                      

0D4034 JOINT; 3/8                             

0D4035 LID SPACER; HSG; KIT                    

0D4036 TEST TOOL DIODE BOX                     

0D4037 CABLE PHASE VERIFICATION EXTENSION      

0D4038 GRIP                                    

0D4039 LID PLASTIC; PSX65S                     

0D4040 PLASTIC TRANSPARENT LID; PSX25          

0D4041 CASTOR WITH BRAKE; SET 4PCS; H108MM     

0D4042 SPIRAL; COMPLETE WITH SUPPORT; PSX25/33 

0D4043 FIXING CABLE                            

0D4044 MICROSWITCH; PSX25E/33E                 

0D4046 WIRING HARNESS                          

0D4048 HANDLE                                  

0D4049 STOP CLICK WITH SPRING                  

0D4052 SHEET INSTRUCTION                       

0D4053 MOTOR; 400V 50HZ 3PH;1100/1900W;2V      

0D4054 COTTER PIN; DIA.2MM                     

0D4055 PLASTIC TRASPARENT LID; PSX33           

0D4056 WASHER; 8X35X4                          

0D4057 ADAPTER WEDGE; KIT 4PCS; HSG            

0D4059 POLYCARBONATE LID                       

0D4060 BLADE                                   

0D4062 SEALING RING; 25X37X05                  

0D4063 SPATULA; FOR HSG                        

0D4064 PCB                                     

0D4065 LONG TUBE; UPPER PLATE;HSPP;160MM; KIT  



0D4066 LOCKING SCREW; SET 5PCS; HSPP           

0D4067 SPIRAL; COMPLETE                        

0D4068 SUPPORT; PSX65                          

0D4069 BEARING                                 

0D4070 CROWN; DIA. 39/14                       

0D4071 CHAIN; DIA.67P/65S-SM; PSX42-S-SM       

0D4072 CHAIN; DIA.101; STEP R.41;PSX42-S-SM    

0D4073 SNAP RING                               

0D4074 BEARING                                 

0D4075 SPACER                                  

0D4076 BEARING                                 

0D4077 FILTER COUPLING; LI240                  

0D4078 3-P PCB; PSX 2V                         

0D4079 TANK; COMPLETE; PSX65                   

0D4080 SPIRAL; DIA. 30                         

0D4081 CHAIN JOINT                             

0D4082 UPPER SUPPORT                           

0D4083 BUSH                                    

0D4084 CAM WITH GRUB SCREW                     

0D4085 CAM                                     

0D4086 TANK PROTECTION; INOX; PSX40            

0D4087 MOTOR UNIT FOR PORT.MIXER 450W-BERMIXER 

0D4088 GRILL PROTECTION TANK; INOX; PXS42      

0D4089 MOTOR UNIT FOR PORT.MIXER 350W-BERMIXER 

0D4090 MOTOR UNIT FOR PORT.MIXER 550W-BERMIXER 

0D4091 MOTOR UNIT FOR PORT.MIXER 650W-BERMIXER 

0D4092 MOTOR UNIT FOR PORT.MIXER 750W-BERMIXER 

0D4093 CHAIN                                   

0D4094 JOINT                                   

0D4095 PINION                                  

0D4096 GRUB SCREW                              

0D4097 PINION                                  

0D4098 BELT                                    

0D4099 CONTACT; FOR 3PH MACHINE                

0D4100 CONTACT; FOR MACHINE 2 SPEED            

0D4101 CONTACT; FOR 3PH MACHINE                

0D4102 CONTACT; FOR MACHINE 2 SPEED            

0D4103 RING NUT                                

0D4104 RING NUT                                

0D4105 START BUTTON; CPL                       

0D4106 EMERGENCY BUTTON; CPL                   

0D4107 MEAT MINCER; INOX; 22 HX82              

0D4108 CONTACT                                 

0D4109 PLAQUE                                  

0D4110 PIVOT                                   

0D4111 WASHER; SET 10PCS                       

0D4112 SCREW; SET 10PCS;M6X16; TORX            



0D4113 GROMMET; SET 5PCS                       

0D4114 WASHER; SET 10PCS; M5                   

0D4115 SPEED CONTROL; 220/240V                 

0D4116 TRANSMISSION SHAFT                      

0D4117 WHISK; FOR 5LT MIXER                    

0D4118 HOOK; FOR 5LT MIXER                     

0D4119 PADDLE; FOR 5LT MIXER                   

0D4120 BOWL; 5LT FOR MIXER                     

0D4121 CHAIN JOINT                             

0D4122 CHAIN JOINT                             

0D4123 SPANNER; 8X7X16MM                       

0D4124 TRANSMISSION SHAFT                      

0D4125 SHAFT WITH PINION                       

0D4126 SHAFT JOINT                             

0D4127 MOTOR; 2 SPEED; FOR PSX65S              

0D4128 PLUG; COMPLETE; DT22G BT22-32           

0D4129 BALL GRIP; M10X30                       

0D4130 JOINT                                   

0D4131 BUSH                                    

0D4132 JOINT                                   

0D4133 SHAFT                                   

0D4134 JOINT                                   

0D4135 BUSH                                    

0D4136 JOINT                                   

0D4137 SHAFT                                   

0D4138 GRIP                                    

0D4139 BEARING; W/SNAP RING                    

0D4140 BEARING; W/SNAP RING                    

0D4141 PINION; DIAM.INT.35MM Z19; 3/8         

0D4142 CAST IRON SUPPORT; UPPER; PSX25         

0D4143 COVER PLASTIC TANK; PSX42               

0D4144 CROWN FOR INOX TANK; PSX25RIB           

0D4145 BEARING WITH SNAP-RING FOR SPIRAL       

0D4146 BEARING WITH SNAP-RING WITH BUSHING     

0D4147 BEARING WITH SNAP-RING                  

0D4148 PILOT LAMP; CPL                         

0D4149 STAINLESS STEEL COVER TANK; PSX33       

0D4150 STAINLESS STEEL COVER TANK; PSX25       

0D4151 3-P PCB; PSX 1V                         

0D4152 CHAIN WITH JOINT; 3/8 D67              

0D4153 LID; INOX; PSX65                        

0D4154 TANK; NT30                              

0D4155 PIANTONE SPACCAPASTA PSX42              

0D4156 TRASMISSION SHAFT;W/CROW AND PINION     

0D4157 JOINT WITH PIVOT FOR PSX; UNTIL 2010    

0D4158 PIANTONE SPACCAPASTA PSX25              

0D4159 CHAIN; 3/8 D 59 STEP; PSX42-S-SM        



0D4160 MICROSWITCH                             

0D4161 SPIRAL; FOR PSX65 DIAM. 30MM            

0D4162 SPIRAL; FOR PSX65 DIAM. 35MM            

0D4163 SPIRAL; FOR PSX65 KIT DIAM. 35MM        

0D4164 BELT; PSX12                             

0D4165 BEARING                                 

0D4166 SPIRAL; FOR PSX12; KIT                  

0D4167 BEARING                                 

0D4168 BELT; PSX33                             

0D4169 BEARING; 6305                           

0D4170 BEARING; 6304                           

0D4171 BEARING; 6004                           

0D4172 BELT; PSX25                             

0D4173 PROTECTION; INOX PSX25; FROM 2010       

0D4174 BELT; PSX65                             

0D5002 LAMPE BA9S DL1 CEO48                    

0D5003 COURROIE POLY V 1992 J20                

0D5005 TRANSFO 415V24V-100VA                   

0D5006 CAPUCHON ZB2BP014 ROUGE                 

0D5009 EMBOUT COMMANDE TBS120                  

0D5010 PLAQUE SUPERIEURE COFFRET TBS           

0D5013 EMBOUT EEW14 NOIR                       

0D5026 EQUERRE RUPTEUR PRO                     

0D5027 EQUERRE PISTE RUPTEUR PRO               

0D5029 AXE ARTIC VOLET CPS                     

0D5036 COMMUTATOR; TRI K55>0201                

0D5039 CASING                                  

0D5040 NPR TOLE ARRIERE INF BM40               

0D5041 BM40 LEVER                              

0D5042 WASHER; MB5                             

0D5044 BLOC COUTEAUX 4MM TRANCHE RC11          

0D5047 K35 COVER SEAL + GLUE                   

0D5049 GACHE REP 163 TR300                     

0D5051 PIGNON 11D INTERMEDIAIRE BP220          

0D5052 PLAQUE TABLEAU BORD BP320               

0D5058 COMMUTATEUR N67384                      

0D5060 MOTEUR 3 220/380 50 RC11                

0D5062 BOBINE 3/220/380V RC11                  

0D5063 BAGUE ETANCHEITE EXE                    

0D5064 MANETTE VERROU RC11                     

0D5065 PAG PRESSURE CONE                       

0D5066 MINUTERIE ELECTRIQUE 30 POS MA          

0D5070 GALET GUIDAGE PSR50                     

0D5071 ECRAN ADDITIF PSO                       

0D5072 CUVE  PPC 60L FREIN INOX                

0D5077 BM40 15TEETH PLANET.GEAR-STEEL          

0D5083 VIS ST FENDUE M6X20 INOX                



0D5086 SUN GEAR16TEETH BM40/BMX40/SP9          

0D5089 K18/K35/K55 GRINDSTONE                  

0D5092 COURONNE PEINTE BMX/EM40 RAL10          

0D5095 ELEMENT RANGEMENT TR17                  

0D5096 PORTE FUSIBLE REF 23312 EP              

0D5100 TANK; 20L XBM40                         

0D5102 SPACER; JUNIOR 500                      

0D5103 BODY; H50K                              

0D5105 KNIFE; DIA 50 4  BLADES                 

0D5107 PIVOT; TRX                              

0D5108 FIXING; R47-36/40 952849+ACC.           

0D5109 RING NUT; H50K                          

0D5110 MAGNET; 20*5 NEODYMIUM                  

0D5111 CONTACTOR; MINI 12A 3P1NO 115V          

0D5112 TIMER BOARD; STANDARD                   

0D5113 TIMER BOARD; VARIATEUR                  

0D5115 DRIVEN PULLEY; 50HZ K55                 

0D5116 DRIVEN PULLEY; 60HZ K55                 

0D5117 DRIVING PULLEY; 50HZ K55                

0D5118 DRIVING PULLEY; 60HZ K55                

0D5122 PLAQUE; K55E                            

0D5128 SPANNER; MB40                           

0D5130 BUSHING; 2 PCS                          

0D5131 SHAFT; W/COTTER PIN                     

0D5132 SCREW; M5*12 IX; 10 PCS                 

0D5133 SCREW; M5*25 IX; 10 PCS                 

0D5134 HOPPER                                  

0D5135 TERMINAL; 5 PCS                         

0D5136 SCREW; C 3*12 NYLON; 10 PCS             

0D5137 WASHER; PE 4.5*10*1; PCS 10             

0D5138 TROLLEY EQ TR200                        

0D5139 BOTTOM EQ TR200                         

0D5140 SHELF; EQ TR200                         

0D5141 SCREW; M8*40-30 IX; 10 PCS              

0D5142 DRIVING PULLEY; 50HZ K55E               

0D5143 STOPPING; POTENTIOMETER                 

0D5144 O-RING; 5.7*1,9; 5 PCS                  

0D5145 PULLEY                                  

0D5146 KNIFE; TOOT. LOWER; CHAR EQ K120        

0D5147 KNIFE; TOOT. UPER CHAR EQ K120          

0D5148 KNIFE; EQ K180                          

0D5149 PUSH BUTTON; VARIATEUR BXR              

0D5150 RIGHT SIDE; IX EMB BMX 60-80            

0D5151 LEFT SIDE; IX EMB BMX 60-80             

0D5152 DRIVING SHAFT; D14 EQ NM BPO25          

0D5153 DRIVING SHAFT; D14; CPL;BPO25           

0D5154 MOTOR; 230V 50 HZ 3P ; EQ NM BPO25/45   



0D5156 SPACER; CI 3,5*8*5,5  4 PCS             

0D5157 TIMER BOARD; CPL                        

0D5158 SPEED VARIATOR; EQ BPO25/45             

0D5159 CABLE GROMMET; 19*25*13,50; 10 PCS      

0D5160 ACCESSRY SOCKET SLEEVE XBE5             

0D5161 POWER BOARD                             

0D5162 MAT; LMB500                             

0D5163 PLATE; LMB500S                          

0D5164 ROLLER; ASSY;BACK; LMB500               

0D5165 STRETCHER; LMB500                       

0D5166 FOOT; TABLE; LMB500S                    

0D5167 TABLE; LMB500                           

0D5168 ROLLER; ASSY; FRONT; LMB500             

0D5169 SCRAPER; LMB500                         

0D5170 BLADE; SCRAPER; LOWER                   

0D5171 CYLINDER; LOWER                         

0D5172 BUSH; 16X20X16                          

0D5173 BELT; T5/340 LMB500                     

0D5174 BELT; T5/365 LMB 500                    

0D5175 RIGHT MECHANICAL ALIGMENT; LMB500       

0D5176 MIDDLE MECHANICAL ALIGMENT; LMB500      

0D5177 LEFT MECHANICAL ALIGMENT; LMB500        

0D5178 PUSH BUTTON; ASSY; LMB500               

0D5179 PLATE; REAR; LMT                        

0D5180 AXIS; CRANK                             

0D5181 CRANK; LMT                              

0D5182 PLATE; HANDWHEEL; LMT                   

0D5183 SPACER                                  

0D5184 POINTER ASSY; LMT                       

0D5185 WASHER; CRANK; LMT                      

0D5186 CONTROL HOUSING; TI25                   

0D5187 BODY;WITH PACKING- TR300                

0D5188 WASHER; PE M3; 10 PCS                   

0D5189 TIMER BOARD; SPIN DRYER                 

0D5190 SPACER; 10 PCS                          

0D5191 DETECTOR; EQ ELX65                      

0D5192 GUIDE; CONTROL SUPPORT EQ ELX65         

0D5193 MOTOR; 3PH EQ ELX65                     

0D5194 MOTOR; 1PH  EQ ELX65                    

0D5195 CLIP; F/ FIXATION CABLE; 10 PCS         

0D5196 CABLE; 1PH EQ ELX65                     

0D5201 ROPE; AUSTRALIE EQ K55N                 

0D5202 PLATE; FRONT; AM EQ XB40                

0D5203 MOTOR; 115V 60HZ; EQ MINI GREEN         

0D5204 HOUSING; BM60                           

0D5205 SWITCH BOARD; TI25                      

0D5206 CONTROL BOARD REMPLACEMENT KIT; EL40    



0D5208 GUIDE; CONTROL SUPPORT EQ               

0D5209 MOTOR; 115V EQ EL40                     

0D5212 SHAFT; ASSY                             

0D5213 CLIP; B3M                               

0D5216 PROTECTION SCREEN; BMX60                

0D5217 BOTTLE; B2M                             

0D5218 WHISK SHAFT; B3M                        

0D5219 PROTECTION; SUPERIEUR BXR/B2M           

0D5220 COUPLING KIT                            

0D5221 EQUIPED SHAPED SHAFT B3M                

0D5222 CRANKCASE; UPPER                        

0D5223 BOX; CPL; B3M                           

0D5224 FOOT; 4 PCS; EQ T10S                    

0D5225 INDICATOR; 10 PCS                       

0D5226 COVERING; UPPER; B3M                    

0D5228 SENSOR; B3M                             

0D5229 FAN; B3M                                

0D5230 CLOISON; B3M                            

0D5232 FLANGE; B3M                             

0D5233 SCREW; TORX ISO 14583 M4*16; 10 PCS     

0D5234 GASKET; B3M                             

0D5235 SCREW; PT TORX K40*20 B3M; 10 PCS       

0D5237 CAP SET; B3M                            

0D5238 SCREW; C M3*25 B3M; 10 PCS              

0D5239 CABLE CLAMP; B3M; 5 PCS                 

0D5240 CABLE GROMMET; B3M; 5 PCS               

0D5241 SET OF COMMAND PUSH-BUTTONS; B3M        

0D5242 CRANKCASE; ASS; B3M                     

0D5243 MOTOR; 230V 350W EQ B3M                 

0D5244 MOTOR; 230V 440W EQ B3M                 

0D5245 MOTOR; 230V 550W EQ B3M                 

0D5246 MOTOR; 230V 660W EQ B3M                 

0D5247 MOTOR; 115V 350W EQ B3M                 

0D5248 MOTOR; 115V 440W EQ B3M                 

0D5251 TUBE; MIXER 40 B3M (ONLY INOX TUBE)     

0D5254 JOINT; B3M (JEU X5)                     

0D5255 TUBE; MIXER 30 CPL B3M                  

0D5256 TUBE; MIXER 40 CPL. B3M                 

0D5257 TUBE; MIXER 50 CPL B3M                  

0D5258 TUBE; MIXER DE 60 CPL B3M               

0D5259 BEARING CLIP CPL B3M                    

0D5260 BEARING; LOWER; CPL -B3M                

0D5261 SHAFT; 30 CPL B3M                       

0D5262 SHAFT; 40 CPL B3M                       

0D5263 SHAFT                                   

0D5264 SHAFT; 60 CPL B3M                       

0D5265 SCREW; H M4X25 INOX ; 10 PCS            



0D5266 BODY; CPL; T10E                         

0D5267 BODY; CPL; T15E                         

0D5268 SPOUT; CPL T10 T15E                     

0D5269 BOTTOM PLATE; CPL T10E T15E             

0D5270 COVER AXEL; CPL; T10-T15E               

0D5271 DOOR GASKET; CPL -T10E-T15E             

0D5272 DOOR ASSEMBLY; T10 T15                  

0D5273 SCREW; TH 8*60; 10 PCS                  

0D5274 HINGE SHAFT; DOOR; 2 PCS                

0D5275 MIXED THRUST; DIA 20*15 M6; 2 PCS       

0D5276 SCREW; TC M6*10 T10-15E; 10 PCS         

0D5277 DOOR HANDLE; CPL; T10-15E               

0D5278 DEFLECTOR; T10E                         

0D5279 BELT; 569 J8                            

0D5280 DRIVEN PULLEY; 50HZ T10/T15E            

0D5282 SCREW; SELF-THREADING M4*8 T10E; 10 PCS 

0D5283 DEFLECTOR; CPL; T10-15E                 

0D5284 MECHANISM; CPL; T10-15E                 

0D5285 DRIVING PULLEY; 50HZ T10/T15E           

0D5287 SUPPORT; MOTOR; CPL; T10-15E            

0D5290 CLIP; DIA. 8; 10 PCS                    

0D5291 HANDLE; LID: CPL; T10E                  

0D5292 LID GASKET; T10E/T15E                   

0D5293 LID; CPL; T10-15E                       

0D5294 GASKET; RUBBER 18*11*2; 10 PCS          

0D5295 FLEXIBLE PIPE; CPL; T10-T15E            

0D5296 LID; CPL; T10/15E                       

0D5297 SUPPORT; CIRCUIT; CPL; T10-15E          

0D5298 SCREW; TH M4*12; T10-T15E; 10 PCS       

0D5299 TIMER PROGRAM CARD                      

0D5301 GUIDE; CONTROL SUPPORT; CPL; T10E       

0D5302 PLAQUE; TABLEAU BORD T10E               

0D5303 PLATE;TABLEAU BORD T15E                 

0D5304 MOTOR;  TRI 60HZ CPL TI25               

0D5305 MOTOR; MONO 60HZ CPL TI25               

0D5306 MOTOR; TRI 2V PS*25                     

0D5307 DRIVING PULLEY                          

0D5308 SCREW; C M3*12 IX; 10 PCS               

0D5309 OPERCULA; EQ BMX60                      

0D5310 TUBE; D60 EQ BM60                       

0D5312 SUPPLY CABLE; STD-  TRX                 

0D5313 SUPPLY CABLE; USA - TRX                 

0D5314 SUPPLY CABLE; AUS. - TRX                

0D5315 SUPPLY CABLE; CRYPTO- TRX               

0D5318 COVERING; TACT. STD EQ XB10             

0D5319 COVERING; TACTILE RED EQ XB10           

0D5320 COVERING; STD TACTILE CPL XB10          



0D5322 CARD; TACT; EQ XB10                     

0D5323 CABLE; CPL  STD TACT.XBE10              

0D5324 INVERTER; 230V XBE10                    

0D5325 INVERTER; 110V XBE10                    

0D5326 COVERING; TACT. CPL. USA  XB10          

0D5327 CABLE; CPL  USA TACT.XBE10              

0D5328 MOTOR; 230V EQ XB10                     

0D5329 MOTOR; 110 V UL EQ XB10                 

0D5330 MOTOR; 115V 60HZ; EQ K55N               

0D5331 COTTER PIN; D5 LG22 RECT.. 10 PCS       

0D5332 SUPPLY CABLE; UL 6*0,5 (1200 MM +CLIP)  

0D5333 GUIDE; COMANDE; EQ T25E                 

0D5334 MAGNET; 8X5 NEODYMIUM                   

0D5335 SUPPORT; BODY TBM150                    

0D5336 BRACKET; TBX130                         

0D5338 MOTOR; 220/240 50/60 EQ T10E            

0D5343 COTTER PIN; 5 PCS                       

0D5344 MOTOR; 230/400 50/60 EQ T10E            

0D5345 MOTOR; 115 60 EQ T10E/T15E              

0D5347 MAGNET; DIA 5X12; TBX                   

0D5348 LID; CI EQ ELX65                        

0D5349 SUPPORT; CI EQ ELX65                    

0D5350 MOTOR; CPL XBE40-XBB20/30               

0D5352 MOTORIZATION; XBE40-XBB20-30            

0D5353 VARIATOR; CPL; XBE40                    

0D5354 HOOD; EQ XBE40                          

0D5355 HEAD; CPL; AM XBE40AS                   

0D5356 HOOD; REAR; MONO; XBE40                 

0D5357 WHEEL; W/SPACER; 3 PCS                  

0D5358 HEAD; AM XBE20-30 XBB20-30              

0D5359 CROWN; CPL; XBB20/30                    

0D5360 HOOD; CPL; XBB20                        

0D5361 CONNECTION CABLE; POWER CARD EQ TRS     

0D5362 HOOD; CPL; XBB30                        

0D5363 SPARK PLUG; CPL; XB20-30                

0D5364 HEAD; CPL; AM XBB20-30S                 

0D5365 VARIATOR; CPL; XBB20-30                 

0D5366 TIMER BOARD; EQ XBM20/30/40             

0D5367 CARD; 3 SPEED; EQ XBB                   

0D5368 ACCESSORY SOCKET COVER; END NAMEPLATE;  

0D5369 STIRRUP SOCLE LMB500                    

0D5370 FOOT LMB500                             

0D5371 RING NUT; PLAST. PIED SOCLE LMB500      

0D5372 SOCLE LAMINATED LMB500                  

0D5373 PLANETARY GEAR; COMPLET XB20/30/40      

0D5374 SPACER; CARTER POUR LMA                 

0D5375 SUPPORT COMPLETE; LMB500                



0D5376 TRANSFO MONO LAMINOIR CADET             

0D5377 GREASE; ALIMENT.AXA GR1 (1KG)           

0D5378 PRESS SWITCH; 512 18427 LAM             

0D5379 START BUTTON; 51210964                  

0D5380 STOP PUSH BUTTON; 51210965              

0D5381 HOOD                                    

0D5382 MOTOR SIDE HINGE BRACKET JUNIOR         

0D5383 CONTROLS PCB; EQ CPX                    

0D5384 SUPPORT; COMPONENT  230V EQ CPX         

0D5385 SUPPORT; COMPONENT  115V EQ CPX         

0D5386 MOTOR; 230V 50HZ; EQ CPX                

0D5387 MOTOR; 115V 60HZ; EQ CPX                

0D5388 DETECTOR; EQ CPX                        

0D5389 SUPPLY CABLE                            

0D5390 MOTOR; 230 60HZ; EQ CPX                 

0D5391 AXIS; W/PEDALE; XB40                    

0D5392 ARM; XB40                               

0D5393 SUPPORT; RH; XB40                       

0D5394 SUPPORT; LH; XB40                       

0D5395 SUPPORT; REAR; XB40                     

0D5396 PLAQUE; REAR; XB40                      

0D5397 AXIS; REAR; XB40                        

0D5398 BODY; CPL RC14                          

0D5401 STICKER; Ш 54 MATFER; 10 PCS            

0D5402 CONTROL BOX; EQ T5E                     

0D5410 DRIVEN PULLEY                           

0D5411 CUP; P 300 EQ TR300                     

0D5412 DOOR HANDLE                             

0D5413 CAM; TRK2                               

0D5414 SCREW; PT WN 1412 K30/16 (JX10)         

0D5415 SUPPORT; RUPTER TRK2                    

0D5416 SCREW; M4*16 IX; 10 PCS                 

0D5419 DEFLECTOR; TRK2                         

0D5420 POWER BOARD; MO EQ TRS                  

0D5421 WIRING REPLACEMENT KIT                  

0D5424 WIRING REPLACEMENT KIT                  

0D5425 KIT; VARIATOR;XBE60/80                  

0D5426 BROCHE; TRK                             

0D5428 GUIDE; TRK2                             

0D5429 CORPS; STD USINE TRK2                   

0D5430 DOOR HANDLE; GUIDE COMPLET TRK2         

0D5431 SUPPORT; RUPTEUR EQ TRK2                

0D5432 LOCKING BAR ASSEMBLY; EQ TRK2           

0D5433 CORPS; EQ TRK2                          

0D5435 CONTAINER; DROIT EQ K45/55/70S          

0D5439 BALL GRIP; TRK2                         

0D5440 PROTECTION SHEET; EQ BP25               



0D5441 BALL GRIP; CUVE TRK2                    

0D5442 HIDE SCREW 6P CREUX (X10)               

0D5443 OIL; SYNTHESE 460 (1,5L) BPO            

0D5444 DOWEL PIN; BMX60 (JEU X5 )              

0D5445 TETE SANS PA AM XBM40                   

0D5446 HOOK                                    

0D5447 TANK                                    

0D5450 CONTROLL DRAWER; XBE5                   

0D5451 CRANKCASE                               

0D5452 LID GROUP                               

0D5453 LID                                     

0D5455 BALL BEARING                            

0D5456 TANK; 4,5L K45                          

0D5457 PLANETARY GEAR                          

0D5460 K TYPE ACCESSORIE HUB ASSBLY GRANATIERO 

0D5462 CARD; LECTEUR VITESSE GRANATIERO        

0D5463 SCREW; C M3X35 ACIER (JEU X 10 )        

0D5466 ELECTRIC SOCKET; CHAUFFAGE BOL+BOUCHON  

0D5467 WASHER; ADAPTATION XBE                  

0D5469 SCREW; PLASTIQUE 2,5X10 (JX10)          

0D5472 SPECIAL CABLE; XBE5                     

0D5474 FUSE CARRIER                            

0D5475 SPEED READ ASSEMBLY                     

0D5476 TRANSFORMER; EQ GRANATIERO              

0D5477 BOWL HEATING SOCKET ASSEMBLY            

0D5480 SHAFT; ARBRE HORIZONTAL EQ H P200 NM    

0D5481 SHAFT; ARBRE HORIZONTAL EQ DS P200 NM   

0D5482 TANK; 5,5L K55                          

0D5483 TANK; 7L K70                            

0D5484 WASHER; LL 12 ACZN (JEU X10)            

0D5485 SPRING WASHER; L8 (J X10)               

0D5486 BEARING; 20X23X20 (JEU X2)              

0D5487 SCREW; 6,3X 19 (J X10)                  

0D5488 LEVER; COMPLETE EQ TR260                

0D5489 POWER BOARD; 115V 1V UL EQ TRK          

0D5490 GASKET; FOR LID D211 TRK2               

0D5491 LID; 4,5/5,5L TRK2                      

0D5492 LID; 7L TRK2                            

0D5493 SCRAPER; K45                            

0D5494 SCRAPER; K55/70S                        

0D5495 POWER BOARD; 115V 1V UL+RMA TRK         

0D5496 BALL GRIP; EQ K45/55/70S                

0D5500 LID; COMPLETE 5L TRK45/55               

0D5501 SCREW; RL M8*90 INOX 10PCS              

0D5502 SPACER; TBM150;4PCS                     

0D5503 GUIDE;(X4)                              

0D5504 LABEL                                   



0D5511 LID; COMPLETE 7L TRK70S                 

0D5513 CONTROL PANEL; K55 1V                   

0D5514 CONTROL PANEL; K70 1V                   

0D5515 SUPPORT; CARD CDE TRK2                  

0D5516 CIRCUIT BOARD; EQ TRI 2V UL K45/55/70   

0D5517 SUPPORT; SECURITE TRK2                  

0D5518 SUPPORT; COMPOSANT K CI                 

0D5519 CARD; CDE COMPLETE 1V K45S              

0D5520 CARD; CDE COMPLETE 1V K55S              

0D5521 CARD; CDE COMPLETE 1V K70S              

0D5522 SUPPORT; PSA COMPLETE TRK2              

0D5523 PLATE; EQ MONO 1V K45/55/70S            

0D5525 CONTROL PANEL; BORD K55 2V              

0D5528 POWER BOARD; 2V                         

0D5529 CARD; CDE COMPLETE 2V K45S              

0D5530 CARD; CDE COMPLETE 2V K55S              

0D5531 CARD; CDE COMPLETE 2V K70S              

0D5532 PLATE; EQ TRI 2V K45/55/70S             

0D5534 GASKET; 28X40X7 (JEU X5)                

0D5542 SUPPORT; PSA COMPLETE+CLIPS TRK2        

0D5543 SUPPORT; PSA COMPLET+LANG. TRK2         

0D5544 CABLE; ALIM TRI EQ TRK2                 

0D5545 CABLE; ALIM MONO EQ TRK2                

0D5546 CARD; COMMANDE P/M/A/+/- TRK            

0D5547 MOTOR; EQ VIT VARIABLE TRK2             

0D5548 BASE; STD                               

0D5549 BERQUILLE; TRK2                         

0D5550 SPACER; 30X17X3 PSR50                   

0D5554 EJECTOR PLATE; STD TRK2                 

0D5559 FEED STICK; TRK2                        

0D5560 PLASTIC SHOE; EQ TRK2                   

0D5561 HANDLE; EQ TRK2                         

0D5562 CHAMBRE; COUPE EQ TRK2                  

0D5563 HINGE; TREMIE EQ TRK2                   

0D5564 HINGE; FOULOIR EQ TRK2                  

0D5566 CONTAINER; CAISSON EMBALLE TR2S         

0D5567 SOCLE EMBALLE TR2S                      

0D5568 CONTAINER; EQ TR2S                      

0D5569 SHAFT; EQ TR2S                          

0D5570 BEARING HOUSING ASSEMBLY; EQ TR2S       

0D5571 SUPPORT; CARTE CDE TRI 2V EQ TR         

0D5572 SUPPORT; TRI 2V TR2S                    

0D5573 SUPPORT; CARTE CDE EQ TR2S 1V           

0D5574 SUPPORT; TRI 1V TR2S                    

0D5575 SUPPORT; MONO 1V TR2S                   

0D5580 CARD; CDE COMPLETE VV TRK45             

0D5581 CARD; CDE COMPLETE VV TRK55             



0D5582 CARD; CDE COMPLETE VV TRK70             

0D5584 CONTAINER; COMPLETE TRK2                

0D5585 MOTOR; MONO 1V K45/55/70S               

0D5586 MOTOR; TRI 2V K45/55/70S                

0D5587 VIROLA; NM T10E                         

0D5588 MOTOR; MONO 1V 500W EQ TR2S             

0D5589 MOTOR; 3 230/240 50 1V EQ TR2S          

0D5590 MOTOR; 3 400 50 2V EQ TR2S              

0D5591 MOTOR; MONO VV EQ TR2S                  

0D5592 CABLE GROMMET; DK 9X14X3 (JEU X10)      

0D5593 PLUG; CTZ 10X0,8-1.5 (JX10)             

0D5596 SPACER; 20X25X30 TRK2                   

0D5597 WASHER; M10X22X2 INOX (JX10)            

0D5598 SUPPORT; MOTOR EQ TRK2                  

0D5600 CARD; COMMANDE P/1/2/A                  

0D5601 PLATE; TABLEAU BORD TRK2 1V             

0D5602 SUPPORT; COMPOSANT TR CI                

0D5607 SUPPORT; COMPLETE TRK2                  

0D5608 TRANSFORMER; 230V/10VA                  

0D5609 VIROLA; NM T15E                         

0D5610 SUCTION MOUTH; NM T10E/T15E             

0D5611 BALL VALVE; EQ T10E                     

0D5612 SCREW; SHC M4X25 (JEU X10)              

0D5613 REDUCER; MALE/FEMELLE MALE RED 15/12    

0D5614 GASKET; CAOUTCHOUC 10X15X2 (JEUX10)     

0D5615 RING NUT; D12                           

0D5616 CONTROL PANEL; K120                     

0D5617 CONTROL PANEL; K180                     

0D5618 SUPPORT COMMANDE; K120/180              

0D5619 TIMER BOARD; XBM10                      

0D5620 WASHER; CS M3 INOX (JEU X10)            

0D5621 CONTROL PANEL; KE120                    

0D5622 CONTROL PANEL; KE180                    

0D5623 TIMER BOARD; TACT VARIA KE              

0D5624 TIMER BOARD;24V                         

0D5626 CONTROLS PCB; EQ K180                   

0D5627 CONTROLS PCB; EQ KE120                  

0D5628 CONTROLS PCB; EQ KE180                  

0D5629 HOOD; EQ K120/180                       

0D5630 SUPPORT; COMPOSANT K120/180             

0D5631 RIVET; POP ALU 4X10 TP JEU X10          

0D5632 BOITIER FEMELLE; 9V 003507821           

0D5633 SPACER; CI (JEU X10)                    

0D5634 CONTROLS PCB; EQ K120 UL                

0D5636 PLATE; 2V COMPLETE K120                 

0D5637 PLATE; 2V COMPLETE K180                 

0D5638 SPEED VARIATOR; KE120                   



0D5639 SPEED CONTROL BOARD                     

0D5640 CONTROLS PCB; EQ K180 UL                

0D5641 SCREW; CHC M10X30 ACZN (JEU X10)        

0D5642 PLATE;                                  

0D5643 PLATE                                   

0D5644 PLATE                                   

0D5645 SUPPLY CABLE; UL TRI K120/180           

0D5646 SUPPLY CABLE; UL K120/180               

0D5647 NUT; CAGE M6X3,6-4,5 (JX10)             

0D5651 CONTROLS PCB; EQ KE120 UL               

0D5653 SCREW; RL M8X50 (JX10)                  

0D5654 ATTACHE RAPID; (JEU X 5)                

0D5655 COVER PLATE; EQ BMX60/80                

0D5656 CAM; EQ BMX60/80                        

0D5657 BUSH; ARTICULATION EQ BMX60/80          

0D5658 HOOD; SUP. EQ BMX60/80                  

0D5659 CONTROL PANEL; BMXE60                   

0D5660 CONTROL PANEL; BMXE80                   

0D5663 COLUMN; BEIGE EQ BMX60                  

0D5664 COLUMN; INOX EQ BMX60                   

0D5666 PLAQUE; BMX60                           

0D5667 BRACKET; BMX60                          

0D5668 TOLE ARRIERE; INF BEIGE BMX60           

0D5670 PLAQUE; BMX60                           

0D5671 BRACKET; BMX60                          

0D5672 BRACKET                                 

0D5673 LID; STANDARD EMB BMX60                 

0D5674 LID; INOX EMB BMX60                     

0D5675 SCREW; H 8X45 FILET TOTAL JX10          

0D5676 CONTROLS PCB; 1V EQ TBX                 

0D5677 CONTROLS PCB; 2V EQ TBX                 

0D5678 POWER BOARD; 1V EQ TBX                  

0D5679 POWER BOARD; 2V EQ TBX                  

0D5680 POWER BOARD; 1V COMPLETE TBX            

0D5681 POWER BOARD; 2V COMPLETE TBX            

0D5682 VIROLE 1V (TACTILE) EQ TBX              

0D5683 VIROLE 2V (TACTILE) EQ TBX              

0D5684 CONTROL PANEL; 1V TBX                   

0D5685 CONTROL PANEL; 2V TBX                   

0D5686 VIROLE; TBX                             

0D5688 BOX; 4 V FEMELLE AMP 350780             

0D5689 GUIDE; TBX                              

0D5690 BRACKET; SUPPORT COMPOSANT TBX          

0D5691 HOOD; MOTEUR INFERIEUR TBX13            

0D5692 SPACER; PA BM60                         

0D5693 PORTE CANON; DEG BMX60                  

0D5694 BOTTOM; T5E                             



0D5695 WASHER; POULIE 60X10 (JEU X5)           

0D5696 SCREW; CHC M10X60 AC.80KG (J X10)       

0D5697 THRUST BEARING; DEG BM60A ACCESS        

0D5699 SCREW; CHC M12X45 AC.80KG (J X5)        

0D5700 WASHER; W 12 (JEU X5)                   

0D5701 PLATINE EMBALLEE; BMX60                 

0D5702 SEALING CORD                            

0D5703 THRUST BEARING; PA EQ BMX60             

0D5705 SUPPORT; STD EQ BMX6                    

0D5706 DRIVEN PULLEY; BMX60                    

0D5708 BEARING; COL 20X26X20 FP25 US           

0D5709 THRUST BEARING; EQ BMX60                

0D5710 WASHER; 30X15X2 (JX2)                   

0D5711 BOITIER REDUCTEUR; DEG BMX60            

0D5712 SPACER; BM60                            

0D5713 SUPPORT; EQ BMX60                       

0D5714 BRIDE CHAINE PEINT; BMX60               

0D5715 PATIN DE TENDEUR; BM60                  

0D5716 GOUJON; M12X68X25X25 ACDXZN JX6         

0D5717 SPACER; (JX2)                           

0D5718 SCREW; FHC M10X20 AC 80(JX10)           

0D5719 BEARING; 24X27X20 PA                    

0D5720 CENTREUR; F BM60                        

0D5721 THRUST BEARING; EQ BMX60                

0D5722 SCREW; H M10X55 INOX (JEU X10)          

0D5723 THRUST BEARING; EQ BMX60                

0D5724 MICROSWITCH; M/B EQ BMX60               

0D5726 MOTOR; 115V 1V EQUIPE TRK2              

0D5728 SPANNER; 10X8X20 H9 (JX10)              

0D5729 PRESSEUR EMBALLE CRUDITO                

0D5731 PATTE SUPPORT GAINE; BM60               

0D5733 FORREAU PROTECTION; AV BM60             

0D5735 PATTE BLOCAGE CABLE BM60 (JX5)          

0D5736 TOLE PROTECTION; BMX60                  

0D5737 NUT; HM M5 INOX (JEU X10)               

0D5738 ENSEMBLE ABRASIF; T10E                  

0D5739 ENSEMBLE ABRASIF; T15E                  

0D5740 SCREW; USINNE BMX60/80                  

0D5741 ADAPTER; MOTEUR BM60                    

0D5742 MOT 3 220/380 60 CGHT V BMX60           

0D5743 WASHER; 4,5X14X2 (JEU X10)              

0D5744 BRACKET; BMX60                          

0D5748 SUPPORT; TR VAR                         

0D5749 CONTROLS PCB; COMPLETE K45 VV           

0D5750 CONTROLS PCB; COMPLETE K55 VV           

0D5751 CONTROLS PCB; COMPLETE K70 VV           

0D5753 LID; DEG BMX60                          



0D5754 SUPPORT; TR260                          

0D5755 CONTAINER; CI TR260                     

0D5756 CONTROL PANEL; 1V TR260                 

0D5757 CONTROL PANEL; 2V TR260                 

0D5758 CONTROL PANEL; 2V US TR260              

0D5759 SUPPORT; MONO TR260                     

0D5760 SUPPORT; TRI TR260                      

0D5761 CONTAINER; EQ 1V TR260                  

0D5762 CONTAINER; EQ 2V STD TR260              

0D5763 CONTAINER; EQ 2V USA TR260              

0D5764 CARD; CDE 1V COMPLETE TR260             

0D5765 CARD; CDE 2V COMPLETE TR260             

0D5766 BRACKET; EQ TR260                       

0D5767 MOTOR; MONO EQ TR260                    

0D5768 MOTOR; TRI EQ TR260                     

0D5769 ROD; EQ TR260 ( JEUX4)                  

0D5770 CORPS; EQ TR260                         

0D5771 CONTROL PANEL; EM60                     

0D5772 CONTROL PANEL; EM80                     

0D5773 SHUTTER ASSEMBLY; EQ TR260              

0D5774 GASKET; PROFILE EQ TR260                

0D5775 POWER BOARD; TRI 2V UL EQ TRK2          

0D5776 LEVER; EQ TR260                         

0D5777 FRAME ASSEMBLY; EQ TR260                

0D5778 CHARGEUR; EQ TR260                      

0D5779 RAMPE; EQ TR260                         

0D5782 MOTOR; MONO 1V 370W EQ TR2S             

0D5783 SPEED VARIATOR; 230V 350W; B3M          

0D5784 SPEED VARIATOR; 230V 350W PRESSION M    

0D5785 SPEED VARIATOR; 115V 350W B3M           

0D5786 SPEED VARIATOR; 230V 450W; B3M          

0D5787 SPEED VARIATOR; 230V 450W PRESSION M    

0D5788 SPEED VARIATOR; 115V 450W B3M           

0D5789 SPEED VARIATOR; 230V 550W B3M           

0D5790 SPEED VARIATOR; 230V 550W PRESSION M    

0D5791 SPEED VARIATOR; 115V 550W B3M           

0D5792 SPEED VARIATOR; 230V 660W; B3M          

0D5793 SPEED VARIATOR; 230V 660W PRESSION M    

0D5794 SPEED VARIATOR; 115V 660W B3M           

0D5795 SMALL PLATE; EQ XBE60                   

0D5796 SMALL PLATE; EQ XBE80                   

0D5797 MOTOR; MOT 3 380/440 5/6 0.75/1KW K55   

0D5798 MOTOR; MOT 3 380/440 5/6 0.9/1.2KW      

0D5801 SUPPLY CABLE; XBE60                     

0D5803 MOTOR; EQ XBE60/80                      

0D5804 MOTOR BRACKET; XBE60                    

0D5805 HOOD; ARR. INF. BEIGE EMB XBE60         



0D5806 HOOD; ARR.INF. INOX EMB XBE60           

0D5807 DRIVING PULLEY; XBE60/80                

0D5808 HOOD; ARR.SUP. BEIGE EMB XBE60          

0D5809 HOOD; ARR.SUP. INOX EMB XBE60           

0D5810 PULLEY; EMB XBE 60/80                   

0D5811 TOLE PROTECTION INF/SUP BMX60           

0D5812 PLAQUE DITO: BE5                        

0D5813 KLIXON; 2 CR3 150 POUR T8E              

0D5814 BRACKET; COMPOSANT TRS                  

0D5815 PLAQUE; MARQUE CPX                      

0D5821 MOTOR BRACKET; EQ PL15                  

0D5822 SUPPORT; EQ PL15                        

0D5823 SUPPLY CABLE; TRI EQ PL4                

0D5824 CABLE; MONO US EQ T10E/T15E             

0D5825 MOTOR; 115V 550W EQ B3M                 

0D5826 MOTOR; 115V 660W EQ B3M                 

0D5827 SUPPORT; MOTOR EQ TR17                  

0D5828 SUPPLY CABLE; STD EQ TR17               

0D5829 SUPPLY CABLE; USA EQ TR17               

0D5830 SUPPLY CABLE; UK EQ TR17                

0D5831 SUPPLY CABLE; CART C/P T10E             

0D5832 SCREW; TFS BT PLAT 2,9X9,5 (INX10)      

0D5833 AXIS; EQ PSR100                         

0D5834 ARM; EQ PSR100                          

0D5835 FLANGE; EQ PSR100                       

0D5838 SPACER; PSF50                           

0D5839 BASE; INCLINABLE COMPLETE TRK           

0D5840 LEVER; AXES LEVIER CX21D                

0D5841 MOTOR; MOT 3 208/240 6 0.65/0.9KW K45   

0D5842 MOTOR; MOT 3 208/240 6 0.75/1KW K55S    

0D5843 MOTOR; MOT 3 208/240 6 0.75/1.2KW K70   

0D5844 MOTOR; MOT 3 200 5/6 0.75/1KW K55S      

0D5845 MOTOR; MOT 3 230/400 5 1KW K45VV        

0D5846 MOTOR; MOT 3 230/400 5 1.3KW K55VV      

0D5847 MOTOR; MOT 3 230/400 5 1.5KW K70VV      

0D5848 MOTOR; MOT 1 100/120 5/6 0.37KW TR2S    

0D5849 MOTOR; MOT 1 100/120 5/6 0.5KW TR2S     

0D5850 MOTOR; MOT 1 100/120 5/6 0.75KW TR2S    

0D5851 MOTOR; MOT 3 208/240 6 0.5/75KW TR2S    

0D5852 SUPPORT; SECURITE COUVERCLE NM          

0D5854 HOOD; XBM10                             

0D5855 CHAPE ANTIDERIVE; XBM10                 

0D5857 DRIVING PIN; XBM10                      

0D5858 SUPPORT; ANTIDERIVE US XBM10            

0D5859 MASKING ANTI-DRIFT; XBM10               

0D5860 HOOD; EQ XBM10                          

0D5861 LEVER; VITESSE EQ XBM10                 


